You are on page 1of 617

DocMine

Spare parts catalog

281 1

HYDR. SYSTEM
HYDR. SYSTEM 2

CONTROL PANEL
CONTROL PANEL 5

DIRECTION VALVE
DIRECTION VALVE 9
INLET SECTION 11

CONTROL SET
CONTROL SET 13
LEVER HOLDER 15
INTERMED. PART 17

CONTROL SET
CONTROL SET 19
LEVER HOLDER See page 15
INTERMED. PART 22

CONTROL SET
CONTROL SET 25
LEVER HOLDER See page 15
COVER 28
VALVE BLOCK 31
VALVE BLOCK 33
VALVE UNIT 35
THROTTLE VALVE 37
PANEL FRAME 39
HOSE SET 41
SEQUENCE VALVE 43
DIRECTION VALVE 45
ATTACHMENT 47

REAMER SET
REAMER SET 49

HYDRAULIC SET
HYDRAULIC SET 51
DIRECTION VALVE 53
PRESS.REL.VALVE 55
SEQUENCE VALVE See page 43
DIRECTION VALVE 57
HOSE SET 60

BOOM HYD. KIT
BOOM HYD. KIT 63

DIRECTION VALVE
DIRECTION VALVE 66
INLET SECTION 69
SPOOL VALVE 71
VALVE SECTION 73
VALVE SECTION 75
OUTLET SECTION 77
DIRECTION VALVE See page 45

PR.CONTR.VALVE
PR.CONTR.VALVE 79
LEVER JOINT 81
LEVER SET 83
VALVE 85

PRESS.RED.VALVE 87
HOSE SET 89

HYDR. SYSTEM
HYDR. SYSTEM 92
HOSE SET 95
HOSE SET 99

HYDR. SYSTEM
HYDR. SYSTEM 101
RETURN BLOCK 103

DIRECTION VALVE
DIRECTION VALVE 105
INLET SECTION See page 69
SPOOL VALVE 107
OUTLET SECTION 109
SUCT.CONNECTION 112
SUCT.CONNECTION 115
SUCT.CONNECTION 117
SUCT.CONNECTION 119
DIRECTION VALVE 121

HYDR. SYSTEM
HYDR. SYSTEM 123

HYDRAULIC PUMP
HYDRAULIC PUMP 127

HYDRAULIC PUMP
HYDRAULIC PUMP 129
PUMP 131
PILOT VALVE 133
FLOW REGULATOR 135
REGULATOR 137
VALVE BLOCK 139

VALVE BLOCK
VALVE BLOCK 141
VALVE BLOCK 143

HYDRAULIC SET
HYDRAULIC SET 145
DOUBLE CH.VALVE 147

DIRECTION VALVE
DIRECTION VALVE 149
INLET SECTION 151
SPOOL VALVE 153
OUTLET SECTION 155

HYDRAULIC SET
HYDRAULIC SET 157
DIRECTION VALVE 159

WATER PUMP SET
WATER PUMP SET 161

WATER PUMP UNIT
WATER PUMP UNIT 163
HYDRAULIC MOTOR 165
WATER PUMP 167
COUPLING COMPL. 169
DIRECTION VALVE 171

CARRIER
CARRIER 173

BASIC CARRIER
BASIC CARRIER 175

HYDR. SYSTEM
HYDR. SYSTEM 177
HOSE SET 182
HOSE SET 185
DIRECTION VALVE See page 121

HYDRAULIC PUMP
HYDRAULIC PUMP 187
DIRECTION VALVE 189
HYDRAULIC MOTOR 191
HYDRAULIC PUMP 193
HYDR. CYLINDER 195
HOSE SET See page 182
FRAME 198

DRIVERS PLATF.
DRIVERS PLATF. 201
DRIVERS C.COMPL 203
ANGLE POINTER 205

DETAIL SET
DETAIL SET 207

HYDR.OIL TANK
HYDR.OIL TANK 210
HYDR.OIL TANK 214
SUCTION FILTER 217
FILTER, COMPL. 219

MOTOR FRAME
MOTOR FRAME 221

FUEL TANK
FUEL TANK 224
FUEL TANK 227

LUBR. SYSTEM
LUBR. SYSTEM 229
LUBR. VALVE 231
DRIVE UNIT 233

SHAFT SET
SHAFT SET 235

DRIVE AXLE
DRIVE AXLE 237
CROWN WHEEL KIT 239
DIFF.KIT 241
VANE KIT 243
PLANET GEAR KIT 245

TRANSVERTER
TRANSVERTER 247

WHEEL COMPL.
WHEEL COMPL. 249
RIM COMPL. 251

TIRE SET 253

WHEEL COMPL.
WHEEL COMPL. 255
RIM COMPL. 257
TIRE SET See page 253

AIR FILTER SET
AIR FILTER SET 260
AIR FILTER 263

CONTROL
CONTROL 265
STOP CONTROL 267
BRAKE VALVE SET 269

EL.EQUIPMENT
EL.EQUIPMENT 271

SWITCH PANEL
SWITCH PANEL 273
INDICATION LAMP 277
HOUR METER 279
SWITCH 281
MUSHROOM PUSHB. 283
PUSH BUTTON 285
IGNITION LOCK 287
PUSH BUTTON 289

COUPL. HOUSING
COUPL. HOUSING 291
JUNCTION BOX 294
JUNCTION BOX 297
JUNCTION BOX 299
JUNCTION BOX 301
JUNCTION BOX 303

EL EQUIPM.MOTOR
EL EQUIPM.MOTOR 305
BATTERY SWITCH 308

DRIVING LIGHT.
DRIVING LIGHT. 311
HEADLIGHT 314
HEADLIGHT 317

WIRING
WIRING 319
CONNECTOR 321

MOTOR SET
MOTOR SET 323
DIESEL ENGINE 325

STEERING SYSTEM
STEERING SYSTEM 327
VALVE BLOCK 329
FUEL SYSTEM 331

CATALYSER SET
CATALYSER SET 333
CATALYSER 335
SAFETY BELT 338
BOOM BRACKET 341

BRACKET COMPL. 343

JACK BEAM
JACK BEAM 345
HYDR. CYLINDER 347
PLATFORM 349

SUPPORT LEG
SUPPORT LEG 351

HYDR. CYLINDER
HYDR. CYLINDER 353
REPAIR SET 355
CHECK VALVE 357

PROTECTION ROOF
PROTECTION ROOF 359
HYDR. CYLINDER 361
FIRE EXTINGUIS. 363

SWING ARM
SWING ARM 365
SWING ARM 367
CABLE STEERING 369
LOCKING 371
WARNING SIGNS 373
LABEL LIST 375

FIRE SUPPR.SYST
FIRE SUPPR.SYST 377
FIRE EXTING.SET 379
CONNECTION SET 381
HOSE SET 383

BOOM
BOOM 385

BASIC BOOM
BASIC BOOM 387

BOOM PART
BOOM PART 389
BOOM ATTACHMENT 391
BOOM LINK 393
CYLINDER LINK 395
SHAFT COMPL. 397
EXPANDING SHAFT 399
EXPANDING SHAFT 401
EXPANDING SHAFT 403

BOOM
BOOM 405
DOUBLE CH.VALVE See page 147
DOUBLE CH.VALVE 407

HYDR. CYLINDER
HYDR. CYLINDER 410
SEAL KIT 413
CHECK VALVE 415
EXPANDING SHAFT 417

TELESCOPE SET
TELESCOPE SET 419
HYDR. CYLINDER 421

BEARING HOUSING 423

BOOM PART
BOOM PART 425
BOOM ATTACHMENT 428
LINK 431
EXPANDING SHAFT 433
EXPANDING SHAFT 435
EXPANDING SHAFT 437
CYLIND.BRACKET 439

HYDR. CYLINDER
HYDR. CYLINDER 441
SEAL KIT See page 413
CHECK VALVE See page 415
OVERCENT.VALVE 443
COVER COMPL. 445

BOOM PART
BOOM PART 448
TURNING DEVICE 451
BEARING HOUSING 453
HYDR. CYLINDER 455
DOUBLE CH.VALVE See page 147

HYDR. CYLINDER
HYDR. CYLINDER 457
SEAL KIT See page 413
CHECK VALVE See page 357
EXPANDING SHAFT See page 417
EXPANDING SHAFT 460

HOSE NIPPLE SET
HOSE NIPPLE SET 464
HOSE SET 467
NIPPLE SET 469

HOSE FRAME SET
HOSE FRAME SET 471
HOSE HOLDER 473
HOSE SET 475

HOSE NIPPLE SET
HOSE NIPPLE SET 477
HOSE SET 479
HOSE FRAME SET 481

ASSEMBLY SET
ASSEMBLY SET 483
HOLDER 485
HOLDER 487
COVER SET 489

FEED
FEED 491

FEED
FEED 493

LIMIT SWIT. SET
LIMIT SWIT. SET 496
LIMIT SWITCH 499

BASIC PART SET

BASIC PART SET 501

DETAIL SET
DETAIL SET 503
PULLEY WHEEL 506
HOLDER SET 509
HOLDER SET 511
DETAIL SET 513
DETAIL SET 516

ROCK DRILL KIT
ROCK DRILL KIT 519
HOSE DRUM 521
FEED BEAM 523

CYLINDER SET
CYLINDER SET 525
HYDR. CYLINDER 527
BUSHING SET 529

HOSE NIPPLE SET
HOSE NIPPLE SET 531
HOSE SET 533

ELECTR. SYSTEM
ELECTR. SYSTEM 535

BASIC EL.CAB.
BASIC EL.CAB. 537

ELECTR.CABINET
ELECTR.CABINET 539

ELECTR.CABINET
ELECTR.CABINET 543
DOOR 545
DOOR 547
PHASE SEQ.RELAY 549
MAIN SWITCH 551
EMERG. STOP BOX 553

VOLT KIT
VOLT KIT 555
ATTACHMENT SET 557
THERMAL RELAYS 559
EMC-SET 561

ELECTRIC SET
ELECTRIC SET 563
CABLE SET 565

HEADLIGHT SET
HEADLIGHT SET 567
HEADLIGHT See page 314
FLASHING BEACON 570
REVERSE ALARM 573

AIR/WATERSYSTEM
AIR/WATERSYSTEM 575

AIR/WATERSYSTEM
AIR/WATERSYSTEM 577
HOSE SET 579
STRAINER 581

LUBRICAT.PUMP 583

CABLE REEL
CABLE REEL 585

CABLE REEL
CABLE REEL 587

DRUM
DRUM 589
HYDRAULIC MOTOR 592
COMMUTATOR 595
HOSES 598

DocMine 281 8991400200 281

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

1

DocMine HYDR. SYSTEM 8991400200 281

This page intentionally left blank

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

2

DocMine HYDR. SYSTEM 8991400200 281

HYDR. SYSTEM

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

3

HYDR. The Printed information might be outdated. SYSTEM 8991400200 281 Item Part No.P70 255 . SYSTEM 1 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 15 3217883556 CONTROL PANEL 1 DCS 18-280 DRILL PANEL 151 3128209059 BOOM HYD.DocMine HYDR. COUPLING SET 1 300 . KIT 1 BUT 28F. 4 .

The Printed information might be outdated. 5 .DocMine CONTROL PANEL 8991400200 281 CONTROL PANEL Refer to the DocMine web page for most up-to-date information.

WIKA 2748/63 0-250 BAR 17 3217651301 RESTRICTION 1 D=0. Name Qty Remarks L 1 3217983400 DIRECTION VALVE 1 DRILLING 2 3217896800 VALVE BLOCK 1 3 3217893700 VALVE BLOCK 1 5 3125090691 VALVE UNIT 1 6 3217884005 THROTTLE VALVE 1 7 3217884005 THROTTLE VALVE 1 8 3217884051 DISTRIBUT. PART 1 21 3217001074 CONTACT BLOCK 1 NORMALLY CLOSED 21 3217001087 MUSHROOM PUSHB. 9/16-18 UN 27 3217894610 LEVER 1 28 3217988100 DRAINAGE BLOCK 1 29 3217988110 BRANCH BLOCK 1 30 3177301600 TEST PORT 1 2101-01-18. PIPE 1 9 3176458905 PRESSURE SWITCH 1 40-400 BAR 9056 13 3217651302 RESTRICTION 1 D=0.8. 0-250 BAR.6.6. 9/16-18 UN 20 3217001002 TRIGGER 1 ZB5-AA2 20 3217001072 INTERMED.DocMine CONTROL PANEL 8991400200 281 Item Part No. 6 . 9/16-18 UN 18 3176869500 PRESSURE GAUGE 1 19 3217651301 RESTRICTION 1 D=0. The Printed information might be outdated.00 38 3217896620 PIPE 1 40 3217895100 PLATE 1 Refer to the DocMine web page for most up-to-date information.6. WIKA 2748/63 0-250 BAR 15 3177314700 PRESSURE GAUGE 1 WIKA 2748/63 0- 400 BAR 16 3177303200 GAUGE 1 SMALL GAUGE.00. 0-250 BAR. 1 22 3217919600 LIGHTNING 1 23 1089028901 INDICATION LAMP 1 C11 24 3177504800 BALL COCK 1 25 3217887040 PANEL FRAME 1 26 3217651301 RESTRICTION 1 D=0. PART 1 20 3217001073 CONTACT BLOCK 1 NORMALLY OPEN 20 3217001075 SEALING COVER 1 21 3217001072 INTERMED. 9/16-18 UN 14 3177303200 GAUGE 1 SMALL GAUGE. MÄTKOPPLING 2101 01-18.

DocMine CONTROL PANEL 8991400200 281 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 7 .

DocMine CONTROL PANEL 8991400200 281 Item Part No. ATTACHM. The Printed information might be outdated. 8 . HOSE SET 1 62 . PLATE 1 70 3217801401 SEQUENCE VALVE 1 71 3177308800 CHECK VALVE 1 72 3125900502 DIRECTION VALVE 1 73 3217895105 PLATE 1 74 0686925060 CAP 4 UNF 9/16-18 PEHD 75 0686925061 CAP 4 UNF 3/4-16 PEHD 76 0686925062 CAP 3 UNF 7/8-14 PEHD 77 0686925063 CAP 1 UN 1 1/6-12 PEHD 83 3217887041 ATTACHMENT 1 84 3217896940 REAMER SET 1 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 42 3217895120 PLATE 1 47 3217895113 PLATE 1 50 3217895110 PLATE 1 60 .

The Printed information might be outdated. 9 .DocMine DIRECTION VALVE 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L . PART 1 7 3217983445 CONTROL SET 1 ROTATION 8 3217983451 COVER 1 Refer to the DocMine web page for most up-to-date information. 10 . PART 1 5 3217983435 CONTROL SET 1 DRILLING 6 3217983440 INTERMED. The Printed information might be outdated.DocMine DIRECTION VALVE 8991400200 281 Item Part No. 3217983409 SEAL KIT 7 INTERSECTION SEAL KIT 1 3217983401 PULL ROD SET 1 2 3217983405 INLET SECTION 1 3 3217983410 CONTROL SET 1 FEED 4 3217983430 INTERMED.

The Printed information might be outdated.DocMine INLET SECTION 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. 11 .

78 90 SHORE 4 9125688900 O-RING 2 21.VALVE 1 2 0663907601 O-RING 1 19.78 90 SHORE 6 0663210464 O-RING 1 16.1 X 1.6 X 1.46 90 SHORE 3 0663903201 O-RING 1 15. 4-7 1 3217983406 PRESS. The Printed information might be outdated.95X 1.6 90 SHORE 7 .78 90 SHORE 5 3217903809 O-RING 1 25.DocMine INLET SECTION 8991400200 281 Item Part No.12X 1.3 . 3217983407 SEAL KIT 1 INCL.REL. 2. Name Qty Remarks L . 12 .18X 2. SHIM 1 NOT SOLD SEPARATLY Refer to the DocMine web page for most up-to-date information. 3217983409 SEAL KIT 1 INCL.

DocMine CONTROL SET 8991400200 281 CONTROL SET Refer to the DocMine web page for most up-to-date information. 13 . The Printed information might be outdated.

6 90 SHORE Refer to the DocMine web page for most up-to-date information. SHIM 1 35 3217903809 O-RING 1 25.54X 2.62 70 SHORE 33 0663911200 O-RING 1 26.95X 1.33 .1 X 1.12X 1. 14 . The Printed information might be outdated.78 90 SHORE 36 9125688900 O-RING 2 21. Name Qty Remarks L .62 70 SHORE 34 .DocMine CONTROL SET 8991400200 281 Item Part No. 34-37 3 3217983411 SEAL HOLDER 1 5 3217983413 COVER 1 7 3217983414 CHECK VALVE 1 9 3217983415 HOLDER 1 15 3217983416 SCREW 1 16 3217983417 SCREW 1 19 3217983418 STUD 1 25 3217983423 LEVER HOLDER 1 26 3217983422 LEVER SET 1 27 3217983419 NUT 1 30 3217983420 CENTERING SET 1 31 3217983421 CATCH 1 32 0663909600 O-RING 2 15.78 90 SHORE 37 0663210464 O-RING 1 16. 3217983412 SEAL KIT 1 INCL. 32. 3217983409 SEAL KIT 2 INCL.64X 2.

The Printed information might be outdated.DocMine LEVER HOLDER 8991400200 281 CONTROL SET Refer to the DocMine web page for most up-to-date information. 15 .

DocMine LEVER HOLDER 8991400200 281 Item Part No. 16 . The Printed information might be outdated. SUPPORT 1 3 3217983483 LINK 2 4 3217983484 LOCK NUT 1 5 3217983485 SCREW 1 6 3217983424 PIN 2 7 3217983425 CIRCLIP 4 8 3217983486 SCREW 2 9 3217983477 LOCK WASHER 2 Refer to the DocMine web page for most up-to-date information. CAP 1 2 . Name Qty Remarks L 1 .

PART 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine INTERMED. 17 .

DocMine INTERMED. PART 8991400200 281

Item Part No. Name Qty Remarks L

- 3217983409 SEAL KIT 2

1 0663210464 O-RING 1 16,1 X 1,6 90
SHORE

2 3217903809 O-RING 1 25,12X 1,78 90
SHORE

3 9125688900 O-RING 2 21,95X 1,78 90
SHORE

4 - SHIM 1

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

18

DocMine CONTROL SET 8991400200 281

CONTROL SET

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

19

DocMine CONTROL SET 8991400200 281

Item Part No. Name Qty Remarks L

- 3217983409 SEAL KIT 2 INCL. 34-37

- 3217983412 SEAL KIT 1 INCL. 32,33

3 3217983411 SEAL HOLDER 1

5 3217983413 COVER 1

7 3217983414 CHECK VALVE 1

9 3217983415 HOLDER 1

15 3217983416 SCREW 1

16 3217983417 SCREW 1

19 3217983418 STUD 1

25 3217983423 LEVER HOLDER 1

26 3217983436 LEVER SET 1

27 3217983419 NUT 1

30 3217983420 CENTERING SET 1

31 3217983421 CATCH 1

32 0663909600 O-RING 2 15,54X 2,62 70
SHORE

33 0663911200 O-RING 1 26,64X 2,62 70
SHORE

34 - SHIM 1

35 3217903809 O-RING 1 25,12X 1,78 90
SHORE

36 9125688900 O-RING 2 21,95X 1,78 90
SHORE

37 0663210464 O-RING 1 16,1 X 1,6 90
SHORE

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

20

DocMine CONTROL SET 8991400200 281

Referenced Pages
LEVER HOLDER 15

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

21

DocMine INTERMED. PART 8991400200 281

This page intentionally left blank

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

22

DocMine INTERMED. PART 8991400200 281

DIRECTION VALVE

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

23

DocMine INTERMED. PART 8991400200 281

Item Part No. Name Qty Remarks L

- 3217983409 SEAL KIT 2

1 0663210464 O-RING 1 16,1 X 1,6 90
SHORE

2 3217903809 O-RING 1 25,12X 1,78 90
SHORE

3 9125688900 O-RING 2 21,95X 1,78 90
SHORE

4 - SHIM 1

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

24

DocMine CONTROL SET 8991400200 281

CONTROL SET

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

25

DocMine CONTROL SET 8991400200 281

Item Part No. Name Qty Remarks L

- 3217983446 SEAL KIT 1 INCL. 3

- 3217983409 SEAL KIT 2 INCL. 34-37

3 0663909600 O-RING 2 15,54X 2,62 70
SHORE

4 3217983411 SEAL HOLDER 1

6 3217983447 CATCH 1

13 3217983448 PRESS.REL.VALVE 1

15 3217983414 CHECK VALVE 1

16 3217983407 SEAL KIT 2

17 3217983449 PRESS.REL.VALVE 1

25 3217983423 LEVER HOLDER 1

26 3217983422 LEVER SET 1

34 - SHIM 1

35 3217903809 O-RING 1 25,12X 1,78 90
SHORE

36 9125688900 O-RING 2 21,95X 1,78 90
SHORE

37 0663210464 O-RING 1 16,1 X 1,6 90
SHORE

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

26

DocMine CONTROL SET 8991400200 281

Referenced Pages
LEVER HOLDER 15

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

27

DocMine COVER 8991400200 281

This page intentionally left blank

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

28

DocMine COVER 8991400200 281

DIRECTION VALVE

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

29

3217983409 SEAL KIT 1 INCL. 30 .DocMine COVER 8991400200 281 Item Part No.6 90 SHORE 4 . Name Qty Remarks L . 1-4 1 9125688900 O-RING 2 21.12X 1. SHIM 1 Refer to the DocMine web page for most up-to-date information.78 90 SHORE 3 0663210464 O-RING 1 16. The Printed information might be outdated.95X 1.1 X 1.78 90 SHORE 2 3217903809 O-RING 1 25.

DocMine VALVE BLOCK 8991400200 281 CONTROL PANEL Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 31 .

3217894512 SEAL KIT 2 FOR REF NO.REL.VALVE 1 3 3217894515 PILOT OP.SET 1 Refer to the DocMine web page for most up-to-date information.REL.CHECKV 1 4 3217894514 STEERING WH. 3217894513 SEAL KIT 1 FOR REF NO. 32 . Name Qty Remarks L .DocMine VALVE BLOCK 8991400200 281 Item Part No. 3 1 3217894510 PRESS. 1 AND 2 . The Printed information might be outdated.VALVE 1 2 3217894500 PRESS.

The Printed information might be outdated. 33 .DocMine VALVE BLOCK 8991400200 281 CONTROL PANEL Refer to the DocMine web page for most up-to-date information.

9106149204 SEAL KIT 1 REF. NO. Name Qty Remarks L .DocMine VALVE BLOCK 8991400200 281 Item Part No. 34 . 1 3217893713 PRESS.REL. 3217893711 SEAL KIT 1 FOR COMPLETE VALVE . 1 Refer to the DocMine web page for most up-to-date information.CART. 1. The Printed information might be outdated.

The Printed information might be outdated.DocMine VALVE UNIT 8991400200 281 CONTROL PANEL Refer to the DocMine web page for most up-to-date information. 35 .

VALVE 1 9 0211125203 SCREW 2 MC6S M 6 X 40 - 8.REL.2 X 3 70 SHORE 6 .SPRING 1 5 0663212800 O-RING 2 26. The Printed information might be outdated.DocMine VALVE UNIT 8991400200 281 Item Part No. VALVE COVER 1 8 3217894500 PRESS. VALVE HOUSING 1 2 3125090600 VALVE COIL 1 3 3176806000 END PIECE 1 4 3125090700 COMPRESS. 36 . Name Qty Remarks L 1 .8 FZB 10 0211 1251 03 CAP SCREW M6x35 FZB 2 MC6S M 6 X 35 - 8.8 FZB Refer to the DocMine web page for most up-to-date information.

DocMine THROTTLE VALVE 8991400200 281

CONTROL PANEL

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

37

DocMine THROTTLE VALVE 8991400200 281

Item Part No. Name Qty Remarks L

1 3217884008 RESTRICT. SCREW 1

2 0266211000 NUT 1 M 8 - 8 FZB

3 0663211801 O-RING 1

4 3217884006 SCREW 1

5 0661103300 SEAL WASHER 1 21,5 / 28,6 X 2,5
FZ ST.

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

38

DocMine PANEL FRAME 8991400200 281

CONTROL PANEL

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

39

DocMine PANEL FRAME 8991400200 281

Item Part No. Name Qty Remarks L

1 - BODY 1

2 3217887037 HATCH 1

3 - PANEL PLATE 1

4 - GAUGE BOARD 1

5 0147 1321 03 Screw 4 M 8 X 14 - 8.8 FZB

6 0301233500 PLAIN WASHER 4 8,4 / 16 X 1,6 -
HB200 FZB 8,4 /
16 X 1,6 -HB200
FZB

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

40

DocMine HOSE SET 8991400200 281

CONTROL PANEL

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

41

DocMine HOSE SET 8991400200 281

Item Part No. Name Qty Remarks L

AJ1 0574025211 HOSE ASSEMBLY 1 6,3X 250 R2AT

AJ3 3176633600 HOSE ASSEMBLY 1 6,3X 700 R2AT

F12 0574126011 HOSE ASSEMBLY 1 10 X 650 R2AT
10 X 650 R2AT

F13 0574125411 HOSE ASSEMBLY 1 10 X 350 R2AT

F14 3176568500 HOSE ASSEMBLY 1 10 X 400 R2AT

F16 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

G10 3217957810 HOSE ASSEMBLY 1 BTR 105 ST, L=
600, 3/16

G11 3217957810 HOSE ASSEMBLY 1 BTR 105 ST, L=
600, 3/16

G12 3217957807 HOSE ASSEMBLY 1 BTR 105 ST, L=
400, 3/16

G13 0574006596 HOSE ASSEMBLY 1 6,3X 275 R2AT

P30 3176568700 HOSE ASSEMBLY 1 6,3X 900 R2AT

P31 3176744900 HOSE ASSEMBLY 1 D6,3X1100 R2AT

T78 3176568700 HOSE ASSEMBLY 1 6,3X 900 R2AT

T80 3176745700 HOSE ASSEMBLY 1 6,3X 350 R2AT

T81 3176745700 HOSE ASSEMBLY 1 6,3X 350 R2AT

T82 0574025311 HOSE ASSEMBLY 1 6,3X 300 R2AT

T83 0574006454 HOSE ASSEMBLY 1 6,3X 550 R2AT

XP1 3176568000 HOSE ASSEMBLY 1 6,3 X 800 R2AT

AR11 3176633600 HOSE ASSEMBLY 1 6,3X 700 R2AT

AR13 3176633600 HOSE ASSEMBLY 1 6,3X 700 R2AT

XF28 0574025611 HOSE ASSEMBLY 1 6,3X 450 R2AT

XF70 3176567900 HOSE ASSEMBLY 1 6,3X 500 R2AT

XF72 3176567900 HOSE ASSEMBLY 1 6,3X 500 R2AT

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

42

DocMine SEQUENCE VALVE 8991400200 281

CONTROL PANEL

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

43

DocMine SEQUENCE VALVE 8991400200 281

Item Part No. Name Qty Remarks L

2 0194132600 SET SCREW 1 M 8 X 30 S6SS
DIN 914

3 0663311700 O-RING 1 10,3 X 2,4 70
SHORE

5 0663982200 O-RING 1 18,72X 2,62 70
SHORE

8 9128945200 SPRING 1 46-150 BAR

11 9120069051 SETTING SCREW 1

13 0686644203 PLUG 1 G 1/4 A B

15 0661102000 SEAL WASHER 1 13,7 / 20,6 X 2,1 -
FZ ST TREDO
1/4 13,7 / 20,6 X
2,1 - FZ ST

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

44

DocMine DIRECTION VALVE 8991400200 281

CONTROL PANEL

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

45

DocMine DIRECTION VALVE 8991400200 281

Item Part No. Name Qty Remarks L

1 0663210846 O-RING 1 6 X 1,5

2 0192117000 SET SCREW 1 M 4 X 10 T6SS
DIN 915

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

46

DocMine ATTACHMENT 8991400200 281

CONTROL PANEL

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

47

DocMine ATTACHMENT 8991400200 281

Item Part No. Name Qty Remarks L

1 3217887042 ATTACHMENT 1

2 0147125303 SCREW, HEX HEAD 2 M 6 X 45 - 8.8 FZB

3 0291112815 LOCKNUT 2 M6 - 8 FZB / ISO
7040, M6 - 8 FZB
ISO 7040, M6, M6
- 8 FZB | ISO 7040

4 0301232100 FLATWASHER 4 6,4 12 X 1,6 -
HB200 FZB, 6,4 /
12 X 1,6 -HB200
FZB, 6x12x1.6
FZB

5 0147136303 SCREW, HEX HEAD 1 M 10 X 30 - 8.8
FZB, M6S 10 x 30
ISO4017, M 6 X
20 - 8.8 FZB

6 0147135603 SCREW, HEX HEAD 1 M 10 X 10 - 8.8
FZB

7 0291112820 LOCK NUT 2 M 10 - 8 FZB / ISO
7040, M 10 - 8
FZB ISO 7040, M
10 - 8 FZB | ISO
7040

8 0301234400 PLAIN WASHER 4 10,5 20 X 2 -HB
200 FZB, 10,5 / 20
X 2 -HB 200 FZB

9 9106887045 SPACER 1

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

48

49 .DocMine REAMER SET 8991400200 281 REAMER SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

50 . HOSE SET 1 CUT HOLE Refer to the DocMine web page for most up-to-date information.DocMine REAMER SET 8991400200 281 Item Part No. The Printed information might be outdated. Name Qty Remarks L 1 3217896921 HYDRAULIC SET 1 CUT HOLE 3 .

The Printed information might be outdated.DocMine HYDRAULIC SET 8991400200 281 HYDRAULIC SET Refer to the DocMine web page for most up-to-date information. 51 .

9 48 3177302300 DIRECTION VALVE 1 49 3217866100 VALVE PLATE 1 50 3217908205 PRESS.DocMine HYDRAULIC SET 8991400200 281 Item Part No.VALVE 1 52 3176205300 CONNECT.9 64 3217597700 ATTACHMENT 1 65 0147 1259 03 Screw 2 M 6 X 75 .8. The Printed information might be outdated.8 FZB Refer to the DocMine web page for most up-to-date information. 52 . Name Qty Remarks L 44 3217895111 PLATE 1 45 3128209933 FLOW REGULATOR 1 47 0211123000 SCREW 4 MC6S M 5 X 140 - 12.REL.VALVE 1 51 3214739100 DOUBLE CH. PLATE 1 59 3217895111 PLATE 1 60 3217801401 SEQUENCE VALVE 1 61 3177315607 DIRECTION VALVE 1 4 WH 6 D 5X 62 3177307700 ASSEMBLY PLATE 1 63 0211121500 SCREW 4 MC6S M 5 X 50 - 12.

DocMine DIRECTION VALVE 8991400200 281 HYDRAULIC SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 53 .

SLOTTED 4 M 4 X 60 .8 22 9125687100 O-RING 1 29.78 90 SHORE 25 0663905101 O-RING 2 7.STEEL 5.78 90 SH 23 9125688900 O-RING 2 21.DocMine DIRECTION VALVE 8991400200 281 Item Part No.7 35 3177302335 BELLOW 1 38 0653102600 GASKET 1 8 / 11.4 FZB 33 0335310800 RETAINING RING 1 RS 6 X 12 X 0.78 90 SHORE 24 0663905001 O-RING 4 9. Name Qty Remarks L .9 20 0160605400 SCREW.95X 1.8 21 0686645704 PLUG 1 M 8X1 .25X 1. 3177302390 SEALING SET 1 REF.87X 1.11 1922 04 29 0108119300 SPRING PIN 1 3 X 14 DIN 1481 32 0261211000 NUT 1 M 8 .11 5013 12 Refer to the DocMine web page for most up-to-date information.9 19 0211117400 SCREW 4 MC6S M 4 X 20 - 12.5 X 1 .22-25 18 0211121400 SCREW 4 MC6S M 5 X 45 - 12. 54 .4.65X 1. The Printed information might be outdated.78 90 SHORE 27 0102032000 PIN 1 CP 6M6 X 25 .

55 .DocMine PRESS.VALVE 8991400200 281 HYDRAULIC SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.REL.

56 .REL.VALVE 8991400200 281 Item Part No. HOUSING 1 2 3217908217 PRESS. Name Qty Remarks L 1 .25X 1.VALVE 2 9 0663905001 O-RING 4 9.78 90 SHORE Refer to the DocMine web page for most up-to-date information.DocMine PRESS.REL. The Printed information might be outdated.

The Printed information might be outdated.DocMine DIRECTION VALVE 8991400200 281 HYDRAULIC SET Refer to the DocMine web page for most up-to-date information. 57 .

9 186 3177315747 RESTRICTION 1 Refer to the DocMine web page for most up-to-date information.78 90 SHORE 128 0211117900 SCREW 4 MC6S M 4 X 40 - 12.9 129 0211117300 SCREW 4 MC6S M 4 X 16 - 12.78 90 SHORE 108 9125628300 O-RING 1 18. Name Qty Remarks L Not Shown 3177315790 O-RING SET 1 1 .6 X 1.6 X 1. SLIDE 1 60 3177315740 WASHER 2 71 3177315741 SPRING 1 72 3177315742 SPRING 1 105 0663903201 O-RING 1 15. 58 .5 90 SHORE 113 0663905001 O-RING 4 9.0 X 2.78 90 SHORE 107 0663903201 O-RING 1 15. HOUSE 1 RX 153194 4 3177315704 COVER 1 9 3177315709 COVER 1 12 3177315712 BUSHING 1 21 .25X 1.DocMine DIRECTION VALVE 8991400200 281 Item Part No. The Printed information might be outdated.

DocMine DIRECTION VALVE 8991400200 281 Referenced Pages SEQUENCE VALVE 43 Refer to the DocMine web page for most up-to-date information. 59 . The Printed information might be outdated.

The Printed information might be outdated.DocMine HOSE SET 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. 60 .

The Printed information might be outdated.DocMine HOSE SET 8991400200 281 REAMER SET Refer to the DocMine web page for most up-to-date information. 61 .

3X 600 R2AT F18 0574127411 HOSE ASSEMBLY 1 10 X 1700 R2AT F20 0574127411 HOSE ASSEMBLY 1 10 X 1700 R2AT F22 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT F24 0574127411 HOSE ASSEMBLY 1 10 X 1700 R2AT P90 3176568000 HOSE ASSEMBLY 1 6.3*800 R2AT 6.3X 400 R2AT T90 3176568000 HOSE ASSEMBLY 1 6.3*800 R2AT 6.3X 800 R2AT RRX 3176568000 HOSE ASSEMBLY 1 6.3X 800 R2AT RX1 3176568000 HOSE ASSEMBLY 1 6. The Printed information might be outdated.3X 800 R2AT T92 3176633700 HOSE ASSEMBLY 1 10 X 2200 R2AT XF20 0574025211 HOSE ASSEMBLY 1 6.3*800 R2AT 6.3X 250 R2AT Refer to the DocMine web page for most up-to-date information.DocMine HOSE SET 8991400200 281 Item Part No. Name Qty Remarks L AJ4 3176685400 HOSE ASSEMBLY 1 6.3X 800 R2AT T84 0574025511 HOSE ASSEMBLY 1 6.3*200 R2AT 6.3X 600 R2AT. 6.3*800 R2AT 6. 62 .3*250 R2AT 6.

63 .DocMine BOOM HYD. KIT Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. KIT 8991400200 281 BOOM HYD.

RED. PLATE 1 21 3125252500 COLLECT.DocMine BOOM HYD.2 . The Printed information might be outdated. Name Qty Remarks L 1 3128209057 DIRECTION VALVE 1 17 3128201949 GUIDE PLATE 1 18 3128201950 ATTACHM. BLOCK 1 27 3176850500 RESTRICTION 1 D=1. 9/16-18 UN 29 3125900502 DIRECTION VALVE 1 30 8234020037 PR.VALVE 1 R 1/4 42 3125425700 ATTACHMENT 1 50 3128228101 FLOW REGULATOR 1 51 3125318890 SIGN SET 1 CONTROL PANEL 56 3128209085 LEVER 4 COMPLETE 101 .VALVE 1 38 9122435200 VALVE 1 40 3128202015 PRESS. 64 . HOSE SET 1 Refer to the DocMine web page for most up-to-date information.2 .CONTR. 9/16-18 UN 28 3176850500 RESTRICTION 2 D=1. KIT 8991400200 281 Item Part No.

The Printed information might be outdated. 65 . KIT 8991400200 281 Refer to the DocMine web page for most up-to-date information.DocMine BOOM HYD.

66 . The Printed information might be outdated.DocMine DIRECTION VALVE 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information.

DocMine DIRECTION VALVE 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. 67 . The Printed information might be outdated.

Name Qty Remarks L 1 3128209101 INLET SECTION 1 2 3128209102 VALVE SECTION 3 3 3128209121 VALVE SECTION 1 4 3128209103 VALVE SECTION 2 5 3128209104 OUTLET SECTION 1 Refer to the DocMine web page for most up-to-date information. 68 . The Printed information might be outdated.DocMine DIRECTION VALVE 8991400200 281 Item Part No.

The Printed information might be outdated.DocMine INLET SECTION 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. 69 .

DocMine INLET SECTION 8991400200 281 Item Part No. 3. The Printed information might be outdated.5 1 3222326492 PLUG 2 2 3128209076 PLUG 1 Refer to the DocMine web page for most up-to-date information.4. 70 . Name Qty Remarks L Not Shown 3222326495 SEAL KIT 1 POS.

DocMine SPOOL VALVE 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. 71 . The Printed information might be outdated.

72 . 5.8. 10. Name Qty Remarks L Not Shown 3222326495 SEAL KIT 4 POS. The Printed information might be outdated.9 7 3222326500 SPRING 4 12 3128209105 CHECK VALVE 4 Refer to the DocMine web page for most up-to-date information. 1.2.4 Not Shown 3222326499 ACTUATOR 4 POS.6.3.DocMine SPOOL VALVE 8991400200 281 Item Part No.11 Not Shown 3222326498 LEVER HOLDER 4 POS.

DocMine VALVE SECTION 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 73 .

The Printed information might be outdated.6.DocMine VALVE SECTION 8991400200 281 Item Part No. 1. 74 .11 Not Shown 3222326498 LEVER HOLDER 4 POS. 5. Name Qty Remarks L Not Shown 3222326495 SEAL KIT 4 POS.3.9 7 3222326500 SPRING 4 12 3128209105 CHECK VALVE 4 13 9120029202 PRESS.VALVE 1 14 9120029206 PRESS.4 Not Shown 3222326499 ACTUATOR 4 POS.REL. 10.REL.VALVE 1 Refer to the DocMine web page for most up-to-date information.2.8.

DocMine VALVE SECTION 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. 75 . The Printed information might be outdated.

The Printed information might be outdated.2. Name Qty Remarks L Not Shown 3128209106 KIT 1 POS.9 4 3128209108 SPRING SET 1 10 3128209105 CHECK VALVE 1 Refer to the DocMine web page for most up-to-date information. 5.DocMine VALVE SECTION 8991400200 281 Item Part No. 76 . 1.7 Not Shown 3128209107 KIT 1 POS. 8.3 Not Shown 3222326495 SEAL KIT 1 POS.6.

The Printed information might be outdated. 77 .DocMine OUTLET SECTION 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information.

1. 78 .2 3 3222326492 PLUG 1 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L Not Shown 3128209109 PULL ROD SET 1 POS. The Printed information might be outdated.DocMine OUTLET SECTION 8991400200 281 Item Part No.

VALVE Refer to the DocMine web page for most up-to-date information.DocMine PR.CONTR. The Printed information might be outdated.VALVE 8991400200 281 PR. 79 .CONTR.

Name Qty Remarks L 1 9120089302 LEVER JOINT 1 2 9120089391 BOLT SET 1 3 9126181619 SPRING SET 1 4 9120059052 LEVER SET 1 7 9128376800 RETURN SPRING 1 Refer to the DocMine web page for most up-to-date information.CONTR.VALVE 8991400200 281 Item Part No. The Printed information might be outdated.DocMine PR. 80 .

81 .VALVE Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.CONTR.DocMine LEVER JOINT 8991400200 281 PR.

8 FZB 7 9123985500 DISK 1 Refer to the DocMine web page for most up-to-date information. PLATE 1 4 9128227300 DISK 1 5 9123985400 PLATE 1 6 0211196211 SCREW 2 MC6S M 5 X 12 - 8.8 FZB 3 9128696200 PRESS. Name Qty Remarks L 1 9124798600 NUT 1 2 0211120803 SCREW 4 MC6S M 5 X 20 - 8. The Printed information might be outdated. 82 .DocMine LEVER JOINT 8991400200 281 Item Part No.

DocMine LEVER SET 8991400200 281 PR. The Printed information might be outdated. 83 .VALVE Refer to the DocMine web page for most up-to-date information.CONTR.

8 FZB 5 9125946300 LOCKING 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 84 . Name Qty Remarks L 1 0362110900 BALL KNOB 1 2 9128695400 LEVER 1 3 9124974600 BELLOW 1 4 9125772900 NUT 1 M 14 .DocMine LEVER SET 8991400200 281 Item Part No.

The Printed information might be outdated. 85 .DocMine VALVE 8991400200 281 BOOM HYD. KIT Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L 7 9128777600 SPRING 5 8 0663210026 O-RING 5 13.DocMine VALVE 8991400200 281 Item Part No.8 70 SHORE 9 9127319933 PLUG 5 Refer to the DocMine web page for most up-to-date information. 86 . The Printed information might be outdated.3 X 1.

The Printed information might be outdated.RED.VALVE 8991400200 281 BOOM HYD.DocMine PRESS. KIT Refer to the DocMine web page for most up-to-date information. 87 .

SEALS Refer to the DocMine web page for most up-to-date information.RED.POS. Name Qty Remarks L Not Shown 3128302372 SEALING SET 1 INCL.DocMine PRESS. The Printed information might be outdated.VALVE 8991400200 281 Item Part No. 88 .12-16 1 3128302371 INSERT 1 INCL.

DocMine HOSE SET 8991400200 281 BOOM HYD. 89 . KIT Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

3X 400 R2AT D32 3176633600 HOSE ASSEMBLY 1 6.3X 600 R2AT PP9 0574025611 HOSE ASSEMBLY 1 6.3X 300 R2AT ENGINE Refer to the DocMine web page for most up-to-date information.3X 500 R2AT PP6 3176567900 HOSE ASSEMBLY 1 6. The Printed information might be outdated.3X 500 R2AT PP7 3176685400 HOSE ASSEMBLY 1 6. 6.3X 550 R2AT P32 0574025311 HOSE ASSEMBLY 1 6. 90 .3X 500 R2AT D31 0574025511 HOSE ASSEMBLY 1 6.3X 300 R2AT ENGINE PP2 0574025311 HOSE ASSEMBLY 1 6.3X 500 R2AT PP4 3176567900 HOSE ASSEMBLY 1 6.3X 450 R2AT P31 0574006454 HOSE ASSEMBLY 1 6.3X 700 R2AT D33 0574025511 HOSE ASSEMBLY 1 6.3X 300 R2AT ENGINE PP3 3176567900 HOSE ASSEMBLY 1 6.3X 400 R2AT PP1 0574025311 HOSE ASSEMBLY 1 6.DocMine HOSE SET 8991400200 281 Item Part No.3X 600 R2AT D30 3176567900 HOSE ASSEMBLY 1 6. 6. Name Qty Remarks L PP10 0574025611 HOSE ASSEMBLY 1 6. 6.3X 600 R2AT PP8 3176685400 HOSE ASSEMBLY 1 6.3X 450 R2AT PP11 3176685400 HOSE ASSEMBLY 1 6.3X 300 R2AT.3X 300 R2AT.3X 500 R2AT PP5 3176567900 HOSE ASSEMBLY 1 6.3X 300 R2AT.

The Printed information might be outdated. 91 .DocMine HOSE SET 8991400200 281 Referenced Pages DIRECTION VALVE 45 Refer to the DocMine web page for most up-to-date information.

92 . The Printed information might be outdated. SYSTEM 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information.DocMine HYDR.

93 .DocMine HYDR. SYSTEM Refer to the DocMine web page for most up-to-date information. SYSTEM 8991400200 281 HYDR. The Printed information might be outdated.

SYSTEM 1 DRILLING SYSTEM 5 9106160960 HYDRAULIC SET 1 PROTECTION ROOF 6 9106161025 HYDRAULIC SET 1 DUAL CONTROL. HOSE SET 1 1 9106160990 HYDR. SYSTEM 1 RIG- SYSTEM. Name Qty Remarks L A01 . CABLE REEL 7 9106143791 WATER PUMP SET 1 Refer to the DocMine web page for most up-to-date information. 94 .RB281- DCS18-DC10/11 2 9106160908 HYDR.DocMine HYDR. The Printed information might be outdated. HOSE SET 1 A03 . SYSTEM 8991400200 281 Item Part No.

SYSTEM Refer to the DocMine web page for most up-to-date information.DocMine HOSE SET 8991400200 281 HYDR. 95 . The Printed information might be outdated.

JIC..3X 650 R2AT J23 0574032111 HOSE ASSEMBLY 1 6.3X 400 R2AT HB12 0574025511 HOSE ASSEMBLY 1 6. JIC. HB21 0574025511 HOSE ASSEMBLY 1 6. Hose dia. length 1300mm. (End A. UNF 9/16-18-IR).3X 3800 R2AT J19 0574026011 HOSE ASSEMBLY 1 6. JIC. 1/4".3X 3400 R2AT. JIC. HB24 3176764500 HOSE ASSEMBLY 1 6. (End B. length 3400 mm. Use Dump.5X 3000 R2AT DB 3176648600 HOSE ASSEMBLY 1 6.DocMine HOSE SET 8991400200 281 Item Part No.3X 3400 R2AT.3X 3400 R2AT. UNF 9/16- 18-IR). length 3400 mm.3X 650 R2AT J21 0574026011 HOSE ASSEMBLY 1 6.3X 3800 R2AT J12 3176685900 HOSE ASSEMBLY 1 6. UNF 9/16- 18-IR). (End B. length 3400 mm.3X 4500 R2AT J24 0574032111 HOSE ASSEMBLY 1 6.3X 650 R2AT J22 0574026011 HOSE ASSEMBLY 1 6. 1/4". 6. 1/4". JIC. 1/4". Hose dia. Use Dump.3X 400 R2AT HB13 3176764500 HOSE ASSEMBLY 1 6. JIC. 96 . Use Dump. (End A. The Printed information might be outdated.3X 4500 R2AT Refer to the DocMine web page for most up-to-date information. (End A. (End A.3X 1400 R2AT AR13 3176586400 HOSE ASSEMBLY 1 Hose dia.3X 400 R2AT HB22 0574025511 HOSE ASSEMBLY 1 6.3X 3400 R2AT. length 3400 mm.3X 400 R2AT HB23 3176764500 HOSE ASSEMBLY 1 6. Hose dia. JIC.3X 650 R2AT J20 0574026011 HOSE ASSEMBLY 1 6.3X 1000 R2AT D11 0574425911 HOSE ASSEMBLY 1 25 X 600 R2AT D2 3176522100 HOSE ASSEMBLY 1 6. UNF 9/16-18-IR). JIC. Hose dia. (End A. UNF 9/16- 18-IR). UNF 9/16-18-IR). Use Drain.3X 1300 R2AT AR14 3176648700 HOSE ASSEMBLY 1 6. JIC. Name Qty Remarks L AR11 3176718600 HOSE ASSEMBLY 1 6. Use Dump. HB14 3176764500 HOSE ASSEMBLY 1 6. UNF 9/16-18-IR). (End B.3X 1600 R2AT AR9 0574125311 HOSE ASSEMBLY 1 10 X 300 R2AT D 3176713100 HOSE ASSEMBLY 1 12. JIC. 1/4".3X 600 R2AT HB11 0574025511 HOSE ASSEMBLY 1 6. UNF 9/16- 18-IR). J11 3176685900 HOSE ASSEMBLY 1 6. (End B. UNF 9/16- 18-IR). UNF 9/16-18-IR).3X 1800 R2AT D20 3176685400 HOSE ASSEMBLY 1 6. (End B.

5X 800 R2AT T11 3176568500 HOSE ASSEMBLY 1 10 X 400 R2AT T14 0574227111 HOSE ASSEMBLY 1 12.3X 1700 R2AT.5X 1700 R2AT T2 0574227311 HOSE ASSEMBLY 1 12.3X 1700 R2AT 6.3X 1200 R2AT XF74 0574027411 HOSE ASSEMBLY 1 6. The Printed information might be outdated.3X 1500 R2AT J54 0574027211 HOSE ASSEMBLY 1 6.5X1600 R2AT.3X 2300 R2AT J64 0574031511 HOSE ASSEMBLY 1 6. 12.5X 700 R2AT T30 3176567300 HOSE ASSEMBLY 1 12.5X 2000 R2AT P14 0574000039 HOSE ASSEMBLY 1 12. 97 .5X 850 R2AT P15 0574127511 HOSE ASSEMBLY 1 10 X 1800 R2AT P2 0574132111 HOSE ASSEMBLY 1 10 X 2500 R2AT R13 0574333211 HOSE ASSEMBLY 1 19 X 3300 R2AT S7 0574006674 HOSE ASSEMBLY 1 25 X 2500 R9R TF 0574226911 HOSE ASSEMBLY 1 12.3X 1500 R2AT J63 0574031511 HOSE ASSEMBLY 1 6.5X 1400 R2AT T15 3176568500 HOSE ASSEMBLY 1 10 X 400 R2AT T19 0574227411 HOSE ASSEMBLY 1 12. 6. 12.3X 1700 R2AT XF75 0574006375 HOSE ASSEMBLY 1 6.DocMine HOSE SET 8991400200 281 Item Part No. 12.3X 3500 R2AT J53 0574027211 HOSE ASSEMBLY 1 6.5X 950 R2AT.5X 1200 R2AT T10 0574226311 HOSE ASSEMBLY 1 12.3X 2300 R2AT KV1 3176633700 HOSE ASSEMBLY 1 10 X 2200 R2AT KV2 0574131511 HOSE ASSEMBLY 1 10 X 2300 R2AT KV3 0574127211 HOSE ASSEMBLY 1 10 X 1500 R2AT KV4 0574127211 HOSE ASSEMBLY 1 10 X 1500 R2AT PD6 0574127511 HOSE ASSEMBLY 1 10 X 1800 R2AT PD8 0574127711 HOSE ASSEMBLY 1 10 X 2000 R2AT P1 3176567700 HOSE ASSEMBLY 1 10 X 1000 R2AT P11 0574227711 HOSE ASSEMBLY 1 0574232711. Name Qty Remarks L J31 0574031811 HOSE ASSEMBLY 1 6.5X 1600 R2AT T20 3176686200 HOSE ASSEMBLY 1 12.3X 500 R2AT Refer to the DocMine web page for most up-to-date information.3X 3500 R2AT J32 0574031811 HOSE ASSEMBLY 1 6.5X 1800 R2AT T41 0574401911 HOSE ASSEMBLY 1 25 X 1200 R1T T42 0574400911 HOSE ASSEMBLY 1 25 X 600 R1T T43 0574403011 HOSE ASSEMBLY 1 25 X 2600 R1T T50 0574126011 HOSE ASSEMBLY 1 10 X 650 R2AT T7 0574326811 HOSE ASSEMBLY 1 19 X 1100 R2AT XF73 3176522000 HOSE ASSEMBLY 1 6.

3X 1500 R2AT XF77 0574006375 HOSE ASSEMBLY 1 6. 98 .3X 1200 R2AT XS1 0574025311 HOSE ASSEMBLY 1 6.3X 2800 R2AT XS4 3176718600 HOSE ASSEMBLY 1 6.DocMine HOSE SET 8991400200 281 Item Part No. The Printed information might be outdated.3X 1400 R2AT Refer to the DocMine web page for most up-to-date information.3X 300 R2AT XS3 3176373000 HOSE ASSEMBLY 1 6. Name Qty Remarks L XF76 0574027211 HOSE ASSEMBLY 1 6.3X 500 R2AT XP1 3176522000 HOSE ASSEMBLY 1 6.

The Printed information might be outdated.DocMine HOSE SET 8991400200 281 HYDR. 99 . SYSTEM Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated.3X 1400 R2AT J62 3176567900 HOSE ASSEMBLY 1 6.3X 500 R2AT Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L J51 0574027211 HOSE ASSEMBLY 1 6.DocMine HOSE SET 8991400200 281 Item Part No.3X 600 R2AT J61 3176718600 HOSE ASSEMBLY 1 6.3X 1500 R2AT J52 3176685400 HOSE ASSEMBLY 1 6. 100 .

DocMine HYDR. SYSTEM 8991400200 281 HYDR. The Printed information might be outdated. 101 . SYSTEM Refer to the DocMine web page for most up-to-date information.

DocMine HYDR. SYSTEM 8991400200 281 Item Part No. BLOCK 1 77 0872100024 MANOMETER 1 WIKA:9327939/6 BAR 78 3176746701 PUMP 1 79 9106083301 CHECK VALVE 1 IA 2290-15 81 3176844200 CHECK VALVE 1 S10A1. SUCT. SUCT. CHECK VALVE 86 3128209074 DIRECTION VALVE 1 87 3128209085 LEVER 5 COMPLETE 90 9106065885 SUCT. The Printed information might be outdated.30 M 99 3217950400 HOSE 0.5 BAR 82 9106160861 OIL COOLER 1 84 9106107776 COLLECT.80 2 1/2 INCH HOSE M Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 70 9106174543 COLLECT.9 98 3217950401 HOSE 1.CONNECTION 1 92 .X G 1/2" 0.CONNECTION 1 94 3177309288 DIRECTION VALVE 1 95 3177307700 ASSEMBLY PLATE 1 96 0211121500 SCREW 4 MC6S M 5 X 50 - 12.CONNECTION 1 93 .CONNECTION 1 91 9106065852 SUCT. 102 . BLOCK 1 85 3176293510 RETURN BLOCK 1 INCL.

The Printed information might be outdated.DocMine RETURN BLOCK 8991400200 281 HYDR. SYSTEM Refer to the DocMine web page for most up-to-date information. 103 .

DocMine RETURN BLOCK 8991400200 281 Item Part No. The Printed information might be outdated. Name Qty Remarks L Not Shown 9106131200 SPARE PARTS SET 1 1 . POPPET VALVE 1 Refer to the DocMine web page for most up-to-date information. SPRING 1 PART OF SPARE PARTS SET 3 . 104 . ATTACHMENT 1 PART OF SPARE PARTS SET 2 .

105 .DocMine DIRECTION VALVE 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

Name Qty Remarks L 1 3128209101 INLET SECTION 1 2 3128209138 SPOOL VALVE 5 3 3128209139 OUTLET SECTION 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine DIRECTION VALVE 8991400200 281 Item Part No. 106 .

DocMine SPOOL VALVE 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 107 .

8. The Printed information might be outdated.DocMine SPOOL VALVE 8991400200 281 Item Part No.2. 10.6. Name Qty Remarks L Not Shown 3222326495 SEAL KIT 1 POS. 1.9 7 3222326500 SPRING 1 12 3128209140 PLUG 1 Refer to the DocMine web page for most up-to-date information. 5.11 Not Shown 3222326498 LEVER HOLDER 1 POS. 108 .3 Not Shown 3222326499 ACTUATOR 1 POS.

109 .DocMine OUTLET SECTION 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

1. Name Qty Remarks L Not Shown 3128209141 TIE ROD KIT 1 POS. The Printed information might be outdated.2 3 3222326492 PLUG 1 Refer to the DocMine web page for most up-to-date information.DocMine OUTLET SECTION 8991400200 281 Item Part No. 110 .

The Printed information might be outdated.DocMine OUTLET SECTION 8991400200 281 Referenced Pages INLET SECTION 69 Refer to the DocMine web page for most up-to-date information. 111 .

CONNECTION 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine SUCT. 112 .

SYSTEM Refer to the DocMine web page for most up-to-date information.DocMine SUCT.CONNECTION 8991400200 281 HYDR. 113 . The Printed information might be outdated.

44X 3. Name Qty Remarks L 1 3217818000 HOSE NIPPLE 1 2 0638054700 FLANGE HALF 2 2.53 70 SHORE 5 0347611600 HOSE CLIP 2 77 .CONNECTION 8991400200 281 Item Part No.9 4 0663920300 O-RING 1 69. The Printed information might be outdated.89 FZB Refer to the DocMine web page for most up-to-date information.DocMine SUCT.94 SAE 2 1/2 P172 ZINC PLATED 3 0211536500 SCREW 4 UNC 1/2 X 38 - 12. 63 X 84. 114 .1/2 SAE 3.

SYSTEM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.CONNECTION 8991400200 281 HYDR. 115 .DocMine SUCT.

53 90 SHORE 5 0347611300 HOSE CLIP 2 51 .22X 3.09 3 0144 3363 03 Screw 4 UNC 1/2 X 32 .53 nitril 90 shore. 47.65 FZB 6 0301235800 FLAT WASHER 4 13 / 24 X 2.DocMine SUCT.5 -HB 200 FZB Refer to the DocMine web page for most up-to-date information.8 FZB 4 0663919701 O-RING 1 47.8. 12x24x2.5 FZB.CONNECTION 8991400200 281 Item Part No. The Printed information might be outdated.5 -HB 200 FZB. 38 61. 13 24 X 2.22 X 3.09. 116 . Name Qty Remarks L 1 3217759210 HOSE NIPPLE 1 90 DEGREE BEND 2 3176792200 FLANGE HALF 2 38 61.

SYSTEM Refer to the DocMine web page for most up-to-date information. 117 .DocMine SUCT.CONNECTION 8991400200 281 HYDR. The Printed information might be outdated.

9 4 0663919001 O-RING 1 85.DocMine SUCT. 118 . The Printed information might be outdated. Name Qty Remarks L 1 3217759421 HOSE NIPPLE 1 90 DEGREE BEND 2 3176672300 FLANGE HALF 2 SAE 3" 3 0211196303 SCREW 4 MC6S M 16 X 50 - 12.53 90 SHORE 5 0347611600 HOSE CLIP 2 77 .CONNECTION 8991400200 281 Item Part No.32X 3.89 FZB Refer to the DocMine web page for most up-to-date information.

119 . The Printed information might be outdated.CONNECTION 8991400200 281 HYDR. SYSTEM Refer to the DocMine web page for most up-to-date information.DocMine SUCT.

9 4 0663920500 O-RING 1 56.53 70 SHORE 5 0347611300 HOSE CLIP 2 51 .CONNECTION 8991400200 281 Item Part No.65 FZB Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine SUCT. 120 .24 3 0211196294 SCREW 4 MC6S M 12 X 40 - 12.74X 3. Name Qty Remarks L 1 9110892430 HOSE NIPPLE 1 90 DEGREE BEND 2 0638054500 FLANGE HALF 2 51 72.

SYSTEM Refer to the DocMine web page for most up-to-date information.DocMine DIRECTION VALVE 8991400200 281 HYDR. The Printed information might be outdated. 121 .

The Printed information might be outdated. Name Qty Remarks L 1 3177309257 NUT SET 1 2 3177309255 COIL 1 3 3177309256 SEAL KIT 1 Refer to the DocMine web page for most up-to-date information.DocMine DIRECTION VALVE 8991400200 281 Item Part No. 122 .

DocMine HYDR. SYSTEM Refer to the DocMine web page for most up-to-date information. SYSTEM 8991400200 281 HYDR. The Printed information might be outdated. 123 .

00. MÄTKOPPLING 2101 01-18.9 10 3217867400 STRAINER 1 11 3176812200 CHECK VALVE 1 RX S 20 A1 12 3217651302 RESTRICTION 1 D=0. 1 3 0663919101 O-RING 1 37.00 65 3177301600 TEST PORT 1 2101-01-18.53 90 GR.00. Name Qty Remarks L 1 3217955366 HYDRAULIC PUMP 1 2 3214440100 FLANGE CONNECT.DocMine HYDR. 124 .00. MÄTKOPPLING 2101 01-18. SEE MAIN LIST 1 SEE TOP LEVEL HYD.00.00.SYSTEM 33 3176612600 PLATE 1 34 3177303200 GAUGE 1 SMALL GAUGE. 1 8 0663919101 O-RING 1 37.69 x 3.00.69 x 3.00. MÄTKOPPLING 2101 01-18.53 90 GR.00 53 3177301600 TEST PORT 1 2101-01-18. MÄTKOPPLING 2101 01-18. 9/16-18 UN 15 .8. MÄTKOPPLING 2101 01-18.00 66 3177301600 TEST PORT 1 2101-01-18.00 52 3177301600 TEST PORT 1 2101-01-18.69X 3.00 Refer to the DocMine web page for most up-to-date information. MÄTKOPPLING 2101 01-18.00 74 3176837700 SHUTTLE VALVE 1 75 3176837700 SHUTTLE VALVE 1 85 3177301600 TEST PORT 1 2101-01-18.69X 3. 0-250 BAR. 37.9 5 3214766981 FLOW REGULATOR 1 7 3222300100 FLANGE CONNECT. The Printed information might be outdated. 37. MÄTKOPPLING 2101 01-18. DAMPER PRESSURE WIKA 2748/63 0- 250 BAR 35 3217919301 REGULATOR 1 42 3217893740 VALVE BLOCK 1 50 3177301600 TEST PORT 1 2101-01-18. MÄTKOPPLING 2101 01-18.53 90 SHORE 9 0211536800 SCREW 4 UNC 1/2 X 57 - 12.00 51 3177301600 TEST PORT 1 2101-01-18.53 90 SHORE 4 0211533100 SCREW 4 UNC 7/16" X 57 - 12.00 56 3177301600 TEST PORT 1 2101-01-18. SYSTEM 8991400200 281 Item Part No.00.

SYSTEM 8991400200 281 Refer to the DocMine web page for most up-to-date information.DocMine HYDR. 125 . The Printed information might be outdated.

SYSTEM 8991400200 281 Item Part No. 126 .DocMine HYDR. The Printed information might be outdated. Name Qty Remarks L 91 3217958440 VALVE BLOCK 1 DCS1800 PANEL Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated.DocMine HYDRAULIC PUMP 8991400200 281 HYDRAULIC PUMP Refer to the DocMine web page for most up-to-date information. 127 .

9 5 3217852502 INTERM.DocMine HYDRAULIC PUMP 8991400200 281 Item Part No. The Printed information might be outdated. 128 . Name Qty Remarks L 1 3217876200 HYDRAULIC PUMP 1 A10VO 100 CC 2 3217955410 HYDRAULIC PUMP 1 3 3217876203 SHAFT COUPLING 1 4 0211196084 SCREW 2 MC6S M 12 X 35 - 12. RING 1 6 0663210356 O-RING 1 102 X 2 70 SHORE Refer to the DocMine web page for most up-to-date information.

DocMine HYDRAULIC PUMP 8991400200 281 HYDRAULIC PUMP Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 129 .

Name Qty Remarks L 1 3217920604 PUMP 1 2 3217920302 PILOT VALVE 1 Refer to the DocMine web page for most up-to-date information. 130 . The Printed information might be outdated.DocMine HYDRAULIC PUMP 8991400200 281 Item Part No.

DocMine PUMP 8991400200 281 HYDRAULIC PUMP Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 131 .

11 1650 06 Refer to the DocMine web page for most up-to-date information. PISTON GUIDE 1 4 3217920614 PISTON 1 5 3217920615 PUMP HOUSING 1 6 . Name Qty Remarks L . PLATE 1 7 3217920648 CRADLE 1 8 3217920618 SHAFT 1 9 3217920619 PISTON GUIDE 1 12 3217920622 WASHER 1 13 3217920623 SPRING 1 15 3217920625 ROLLER BEARING 1 16 3217920626 ROLLER BEARING 1 17 3217920627 BEARING PLATE 2 20 3217920649 SEAL 1 22 3217920630 O-RING 1 23 0663210531 O-RING 4 19 X 2 70 SHORE 24 0663210364 O-RING 1 128 X 2 90 SHORE 25 3217920650 LOCK RING 1 27 0211196086 SCREW 4 MC6S M 16 X 45 - 10.8 FZB 30 0686925063 CAP 1 UN 1 1/6-12 PEHD 33 0101231600 PIN 1 CP 6M6 X 18 . CONNECT. 132 . The Printed information might be outdated. 3217920682 SEAL KIT 1 INCL.9 28 0211147703 SCREW 2 MC6S M 16 X 40 - 8. 22- 24 + SEALING SET FOR PILOT VALVE 1 3217920611 PUMP UNIT 1 2 3217920612 REG PISTON 1 3 .DocMine PUMP 8991400200 281 Item Part No. REF 20.

133 . The Printed information might be outdated.DocMine PILOT VALVE 8991400200 281 HYDRAULIC PUMP Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated. Name Qty Remarks L 1 3218200758 CONTROL VALVE 1 2 . 134 . O-RING 3 3 3218200760 SCREW 4 4 3218200761 LOCKING SCREW 1 Refer to the DocMine web page for most up-to-date information.DocMine PILOT VALVE 8991400200 281 Item Part No.

SYSTEM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 135 .DocMine FLOW REGULATOR 8991400200 281 HYDR.

The Printed information might be outdated.8 Not Shown 3222326676 SEAL KIT 1 INCL.POS.DocMine FLOW REGULATOR 8991400200 281 Item Part No. 136 . 3.5 1 3217893713 PRESS. 3-13 Not Shown 9106149204 SEAL KIT 1 INCL.POS.REL.POS.7. Name Qty Remarks L Not Shown 3222302648 SEAL KIT 1 INCL.SET 1 Refer to the DocMine web page for most up-to-date information.CART.4. 6. 1 2 3222326677 FLOW REGULATOR 1 14 3222326678 STEERING WH.

137 .DocMine REGULATOR 8991400200 281 HYDR. The Printed information might be outdated. SYSTEM Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L 1 . CHAIR 1 4 . HOUSING 1 2 . SET SCREW 1 6 3217919406 SCREW 1 7 .DocMine REGULATOR 8991400200 281 Item Part No. PISTON 1 3 . BOSS 1 Refer to the DocMine web page for most up-to-date information. CONE 1 8 3217919408 O-RING 1 9 3217919409 BACK-UP RING 1 10 . 138 . SPRING 1 5 . The Printed information might be outdated.

DocMine VALVE BLOCK 8991400200 281 HYDR. The Printed information might be outdated. SYSTEM Refer to the DocMine web page for most up-to-date information. 139 .

140 .DocMine VALVE BLOCK 8991400200 281 Item Part No. Name Qty Remarks L 1 3222314365 SOLENOID CARTR. 1 2 9106149204 SEAL KIT 1 FOR 9106 1492 01 3 3128307664 VALVE 1 CT1 4 3128309756 SEAL KIT 1 5 3128307666 VALVE 1 CT2 6 3128307667 SEAL KIT 1 7 3128307668 VALVE 1 CT5 8 3217894512 SEAL KIT 2 9 3128307668 VALVE 1 CT5 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

141 . The Printed information might be outdated.DocMine VALVE BLOCK 8991400200 281 VALVE BLOCK Refer to the DocMine web page for most up-to-date information.

142 .DocMine VALVE BLOCK 8991400200 281 Item Part No. Name Qty Remarks L 1 3217958442 VALVE BLOCK 1 2 3217958420 DIRECTION VALVE 1 3 0211117703 SCREW 3 M4 X 30 .8 FZB Refer to the DocMine web page for most up-to-date information.8. The Printed information might be outdated.

DocMine VALVE BLOCK 8991400200 281 VALVE BLOCK Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 143 .

DocMine VALVE BLOCK 8991400200 281 Item Part No. 144 . Name Qty Remarks L 1 3217958443 RESTRICTION 1 2 3217958444 RESTRICTION 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated. 145 .DocMine HYDRAULIC SET 8991400200 281 HYDRAULIC SET Refer to the DocMine web page for most up-to-date information.

2 . Name Qty Remarks L 73 9106063010 DOUBLE CH.DocMine HYDRAULIC SET 8991400200 281 Item Part No. The Printed information might be outdated.ADAPTER 1 78 3176757400 PLATE 1 Refer to the DocMine web page for most up-to-date information. 9/16-18 UN 75 3128209072 DIRECTION VALVE 1 76 3128209085 LEVER 2 COMPLETE 77 9121550008 CONNECT. 146 .VALVE 2 74 3176850500 RESTRICTION 2 D=1.

DocMine DOUBLE CH. The Printed information might be outdated.VALVE 8991400200 281 HYDRAULIC SET Refer to the DocMine web page for most up-to-date information. 147 .

VALVE 8991400200 281 Item Part No. 148 .DocMine DOUBLE CH. The Printed information might be outdated. Name Qty Remarks L Not Shown 9106063123 CARTRIDGE 2 Not Shown 9106063124 SEAL KIT 2 Refer to the DocMine web page for most up-to-date information.

149 .DocMine DIRECTION VALVE 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

Name Qty Remarks L 1 3128209122 INLET SECTION 1 2 3128209123 SPOOL VALVE 2 3 3128209124 OUTLET SECTION 1 Refer to the DocMine web page for most up-to-date information.DocMine DIRECTION VALVE 8991400200 281 Item Part No. 150 . The Printed information might be outdated.

The Printed information might be outdated. 151 .DocMine INLET SECTION 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information.

VALVE 1 9 0686644207 PLUG 1 VSTI G 1/4-ED 10 3222326494 RESTRICTION 1 Refer to the DocMine web page for most up-to-date information. 152 . Name Qty Remarks L Not Shown 3222326490 VALVE 1 Not Shown 3222326495 SEAL KIT 1 7 3222326492 PLUG 2 8 3128209125 PRESS.DocMine INLET SECTION 8991400200 281 Item Part No. The Printed information might be outdated.REL.

153 . The Printed information might be outdated.DocMine SPOOL VALVE 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L Not Shown 3222326495 SEAL KIT 1 Not Shown 3222326498 LEVER HOLDER 1 Not Shown 3222326499 ACTUATOR 1 7 3222326500 SPRING 1 9 3128209105 CHECK VALVE 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine SPOOL VALVE 8991400200 281 Item Part No. 154 .

DocMine OUTLET SECTION 8991400200 281 DIRECTION VALVE Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 155 .

156 . Name Qty Remarks L Not Shown 3128209126 PULL ROD SET 1 3 3222326492 PLUG 1 Refer to the DocMine web page for most up-to-date information.DocMine OUTLET SECTION 8991400200 281 Item Part No. The Printed information might be outdated.

157 . The Printed information might be outdated.DocMine HYDRAULIC SET 8991400200 281 HYDRAULIC SET Refer to the DocMine web page for most up-to-date information.

VALVE 2 8 3217902302 PRESS.VALVE 2 HAWE SV 28 C 40 BAR 11 3217848301 DIRECTION VALVE 1 12 3177307700 ASSEMBLY PLATE 1 13 0211121500 SCREW 4 MC6S M 5 X 50 - 12. Name Qty Remarks L 1 3128209079 DIRECTION VALVE 1 2 3176757301 PLATE 1 3 3176757200 PLATE 2 4 3176757302 PLATE 1 5 3176757500 PLATE 1 6 3128209085 LEVER 2 COMPLETE 7 3177312603 FLOW CONT. The Printed information might be outdated.DocMine HYDRAULIC SET 8991400200 281 Item Part No.REL. 158 .9 14 5112317925 ATTACHMENT 1 Refer to the DocMine web page for most up-to-date information.

DocMine DIRECTION VALVE 8991400200 281 HYDRAULIC SET Refer to the DocMine web page for most up-to-date information. 159 . The Printed information might be outdated.

Name Qty Remarks L . 3217848303 SEAL KIT 1 REF.105. 102.113.DocMine DIRECTION VALVE 8991400200 281 Item Part No.195. The Printed information might be outdated. 160 . NO. 63 3217848304 BOLT 1 64 3218200775 SPACER 1 67 3217848306 LEVER SET 1 71 3217848307 SPRING 1 72 3217848308 SPRING 1 132 3217848309 PLUG 1 195 3217848310 SEAL 1 Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated. 161 .DocMine WATER PUMP SET 8991400200 281 WATER PUMP SET Refer to the DocMine web page for most up-to-date information.

00.DocMine WATER PUMP SET 8991400200 281 Item Part No. WATER PUMP UNIT 1 2 3177309209 DIRECTION VALVE 1 3 0211122300 SCREW 4 MC6S M 5 X 90 - 12.00 7 3177307700 ASSEMBLY PLATE 1 8 5112317988 VALVE ATTM. MÄTKOPPLING 2101 01-18. The Printed information might be outdated.REL.VALVE 1 5 0570519105 TEST CONNECTION 1 UNF 3/4 . 1 Refer to the DocMine web page for most up-to-date information. 162 . Name Qty Remarks L 1 .9 4 3217908207 PRESS.G 1/4 6 3177301600 TEST PORT 1 2101-01-18.

The Printed information might be outdated. 163 .DocMine WATER PUMP UNIT 8991400200 281 WATER PUMP UNIT Refer to the DocMine web page for most up-to-date information.

8 FZB / ISO 7040. M 10 X 25 . The Printed information might be outdated.8 FZB 6 0633330700 FLANGE 2 7 0147148103 SCREW. 164 . M 16 . 8.6 - HB200 FZB 5 0147136203 SCREW. HEX HEAD 4 M 8 X 30 . Name Qty Remarks L 1 3177307200 HYDRAULIC MOTOR 1 F11-005-MB-CV- K-396-000-0 2 3217919200 WATER PUMP 1 3 5112308345 COUPLING COMPL.DocMine WATER PUMP UNIT 8991400200 281 Item Part No. HEX HEAD 2 M10x25 Full thread. M16 FZB 9 0650010114 GASKET 2 14 0147132603 SCREW.8 FZB Refer to the DocMine web page for most up-to-date information.4 / 16 X 1.8.8. HEX HEAD 8 M 16 X 60 .8 FZB ISO 7040.8. 1 4 0301233500 PLAIN WASHER 4 8.8 FZB 8 0291112825 LOCK NUT 8 M 16 .8 FZB.

DocMine HYDRAULIC MOTOR 8991400200 281 WATER PUMP UNIT Refer to the DocMine web page for most up-to-date information. 165 . The Printed information might be outdated.

411. The Printed information might be outdated. 431. 440 Not Shown 3222304937 SEAL KIT 1 REF 221-233. 236 Refer to the DocMine web page for most up-to-date information. 166 . Name Qty Remarks L Not Shown 3222304936 REPAIR KIT 1 REF 121.DocMine HYDRAULIC MOTOR 8991400200 281 Item Part No. 236. 221-233.

The Printed information might be outdated. 167 .DocMine WATER PUMP 8991400200 281 WATER PUMP UNIT Refer to the DocMine web page for most up-to-date information.

DocMine WATER PUMP 8991400200 281 Item Part No. 168 . The Printed information might be outdated. Name Qty Remarks L 1 3217919201 SHAFT SEAL 1 Refer to the DocMine web page for most up-to-date information.

DocMine COUPLING COMPL. 169 . 8991400200 281 WATER PUMP UNIT Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated. DRAWING 1 1 5112308339 FLANGE 1 2 5112308304 HUB 1 3 9106077424 LOCK SHEET 2 4 0211196288 SCREW 4 MC6S M 8 X 30 - 12.9 6 0102095151 PIN 1 D=5 L=22 Refer to the DocMine web page for most up-to-date information.9 5 0211196285 SCREW 2 MC6S M 8 X 25 - 12. 170 . 8991400200 281 Item Part No.DocMine COUPLING COMPL. Name Qty Remarks L Not Shown .

DocMine DIRECTION VALVE 8991400200 281 WATER PUMP SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 171 .

The Printed information might be outdated. Name Qty Remarks L 113 3222305858 SEAL KIT 1 157 3177309252 COIL 1 160 3177309254 NUT SET 1 O-RING + NUT Refer to the DocMine web page for most up-to-date information.DocMine DIRECTION VALVE 8991400200 281 Item Part No. 172 .

The Printed information might be outdated.DocMine CARRIER 8991400200 281 CARRIER Refer to the DocMine web page for most up-to-date information. 173 .

Name Qty Remarks L 200 . STAGE 1 230 9110855100 SUPPORT LEG 4 235 . BRACKET COMPL. The Printed information might be outdated. BOOM BRACKET 1 221 . JACK BEAM 1 223 . 1 260 9110995504 SWING ARM 1 266 . FIRE EXTINGUIS.DocMine CARRIER 8991400200 281 Item Part No.SYST 1 Refer to the DocMine web page for most up-to-date information. 1 222 . BASIC CARRIER 1 213 5112310208 SAFETY BELT 1 220 . LABEL LIST 1 270 9106107195 DATA PLATE 1 940 9110995515 FIRE SUPPR. 174 . PROTECTION ROOF 1 250 . WARNING SIGNS 1 267 .

DocMine BASIC CARRIER 8991400200 281 BASIC CARRIER Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 175 .

TRANSMISSION 1 11 5112310070 AIR FILTER SET 1 12 5112310071 CONTROL 1 13 5112310073 BRAKE VALVE SET 1 14 5112290083 EL.DocMine BASIC CARRIER 8991400200 281 Item Part No. SHAFT SET 1 10 . SYSTEM 1 DC10B /DC11B 2 . MOTOR SET 1 DEUTZ F5L 912W 18 5112310136 STEERING SYSTEM 1 20 5112310139 FUEL SYSTEM 1 21 5112311214 CATALYSER SET 1 Refer to the DocMine web page for most up-to-date information.EQUIPMENT 1 CARRIER 17 . The Printed information might be outdated. Name Qty Remarks L 1 5112287785 HYDR. FRAME 1 4 5112310058 DRIVERS PLATF. 176 . DRIVE UNIT 1 9 . HOSE SET 1 3 . SYSTEM 1 CARRIER 8 . DETAIL SET 1 6 5112310061 MOTOR FRAME 1 7 5112310062 LUBR. 1 5 .

DocMine HYDR. SYSTEM 8991400200 281 HYDR. The Printed information might be outdated. SYSTEM Refer to the DocMine web page for most up-to-date information. 177 .

DocMine HYDR. SYSTEM 8991400200 281

Item Part No. Name Qty Remarks L

A - HOSE SET 1

A - HOSE SET 1

1 5112259500 PRESSURE SWITCH 2

3 3176542700 NIPPLE 1 UNF 9/16, UNF
916

4 0570519107 TEST CONNECTION 1 UNF 9/16 - G 1/4

5 0661102000 SEAL WASHER 5 TREDO 1/4"
13,7 / 20,6 X 2,1 -
FZ ST

7 0686644300 PLUG 1 G 3/8 - STEEL 5.8
BLACK

8 0661102600 SEAL WASHER 3 TREDO G 3/8

9 0570519105 TEST CONNECTION 4 UNF 3/4 - G 1/4

10 3176634900 NIPPLE 1 UNF 9/16 - G 3/8,
R 3/8" x UN 9/16

11 3715058400 ELBOW NIPPLE 4 UN 9/16xUN 9/16,
UNF 916 - UNF
916, UNF 9/16 -
UNF 9/16

12 3176542700 NIPPLE 1 UNF 9/16, UNF
916

13 0570519107 TEST CONNECTION 4 UNF 9/16 - G 1/4

14 0570501034 NIPPLE 5 UNF 9/16 - M14
X 1,5

15 3176634900 NIPPLE 1 UNF 9/16 - G 3/8,
R 3/8" x UN 9/16

16 3176634900 NIPPLE 1 UNF 9/16 - G 3/8,
R 3/8" x UN 9/16

17 3176542800 NIPPLE 3 UNF 9/16, UN
9/16" x UN 9/16"

18 3176306000 NIPPLE 5 UNF 3/4

20 0570501017 NIPPLE 4 UNF 3/4 - M16 X
1,5

21 3176264400 NIPPLE 3 UNF 3/4

22 3176553500 NIPPLE 2 UNF 3/4

23 3176650100 NIPPLE 1 UNF 3/4 - UNF
9/16

24 3176661500 CAP NUT 1 UNF 3/4, UN 3/4

25 3176770700 NIPPLE 1

26 0653105500 GASKET 1 12 / 15,5 X 1,5-11
501312, 12 15,5 X
1,5-11 501312

27 3176656700 NIPPLE 1 UN 1 1/16 - G 3/4,
UN 1 1/16 x R 3/4

28 3176650400 NIPPLE 1 UN 1 1/16 - UNF
3/4

29 3176293000 CAP NUT 1 UN 1 1/16, UN 1
1/16"

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

178

DocMine HYDR. SYSTEM 8991400200 281

Item Part No. Name Qty Remarks L

30 0638052700 FLANGE HALF 2 32 X 51,59 SAE 1
14 P276 ZINC
PLATED, 32 X
51,59 SAE 1 1/4
P276, 32 X 51,59
SAE 1 1|4 P276
ZINC PLATED

31 3176664300 NIPPLE 1 UN 1 5/8 - G 1 1/4

32 3176651500 NIPPLE 2 UNF 7/8 - G 1/2,
UN 7/8 x R 1/2

33 3177306800 NIPPLE 4 UNF 7/8 - M18 X
1,5

34 5112287767 SHUTTLE VALVE 1

37 3176661500 CAP NUT 3 UNF 3/4, UN 3/4

38 0570501018 NIPPLE 2 UNF 3/4 - M18 X
1,5

39 3176656400 NIPPLE 2 UNF 3/4 - G 1/2

40 0653117400 GASKET 2 30 38 X 2 - 11
5013 12, 30 / 38 X
2 - 11 5013 12

41 5112232800 BUSHING 2

42 3176656600 NIPPLE 2 UN 1 1/16 - G 1/2

43 0570501026 NIPPLE 1 UN 1 5/16 - M33
X2

44 3176603900 NIPPLE 1 UN 1 5/16, UN 1
516, UN 1 5/16"-
12

45 3176652100 NIPPLE 1 UN 1 5/16 - G 1
1/4, R 1 1/4"-1
5/16"UN

47 0570509020 NIPPLE 1 UNF 78 - M18 X
1,5, UNF 7/8 -
M18 X 1,5

48 3176650500 NIPPLE 2 UN 1 1/16 - UNF
7/8

49 3715058900 NIPPLE 1 UN 1 1/16 x 1
1/16, UN 1 116,
UN 1 1/16

50 3176657700 NIPPLE 2 UN 1 1/16

51 3176659100 NIPPLE 2 UN 1 1/16, UN 1
1/16"

52 3176293200 NIPPLE 1 UN 1 1/16 - M22
X 1,5

53 3176775700 NIPPLE 1 R 3/4 UN 1 1/16-
12, UN 1 1/16 - G
3/4

54 3176651700 NIPPLE 1 UN 1 1/16 - G 3/4,
UN 1 1/16-R 3/4

57 3176659000 NIPPLE 2 UN 7/8 x UN 7/8,
UNF 7/8, T-
SVIVELNUT, 10-
10

58 3715059700 CAP 1 UN 7/8"-14, UNF
7/8

59 3176733700 NIPPLE 1 UN 1 7/8 - UN 1
1/16

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

179

DocMine HYDR. SYSTEM 8991400200 281

Item Part No. Name Qty Remarks L

60 3176678800 CAP NUT 1 UN 1 7/8

61 3176667500 NIPPLE 1 UN 1 7/8 - G 1 1/2

62 3176650100 NIPPLE 1 UNF 3/4 - UNF
9/16

63 3177301600 TEST PORT 3 2101-01-18.00,
MÄTKOPPLING
2101 01-18.00

64 0570501018 NIPPLE 1 UNF 3/4 - M18 X
1,5

65 0147140303 SCREW, HEX HEAD 8 M 12 X 40 - 8.8
FZB

66 0663918801 O-RING 2 32.92 x 3.53
90GR, 32,93X
3,53 90 SHORE

67 0638057100 FLANGE HALF 4 25 X 48,41 SAE 1
PR.414

68 0211196081 SCREW 8 MC6S M 10 X 30 -
12.9

69 0663918201 O-RING 2 24,99X 3,53 90
SHORE, 24,99X
3,53 90 SHORE
24,99X 3,53 90
SHORE

70 0638056500 FLANGE HALF 4 19 X 42,06 SAE
3/4 PR.414

71 5112259780 CHECK VALVE 1

72 5112259180 SEQUENCE VALVE 1

73 5112287777 BRAKE VALVE 1

74 5112259380 PEDAL 1

75 5112292101 PRESSURE SWITCH 1

78 5112262200 PRESS.TAKE OFF 5

81 3177309288 DIRECTION VALVE 1

82 3177307700 ASSEMBLY PLATE 1

83 0211121500 SCREW 4 MC6S M 5 X 50 -
12.9

84 3176651100 NIPPLE 2 UNF 3/4 - G 1/4

85 3176657600 NIPPLE 1 UNF 3/4

86 3176654800 NIPPLE 3 UNF 3/4

90 5112315100 HYDRAULIC PUMP 1

91 5112287742 HYDRAULIC MOTOR 1

92 5112300849 HYDRAULIC PUMP 1

93 5112257080 HYDR. CYLINDER 1

94 0663919101 O-RING 1 37.69 x 3.53 90
GR, 37,69X 3,53
90 SHORE

95 0211196082 SCREW 4 MC6S M 10 X 35 -
12.9

96 5112294900 PROTECT. COVER 2

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

180

DocMine HYDR. SYSTEM 8991400200 281

Item Part No. Name Qty Remarks L

97 5112294901 PROTECT. COVER 2

98 5112302343 PRESSURE SWITCH 1

102 3176827000 NIPPLE 1 UNF 3/4 - G 3/8

103 3176651200 NIPPLE 2 R 3/8 - UN 3/4,
UNF 3/4 - G 3/8

104 3176657600 NIPPLE 5 UNF 3/4

105 5112291500 ACCUMULATOR 2 65 BAR

106 5112302450 ACCUMULAT.BLOCK 1

107 0661103300 SEAL WASHER 4 21,5 / 28,6 X 2,5
FZ ST. 21,5 /
28,6 X 2,5 FZ ST.

108 0603422500 HEXAGON NIPPLE 2 R 1/2 - R 1/2 - 11
1914

109 3176651400 NIPPLE 2 UNF 7/8 - R 3/8

110 3177301600 TEST PORT 2 2101-01-18.00,
MÄTKOPPLING
2101 01-18.00

111 0147140503 SCREW, HEX HEAD 2 M 12 X 50 - 8.8
FZB

112 0301235800 FLAT WASHER 2 13 / 24 X 2,5 -HB
200 FZB,
12x24x2.5 FZB, 13
24 X 2,5 -HB 200
FZB

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

181

DocMine HOSE SET 8991400200 281

This page intentionally left blank

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

182

DocMine HOSE SET 8991400200 281

HYDR. SYSTEM

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

183

DocMine HOSE SET 8991400200 281

Item Part No. Name Qty Remarks L

BD1 0574131511 HOSE ASSEMBLY 1 10 X 2300 R2AT

BD2 0574127011 HOSE ASSEMBLY 1 10 X 1300 R2AT

BD6 0574025311 HOSE ASSEMBLY 1 6,3X 300 R2AT

BD7 3176567700 HOSE ASSEMBLY 1 10 X 1000 R2AT

P13 3176567200 HOSE ASSEMBLY 1 12,5X 1500 R2AT

STT1 0574228411 HOSE ASSEMBLY 1 12,5X 3400 R2AT

ST1 3176686300 HOSE ASSEMBLY 1 12,5X 900 R2AT

ST2 0574227611 HOSE ASSEMBLY 1 12,5X 1900 R2AT

ST3 0574127011 HOSE ASSEMBLY 1 10 X 1300 R2AT

ST4 0574127511 HOSE ASSEMBLY 1 10 X 1800 R2AT

SU1 5112262802 HOSE ASSEMBLY 1

SU3 5112262801 HOSE ASSEMBLY 1

TRT1 0574006944 HOSE ASSEMBLY 1 12,5X 1050 R2AT

TRT2 0574000040 HOSE ASSEMBLY 1 19 X 600 R1T

TRT3 0574301811 HOSE ASSEMBLY 1 19 X 1100 R1T

TRT4 0574301811 HOSE ASSEMBLY 1 19 X 1100 R1T

TR1 0574007312 HOSE ASSEMBLY 1 19 1200 S 350 -
41,3 - 47

TR2 0574007312 HOSE ASSEMBLY 1 19 1200 S 350 -
41,3 - 47

1BR1 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

1BR2 3176697400 HOSE ASSEMBLY 1 10 X 1400 R2AT

1BR3 3176697500 HOSE ASSEMBLY 1 10 X 2400 R2AT

1BR4 0574025511 HOSE ASSEMBLY 1 6,3X 400 R2AT

2BR1 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

2BR2 3176697400 HOSE ASSEMBLY 1 10 X 1400 R2AT

2BR3 0574127411 HOSE ASSEMBLY 1 10 X 1700 R2AT

2BR4 0574025511 HOSE ASSEMBLY 1 6,3X 400 R2AT

3BR1 3176685800 HOSE ASSEMBLY 1 6,3X 3600 R2AT,
Hose dia, 1/4",
length 3600 mm,
(End A, JIC, UNF
9/16-18-IR), (End
B, JIC, UNF 9/16-
18-IR). Use Dump.

3BR2 0574025211 HOSE ASSEMBLY 1 6,3*250 R2AT
6,3X 250 R2AT

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

184

DocMine HOSE SET 8991400200 281

HYDR. SYSTEM

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

185

DocMine HOSE SET 8991400200 281

Item Part No. Name Qty Remarks L

BD1 0574131511 HOSE ASSEMBLY 1 10 X 2300 R2AT

BD2 3176697400 HOSE ASSEMBLY 1 10 X 1400 R2AT

BD6 0574025311 HOSE ASSEMBLY 1 6,3X 300 R2AT

BD7 3176567700 HOSE ASSEMBLY 1 10 X 1000 R2AT

P13 3176567200 HOSE ASSEMBLY 1 12,5X 1500 R2AT

STT1 0574228411 HOSE ASSEMBLY 1 12,5X 3400 R2AT

ST1 3176686300 HOSE ASSEMBLY 1 12,5X 900 R2AT

ST2 0574227711 HOSE ASSEMBLY 1 0574232711,
12,5X 2000 R2AT

ST3 3176633700 HOSE ASSEMBLY 1 10 X 2200 R2AT

ST4 3176373600 HOSE ASSEMBLY 1 10 X 2600 R2AT

SU1 5112262802 HOSE ASSEMBLY 1

SU3 5112262801 HOSE ASSEMBLY 1

TRT1 0574006944 HOSE ASSEMBLY 1 12,5X 1050 R2AT

TRT2 0574000040 HOSE ASSEMBLY 1 19 X 600 R1T

TRT3 0574301811 HOSE ASSEMBLY 1 19 X 1100 R1T

TRT4 0574301811 HOSE ASSEMBLY 1 19 X 1100 R1T

TR1 0574007312 HOSE ASSEMBLY 1 19 1200 S 350 -
41,3 - 47

TR2 0574007312 HOSE ASSEMBLY 1 19 1200 S 350 -
41,3 - 47

1BR1 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

1BR2 3176697400 HOSE ASSEMBLY 1 10 X 1400 R2AT

1BR3 3176697500 HOSE ASSEMBLY 1 10 X 2400 R2AT

1BR4 0574025511 HOSE ASSEMBLY 1 6,3X 400 R2AT

2BR1 3176567500 HOSE ASSEMBLY 1 10 X 800 R2AT

2BR2 3176697400 HOSE ASSEMBLY 1 10 X 1400 R2AT

2BR3 0574006471 HOSE ASSEMBLY 1 10 X 2900 R2AT

2BR4 0574025511 HOSE ASSEMBLY 1 6,3X 400 R2AT

3BR1 3176685800 HOSE ASSEMBLY 1 6,3X 3600 R2AT,
Hose dia, 1/4",
length 3600 mm,
(End A, JIC, UNF
9/16-18-IR), (End
B, JIC, UNF 9/16-
18-IR). Use Dump.

3BR2 0574025211 HOSE ASSEMBLY 1 6,3*250 R2AT
6,3X 250 R2AT

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

186

DocMine HYDRAULIC PUMP 8991400200 281

HYDRAULIC PUMP

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

187

DocMine HYDRAULIC PUMP 8991400200 281

Item Part No. Name Qty Remarks L

1 3218200699 ROTOR 1

2 3218200701 HYD.CONTR. UNIT 1

3 3218200702 VALVE SECTION 1

4 3218200703 PUMP GEAR 1

5 3218200698 DIRECTION VALVE 1

7 3218200704 CARTRIDGE 1

10 3218200705 HOUSING 1

13 3218200706 LINK BULT 1

20 3218200707 LOCK SCREW 1

21 3218200708 LOCK SCREW 2

22 3218200709 LOCK SCREW 4

23 3218200710 LOCK SCREW 4

27 3218200711 SHEAR PIN 2

31 3218200712 SPRING PIN 2

32 3218200713 LOCK SCREW 1

46 3218200714 EXCENTERSKRUV 1

47 3218200715 SEAL NUT 1

49 3218200716 RESTRICTION 1

54 3218200717 RESTRICTION 1

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

188

DocMine DIRECTION VALVE 8991400200 281

HYDRAULIC PUMP

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

189

Name Qty Remarks L 1 3218200718 VALVE HOUSING 1 2 3218200719 SOLENOID CARTR. 2 12 3218200720 CONTACT 1 13 3218200721 CONTACT 1 Refer to the DocMine web page for most up-to-date information.DocMine DIRECTION VALVE 8991400200 281 Item Part No. 190 . The Printed information might be outdated.

SYSTEM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 191 .DocMine HYDRAULIC MOTOR 8991400200 281 HYDR.

The Printed information might be outdated.DocMine HYDRAULIC MOTOR 8991400200 281 Item Part No.PLUG 1 CONNECTION HEAD 380 / 5 5112310949 SOLENOID 1 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 5112310135 SEAL 2 2 5112310948 SHAFT SEAL 1 3 0335215200 CIRCLIP 1 SGH 62 X 2 DIN 472 4 1088015101 ELECTR. 192 .

193 .DocMine HYDRAULIC PUMP 8991400200 281 HYDR. SYSTEM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

Name Qty Remarks L Not Shown 5112310056 SEAL KIT 1 Refer to the DocMine web page for most up-to-date information.DocMine HYDRAULIC PUMP 8991400200 281 Item Part No. The Printed information might be outdated. 194 .

SYSTEM Refer to the DocMine web page for most up-to-date information.DocMine HYDR. The Printed information might be outdated. 195 . CYLINDER 8991400200 281 HYDR.

DocMine HYDR.SP.5 X 3 70 SHORE 7 0661153600 BACK-UP RING 1 75 / 80 X 1. 2 35 / 55 X 47 13 0335214700 CIRCLIP 4 SGH 55 X 2 DIN 472 Refer to the DocMine web page for most up-to-date information.2 X 3 70 SHORE 11 9123435900 PISTON ROD 1 12 0501001500 BEARING.3 8 9125658300 SEALRING 1 9 0665917000 WIPER 1 40 / 50 X 10 AU 92 10 0663212800 O-RING 1 26. 196 .PL. Name Qty Remarks L Not Shown 0544210600 GREASE NIPPLE 2 AH M 6X1 SMS 1568 Not Shown 9120099010 SEAL KIT 1 2 9124956600 PISTON 1 3 . The Printed information might be outdated. PISTON SEAL 1 4 0196155210 SET SCREW 1 M 8 X 12 SK6SS DIN 916 5 9123650709 COVER 1 6 0663613900 O-RING 1 74. CYLINDER 8991400200 281 Item Part No.

197 .DocMine HYDR. CYLINDER 8991400200 281 Referenced Pages DIRECTION VALVE 121 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

DocMine FRAME 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 198 .

199 . The Printed information might be outdated.DocMine FRAME 8991400200 281 BASIC CARRIER Refer to the DocMine web page for most up-to-date information.

PLATE 2 11 0147149103 SCREW.8 FZB / ISO 7040 6 5112303639 WAIST PIN 1 7 5112303638 PLAIN BEARING 2 8 0333611300 LOCK WASHER 1 60 / 73 X 1. The Printed information might be outdated. HEX HEAD 4 M 20 X 70 .KM 12 - 11 0727 10 5112271000 ATTACHM.8.5 9 0295311300 LOCK NUT 1 M 60X2 . 200 . BOOM FRAME 1 2 . INTERM.8 FZB 12 5112209000 SAFETY DETAIL 1 13 5112209300 RING PIN 2 14 5112253800 SHAFT 1 15 0108139500 SPRING PIN 2 10 X 55 DIN 1481 16 5112265000 SHAFT 1 Refer to the DocMine web page for most up-to-date information.DocMine FRAME 8991400200 281 Item Part No. Name Qty Remarks L 1 . HEX HEAD 4 M 16 X 110 .8 FZB ISO 7040. FRAME 1 3 5112271500 MOTOR FRAME 1 4 0147155503 SCREW. M 20 .8 FZB 5 0291112828 LOCK NUT 4 M 20 .8.

The Printed information might be outdated. 8991400200 281 DRIVERS PLATF. Refer to the DocMine web page for most up-to-date information. 201 .DocMine DRIVERS PLATF.

DRIVERS C. PLATE 1 16 0147132203 SCREW.5 -HB 200 FZB.8.8.DocMine DRIVERS PLATF.8.5 20 X 2 -HB 200 FZB.8 FZB. 8991400200 281 Item Part No. M 10 X 25 .8 FZB.5 / 20 X 2 -HB 200 FZB 5 5112261600 PROTECTION RACK 1 6 0147140003 SCREW. M 8 X 22 - 8. HEX HEAD 2 M 8 X 22 . HEX HEAD 3 M 12 X 25 . HEX HEAD 6 M 20 X 55 .8 FZB 14 5112302499 ANGLE POINTER 1 15 5112310266 PROTECT. 12x24x2. HEX HEAD 2 M 8 X 16 .8 FZB 17 0301233500 PLAIN WASHER 2 8.8.5 -HB 200 FZB 8 0147155203 SCREW.8 FZB 4 0301234400 PLAIN WASHER 7 10. 8.8. Name Qty Remarks L 1 . 202 .4 / 16 X 1.8 FZB M 8 X 22 - 8.8 FZB 7 0301235800 FLAT WASHER 3 13 / 24 X 2.6 - HB200 FZB Refer to the DocMine web page for most up-to-date information. HEX HEAD 7 M10x25 Full thread. 10.COMPL 1 2 5112255000 CONTROL PANEL 1 3 0147136203 SCREW.8 FZB 11 . 13 24 X 2. COVER 1 12 5112314668 YOKE 1 13 0147132403 SCREW.8 FZB 9 5112263900 PLATFORM 1 10 0147135903 SCREW.5 FZB. HEX HEAD 2 M 10 X 16 .8. The Printed information might be outdated.

The Printed information might be outdated.COMPL 8991400200 281 DRIVERS PLATF. Refer to the DocMine web page for most up-to-date information.DocMine DRIVERS C. 203 .

8.8 FZB / ISO 7040.8.8 FZB ISO 7040 4 0301233500 PLAIN WASHER 4 8. Name Qty Remarks L 1 5112302114 DRIVERS CHAIR 1 2 . M 8 . The Printed information might be outdated. 204 . HEX HEAD 4 M 8 X 20 -8. HEX HEAD 4 M10x25 Full thread.8 FZB Refer to the DocMine web page for most up-to-date information. CHAIR SUPPORT 1 3 0291112818 LOCK NUT 4 M 8 .8 FZB.8 FZB 6 0147136203 SCREW.DocMine DRIVERS C. M 10 X 25 .COMPL 8991400200 281 Item Part No.6 - HB200 FZB 5 0147132303 SCREW.4 / 16 X 1.

The Printed information might be outdated. 205 . Refer to the DocMine web page for most up-to-date information.DocMine ANGLE POINTER 8991400200 281 DRIVERS PLATF.

SUPPORT 1 5 5112310243 ANGLE POINTER 2 6 9106107100 READ INSTR. 206 . DOWN 1 Refer to the DocMine web page for most up-to-date information.DocMine ANGLE POINTER 8991400200 281 Item Part No.4.4 X 7. HAZ. Name Qty Remarks L 1 0129310400 BLIND RIVET 8 2. The Printed information might be outdated. SLOTTED 11 M 4 X 14 .8 FZB / ISO 7040 4 .4 TAP / D 48 BS 2 0160604100 SCREW.8 3 0291112813 LOCK NUT 11 M 4 .BOOK 1 7 9106107321 TIPP.

DocMine DETAIL SET 8991400200 281 DETAIL SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 207 .

12x24x2.8 FZB 3 0291112828 LOCK NUT 8 M 20 .8 FZB.8 FZB 24 0291112822 LOCK NUT 4 M 12 .8 FZB.8 FZB M 12 X 65 - 8. M 10 . 20x37x3 FZB 17 5112315960 HYDR.8. The Printed information might be outdated.8 FZB 15 0301239400 PLAIN WASHER 8 21 / 37 X 3 .8 FZB ISO 7040.8 FZB ISO 7040 19 5112273163 ATTACHMENT 1 20 5112240600 ATTACHMENT 2 21 0147132503 SCREW.8 FZB 8 0291112820 LOCK NUT 40 M 10 .8 FZB 26 0147132903 SCREW.5 -HB 200 FZB 23 0147140303 SCREW. SUPPORT 4 5 5112271100 LAMP HOUSING 2 6 5112271400 MUDGUARD 2 7 0147136403 SCREW.5 FZB.8.8 FZB ISO 7040. HEX HEAD 8 M 20 X 70 .5 -HB 200 FZB. M 10 X 35 . HEX HEAD 2 M 8 X 45 .8 FZB / ISO 7040. M 10 .8.8.8 FZB ISO 7040. 13 24 X 2. M 8 . 208 . M 12 .8 FZB 27 5112258700 ANGLE BAR 2 28 5112258600 BATTERY BOX 1 29 0147132503 SCREW.8 FZB | ISO 7040 9 5112271600 FENDER 4 10 5112271700 DAMPER BIT 4 11 5112266300 STAY 2 12 5112271800 MUDGUARD 1 13 5112266403 STAY 2 14 0147155503 SCREW.8.8.8. Name Qty Remarks L 1 5112258100 LIFT EAR 2 2 0147155503 SCREW. HEX HEAD 4 M 12 X 65 .OIL TANK 1 18 0291112818 LOCK NUT 2 M 8 .HB 200 FZB. HEX HEAD 6 M 12 X 40 .8.8 FZB / ISO 7040 4 .8 FZB 22 0301235800 FLAT WASHER 6 13 / 24 X 2. HEX HEAD 24 M10x35 full thread 8. HEX HEAD 4 M 20 X 70 . HEX HEAD 2 M 8 X 25 .8.8 FZB Refer to the DocMine web page for most up-to-date information.DocMine DETAIL SET 8991400200 281 Item Part No. M 12 X 65 .8 FZB / ISO 7040 25 0147140803 SCREW.8 FZB / ISO 7040. HEX HEAD 2 M 8 X 25 . M 20 .

M 8 .8 FZB 32 0147136503 SCREW.8 FZB M 10 X 60 - 8. The Printed information might be outdated. M6S 10 x 30 ISO4017.8.8 FZB. 209 .8 FZB ISO 7040 31 0147 1369 03 Screw 4 M 10 X 60 .8 FZB 40 5112271806 MUDGUARD 1 Refer to the DocMine web page for most up-to-date information.8. M 6 X 20 .8 FZB.DocMine DETAIL SET 8991400200 281 Item Part No. HEX HEAD 8 M10x40.8.8 FZB / ISO 7040. Name Qty Remarks L 30 0291112818 LOCK NUT 2 M 8 . 8.8. HEX HEAD 4 M 10 X 30 .8 FZB 34 0147136303 SCREW. M 10 X 40 .

210 .DocMine HYDR. The Printed information might be outdated.OIL TANK 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information.

OIL TANK 8991400200 281 HYDR.DocMine HYDR. The Printed information might be outdated.OIL TANK Refer to the DocMine web page for most up-to-date information. 211 .

4 58.OIL TANK 1 27 .8 FZB.7 X 3. 16 0686370600 PLUG 2 17 0686370800 PLUG 2 18 0686370900 PLUG 1 19 0686371000 PLUG 1 R 1 12 .5 20 X 2 -HB 200 FZB. 10.DocMine HYDR.8. M 10 .8 FZB 2 0147136403 SCREW.415. M 6 X 20 .8 FZB / ISO 7040.INDICATOR 1 29 8202030402 BALL VALVE 1 AIR SPARE PARTS SET 8202 0304 02.8 FZB / ISO 704 6 0301234400 PLAIN WASHER 4 10.8 FZB | ISO 7040 5 0291112823 LOCK NUT 2 M 12 . 212 .5.1 TREDO 12 0661103800 SEAL WASHER 2 13 0661104900 SEAL WASHER 2 TREDO G 1 14 0661105600 SEAL WASHER 1 15 0661106200 SEAL WASHER 1 TREDO 28. The Printed information might be outdated.4 FZ ST.8 FZB ISO 7040.8 FZB.5 / 20 X 2 -HB 200 FZB 7 0371110006 LIFTING EYE 1 8 0560440095 PIPE FITTING 1 9 0605830100 BUSHING 1 10 0653105500 GASKET 1 12 15.8 FZB 3 0246123600 STUD 1 PS M 10 X 40 . M6S 10 x 30 ISO4017. HEX HEAD 4 M10x35 full thread 8. PICTURE 1 1 0147136303 SCREW.5 X 1. GUARD 1 28 5112254101 FILT.8 4 0291112820 LOCK NUT 4 M 10 .OIL TANK 8991400200 281 Item Part No. 48.11 1550 20 3176453103 LEVEL SWITCH 1 21 3217563900 COVER 1 22 3217564000 GASKET 2 23 3217661300 PROTECTION TUBE 1 24 3217900800 LEVEL METER 1 25 3176651700 NIPPLE 2 UN 1 1/16-R 3/4 26 5112315961 HYDR. R 34"-16 BAR BREMEN Refer to the DocMine web page for most up-to-date information. HEX HEAD 4 M 10 X 30 .5-11 501312 11 0661101400 SEAL WASHER 1 10.8.8. M 10 . Name Qty Remarks L Not Shown . M 10 X 35 .9X2.

36 0574326111 HOSE ASSEMBLY 1 19 X 700 R2AT 37 3176775700 NIPPLE 1 R 3/4 UN 1 1/16- 12 38 3176649900 NIPPLE 1 39 3715058900 NIPPLE 1 UN 1 1/16 x 1 1/16. 213 .6 73 X 3. The Printed information might be outdated.4 FZ ST. COMPL. 1 G34" 34 0686421200 PLUG 1 35 0661107000 SEAL WASHER 1 60. UN 1 116 Refer to the DocMine web page for most up-to-date information.DocMine HYDR. 60.4 FZ ST.6 73 X 3.OIL TANK 8991400200 281 Item Part No. Name Qty Remarks L 30 8231085419 BREATHER FILTER 1 31 8231085484 MANOMETER 1 32 8231108252 SUCTION FILTER 1 33 8234020036 FILTER.

OIL TANK 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 214 .DocMine HYDR.

OIL TANK 8991400200 281 HYDR. The Printed information might be outdated. 215 .DocMine HYDR.OIL TANK Refer to the DocMine web page for most up-to-date information.

216 . COVER 1 9 5112253200 GASKET 1 10 5112282400 SEALING FLANGE 1 Refer to the DocMine web page for most up-to-date information.OIL TANK 1 8 . HEX HEAD 4 M 16 X 30 .8. 8.8. M12x30 full thread 8. HYDR.53 70 SHORE 6 3217763100 SEALING FLANGE 1 7 .74X 3.8 FZB.53 90 SHORE 5 0663920500 O-RING 1 56.OIL TANK 8991400200 281 Item Part No.8 FZB.8 FZB 4 0663919001 O-RING 1 85. HEX HEAD 4 M 12 X 30 .DocMine HYDR.32X 3.8.8 3 0147147503 SCREW. Name Qty Remarks L 1 0147136203 SCREW.8 FZB 2 0147140103 SCREW. HEX HEAD 18 M10x25 Full thread. M 10 X 25 . The Printed information might be outdated.

217 .DocMine SUCTION FILTER 8991400200 281 HYDR.OIL TANK Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated. Name Qty Remarks L 1 3128302310 O-RING 1 2 8231101828 FILTER INSERT 1 3 8231109094 O-RING 1 4 8231109095 COVER 1 Refer to the DocMine web page for most up-to-date information.DocMine SUCTION FILTER 8991400200 281 Item Part No. 218 .

219 . 8991400200 281 HYDR. COMPL.DocMine FILTER. The Printed information might be outdated.OIL TANK Refer to the DocMine web page for most up-to-date information.

5 / 20 X 2 -HB 200 FZB 10. 220 .DocMine FILTER. Name Qty Remarks L 1 8231101804 FILTER INSERT 2 2 0266211100 NUT 4 M 10 .5 / 20 X 2 -HB 200 FZB. COMPL. 1 8 5112310260 BY PASS VALVE 1 Refer to the DocMine web page for most up-to-date information.8 FZB 3 0301234400 PLAIN WASHER 4 10. 8991400200 281 Item Part No. 10.3 X 5.7 70 SHORE 7 8231085823 COVER COMPL.5 20 X 2 - HB 200 FZB 4 8231085345 O-RING 1 5 8231085346 O-RING 1 6 0663215400 O-RING 1 134. The Printed information might be outdated.

DocMine MOTOR FRAME 8991400200 281 MOTOR FRAME Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 221 .

8.5 -HB 200 FZB. HEX HEAD 4 M 12 X 50 . HEX HEAD 4 M 12 X 40 .8 FZB 22 5112253383 FUEL TANK 1 23 0147136303 SCREW. HEX HEAD 1 M 10 X 22 .5 -HB 200 FZB.8 FZB ISO 7040. The Printed information might be outdated.8 FZB | ISO 7040 26 5112266500 BRACKET 1 27 5112264100 VIBR.8 FZB.8 FZB 11 0291112813 LOCK NUT 2 M 4 .8. HEX HEAD 2 M 12 X 40 . M6S 10 x 30 ISO4017.5 FZB. HEX HEAD 4 M 12 X 25 .8.5 -HB 200 FZB 15 0147140303 SCREW. SLOTTED 2 M 4 X 20 .8.8 FZB Refer to the DocMine web page for most up-to-date information. M 10 .8 FZB / ISO 7040 19 5112266600 BRACKET 1 20 5112266700 FRAME 1 21 0147140303 SCREW.8.8. 12x24x2. 13 24 X 2.8 FZB ISO 7040.8 FZB 24 0301234400 PLAIN WASHER 8 10. 12x24x2.8 FZB 18 0291112822 LOCK NUT 12 M 12 .8 FZB 10 0147136103 SCREW. 10.4.8 FZB / ISO 7040 12 5112294601 RUBBER BUFFER 2 13 5112253400 BACK HEAD 1 14 0301235800 FLAT WASHER 8 13 / 24 X 2.5 FZB.5 / 20 X 2 -HB 200 FZB 25 0291112820 LOCK NUT 8 M 10 . M 12 .DocMine MOTOR FRAME 8991400200 281 Item Part No.8 FZB 7 0301235800 FLAT WASHER 4 13 / 24 X 2. DAMPER 4 28 5112264200 MOTOR BRACKET 4 29 0147140003 SCREW.5 -HB 200 FZB 8 0324125300 SPACER SLEEVE 2 18 X 22 X 2 9 0147140503 SCREW.8. M 10 .5 20 X 2 -HB 200 FZB. HEX HEAD 4 M 10 X 30 . 222 . M 6 X 20 . 13 24 X 2.8 FZB / ISO 7040. Name Qty Remarks L 1 5112237000 HOOK 2 2 5112293500 CHAIN 1 3 9030050000 AIR HOSE 1M 4 0371110006 LIFTING EYE 1 5 5112254200 MOTOR CAP 1 6 0160604300 SCREW.

HEX HEAD 8 M10x25 Full thread. M12X60 . Name Qty Remarks L 30 0147136203 SCREW.DocMine MOTOR FRAME 8991400200 281 Item Part No. HEX HEAD 8 M 12 X 40 .8 FZB 32 0147140703 SCREW.8.8 FZB 31 0147140303 SCREW. 223 .8FZB.8. HEX HEAD 4 M6S 12 x 60.8.8 FZB. M12X60 .8.8 FZB Refer to the DocMine web page for most up-to-date information.8. The Printed information might be outdated.8FZB M 12 X 60 . 8. M 10 X 25 .

The Printed information might be outdated.DocMine FUEL TANK 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. 224 .

DocMine FUEL TANK 8991400200 281 FUEL TANK Refer to the DocMine web page for most up-to-date information. 225 . The Printed information might be outdated.

4 X 92 1.-RETURN P. The Printed information might be outdated.HB 200 FZB. PLUG 1 16 5112267000 PROTECTION 1 Refer to the DocMine web page for most up-to-date information.3 10 X 1 - HB 200 FZB 11 5112142300 SUCT.5 FZ ST.-23M 9 0211120700 SCREW 5 MC6S M 5 X 16 - 12.8 T. 226 . 5.33 M 8 1088130101 ASSEMBLY STRIP 4 2.DocMine FUEL TANK 8991400200 281 Item Part No. 1 12 5118018800 GASKET 1 13 5112208381 LEVEL SENSOR 1 14 0661103800 SEAL WASHER 1 27 / 35 X 2.3 / 10 X 1 .9 10 0301231800 PLAIN WASHER 5 5. 5x10x1 FZB. Name Qty Remarks L 1 5112253382 FUEL TANK 1 5 5112234100 GASKET 1 6 5112234000 COVER 1 7 5054014000 PLASTIC TUBING 0.6-15. 15 .

227 . The Printed information might be outdated.DocMine FUEL TANK 8991400200 281 FUEL TANK Refer to the DocMine web page for most up-to-date information.

DocMine FUEL TANK 8991400200 281 Item Part No.8 FZB. M10x20 Full thread. The Printed information might be outdated.8 FZB Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 . HEX HEAD 12 M 10 X 20 . FUEL TANK 1 2 5112233900 GASKET 1 3 5112266200 TANK COVER 1 4 0147136003 SCREW.8. 8. 228 .

229 .DocMine LUBR. SYSTEM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. SYSTEM 8991400200 281 LUBR.

The Printed information might be outdated.DocMine LUBR.9 4 0291112814 LOCK NUT 2 M 5 . PR. Name Qty Remarks L 1 5112216380 LUBR. 230 .WORK 250 BA 6 0226032600 TAPPING SCREW 4 M6SF M 5 X 10 - 8.8 FZB ISO 7040 5 0580220200 PIPE COUPLING 5 D=6.8 FZB 7 0346100243 PIPE CLAMP 4 8 5112216400 HIGH POWER PIPE 1M Refer to the DocMine web page for most up-to-date information. VALVE 1 2 0544256200 GREASE NIPPLE 1 3 0211121500 SCREW 2 MC6S M 5 X 50 - 12. SYSTEM 8991400200 281 Item Part No. 90 DEG.8 FZB / ISO 7040. M 5 . ISO 7-R 1/8.

VALVE 8991400200 281 LUBR. The Printed information might be outdated.DocMine LUBR. SYSTEM Refer to the DocMine web page for most up-to-date information. 231 .

Name Qty Remarks L 1 3128300538 CUTTING RING 6 2 0580001311 PIPE COUPLING 6 6 . 232 . The Printed information might be outdated.DocMine LUBR.11 5013 12 4 3128300537 PLUG 1 LINCOLN 5 5112216300 VALVE HOUSING 1 Refer to the DocMine web page for most up-to-date information. VALVE 8991400200 281 Item Part No.M 10X1 GE 6 - LLM 3 0653104100 GASKET 1 10 / 14 X 1 .

The Printed information might be outdated.DocMine DRIVE UNIT 8991400200 281 BASIC CARRIER Refer to the DocMine web page for most up-to-date information. 233 .

7 FZB Refer to the DocMine web page for most up-to-date information.8 FZB 4 0211196292 SCREW 2 MC6S M 16 X 35 - 12. M10x25 Full thread. The Printed information might be outdated.8.8 FZB. 234 . Name Qty Remarks L 1 5112305238 COUPLING COMPL.5 / 20 X 2 -HB 200 FZB 10. M 10 X 25 - 8.9 5 0301234400 PLAIN WASHER 14 10.5 20 X 2 - HB 200 FZB 6 0211196081 SCREW 2 MC6S M 10 X 30 - 12.DocMine DRIVE UNIT 8991400200 281 Item Part No.8 FZB. HEX HEAD 12 M 10 X 25 . 8.9 10 0333520008 LOCK WASHER 2 17 / 30. 1 2 5112300746 PUMP CARRIER 1 3 0147136203 SCREW.8 FZB M 10 X 25 - 8.5 / 20 X 2 -HB 200 FZB. 10.7 X 3.

The Printed information might be outdated. 235 .DocMine SHAFT SET 8991400200 281 SHAFT SET Refer to the DocMine web page for most up-to-date information.

DocMine SHAFT SET 8991400200 281 Item Part No. Name Qty Remarks L 1 5112318728 DRIVE AXLE 1 2 5112321427 DRIVE SHAFT 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 236 .

237 . The Printed information might be outdated.DocMine DRIVE AXLE 8991400200 281 DRIVE AXLE Refer to the DocMine web page for most up-to-date information.

238 . Name Qty Remarks L 1 5112320189 CROWN WHEEL KIT 1 COMPLETE KIT ONLY 2 5112320182 DIFF. The Printed information might be outdated.DocMine DRIVE AXLE 8991400200 281 Item Part No.KIT 1 COMPLETE KIT ONLY 3 5112319311 VANE KIT 1 COMPLETE KIT ONLY 4 5112319328 PLANET GEAR KIT 2 COMPLETE KIT ONLY 5 5112300335 WHEEL BOLT 16 6 5112319974 WASHER 16 7 5112319983 WASHER 16 8 5112319973 WHEEL NUT 16 Refer to the DocMine web page for most up-to-date information.

DocMine CROWN WHEEL KIT 8991400200 281 DRIVE AXLE Refer to the DocMine web page for most up-to-date information. 239 . The Printed information might be outdated.

SHIM 1 10 . Name Qty Remarks L 1 . The Printed information might be outdated. SHIM 2 11 . NUT 1 3 5112256007 O-RING 2 7 . SHIM 2 10 . BEARING 2 23 . SEAL 1 8 . O-RING 1 Refer to the DocMine web page for most up-to-date information. BEARING 2 13 . SHIM 1 11 . NUT 1 10 .DocMine CROWN WHEEL KIT 8991400200 281 Item Part No. SHIM 2 10 . SHIM 2 11 . SCREW 12 31 . SHIM 1 12 . 240 . GEAR SET 1 15 . SHIM 1 11 .

The Printed information might be outdated.KIT 8991400200 281 DRIVE AXLE Refer to the DocMine web page for most up-to-date information.DocMine DIFF. 241 .

DISK 2 NOT DELIVERED SEPARATELY Refer to the DocMine web page for most up-to-date information. LOCK RING 4 NOT DELIVERED SEPARATELY 21 .WHEEL 2 NOT DELIVERED SEPARATELY 18 .DocMine DIFF. DIFF.CASE 1 NOT DELIVERED SEPARATELY 33 . 242 . STUD 4 NOT DELIVERED SEPARATELY 20 . The Printed information might be outdated. Name Qty Remarks L 6 . DIFFERENT.KIT 8991400200 281 Item Part No. WASHER 4 NOT DELIVERED SEPARATELY 27 . LOCK RING 4 NOT DELIVERED SEPARATELY 17 . PINION 4 NOT DELIVERED SEPARATELY 19 .

The Printed information might be outdated. 243 .DocMine VANE KIT 8991400200 281 DRIVE AXLE Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated.DocMine VANE KIT 8991400200 281 Item Part No. Name Qty Remarks L B1 5112256007 O-RING 3 NOT DELIVERED SEPARATELY 1 5112317168 BRAKE DISC 6 NOT DELIVERED SEPARATELY 6 . DISK 8 NOT DELIVERED SEPARATELY Refer to the DocMine web page for most up-to-date information. O-RING 2 NOT DELIVERED SEPARATELY 8 . SEAL 2 NOT DELIVERED SEPARATELY 7 . SEAL 2 NOT DELIVERED SEPARATELY 9 . 244 . O-RING 2 NOT DELIVERED SEPARATELY 10 .

245 . The Printed information might be outdated.DocMine PLANET GEAR KIT 8991400200 281 DRIVE AXLE Refer to the DocMine web page for most up-to-date information.

LOCK WASHER 1 20 . BEARING 2 15 . NUT 8 30 . SHAFT 1 10 5112256007 O-RING 1 11 .DocMine PLANET GEAR KIT 8991400200 281 Item Part No. Name Qty Remarks L 1 5112256007 O-RING 1 6 . SEAL 1 24 . PLANET HOLDER 1 Refer to the DocMine web page for most up-to-date information. 246 . SEAL 1 7 . The Printed information might be outdated.

The Printed information might be outdated. 247 .DocMine TRANSVERTER 8991400200 281 TRANSVERTER Refer to the DocMine web page for most up-to-date information.

5 -HB 200 FZB 14 . M 12 X 65 . CARDAN SHAFT 1 6 0211196386 SCREW 4 MC6S M 20 X 120 . HEX HEAD 2 M 12 X 40 . M 20 .12.8 FZB / ISO 7040 11 0147140303 SCREW.5 -HB 200 FZB.DocMine TRANSVERTER 8991400200 281 Item Part No.8 FZB / ISO 7040 16 5112319096 WHEEL COMPL. 1 15 0291112822 LOCK NUT 4 M 12 .8 FZB 12 0147140803 SCREW.SET 1 5 . CARDAN SHAFT 1 2 5112300159 FLANGE SCR.HV 295-350 Refer to the DocMine web page for most up-to-date information.8 FZB ISO 7040. HEX HEAD 2 M 12 X 65 .8. 2 17 .8 FZB.8.SET 1 3 . M 12 .5 FZB.8 FZB 10 0291112828 LOCK NUT 8 M 20 . 13 24 X 2. Name Qty Remarks L 1 .HB 200 FZB. HEX HEAD 8 M 20 X 240 .8. CARDAN SHAFT 1 4 5112300159 FLANGE SCR.8 FZB M 12 X 65 - 8. 12x24x2.8 FZB ISO 7040. SIGN 2 8 0301239400 PLAIN WASHER 8 21 / 37 X 3 . The Printed information might be outdated. 20x37x3 FZB 9 0147157303 SCREW.9 7 . 248 . WHEEL COMPL.8 FZB 13 0301235800 FLAT WASHER 6 13 / 24 X 2.8. CARDAN PROTECT. 2 18 0300027483 PLAIN WASHER 4 21 / 37 X 4 .

249 . Refer to the DocMine web page for most up-to-date information.DocMine WHEEL COMPL. The Printed information might be outdated. 8991400200 281 WHEEL COMPL.

DocMine WHEEL COMPL. 250 . Name Qty Remarks L Not Shown . The Printed information might be outdated. 8991400200 281 Item Part No. 1 2 5112319052 TIRE SET 1 Refer to the DocMine web page for most up-to-date information. DRAWING 1 1 5112315608 RIM COMPL.

DocMine RIM COMPL. The Printed information might be outdated. Refer to the DocMine web page for most up-to-date information. 251 . 8991400200 281 WHEEL COMPL.

The Printed information might be outdated. 252 . 8991400200 281 Item Part No. RIM 1 2 5112256604 LOCK RING 1 3 5112256605 RIM COLLAR 1 4 5112256603 RING 1 Refer to the DocMine web page for most up-to-date information.DocMine RIM COMPL. Name Qty Remarks L 1 .

DocMine TIRE SET 8991400200 281 WHEEL COMPL. 253 . Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated. 254 . Name Qty Remarks L 1 5112319051 TYRE 1 2 5112257107 INNER TUBE 1 3 5112316697 RIM BAND 1 4 5112257109 VALVE 1 Refer to the DocMine web page for most up-to-date information.DocMine TIRE SET 8991400200 281 Item Part No.

255 . Refer to the DocMine web page for most up-to-date information.DocMine WHEEL COMPL. The Printed information might be outdated. 8991400200 281 WHEEL COMPL.

1 2 5112319052 TIRE SET 1 Refer to the DocMine web page for most up-to-date information. 256 . Name Qty Remarks L 1 5112318823 RIM COMPL. 8991400200 281 Item Part No.DocMine WHEEL COMPL. The Printed information might be outdated.

Refer to the DocMine web page for most up-to-date information. 257 .DocMine RIM COMPL. 8991400200 281 WHEEL COMPL. The Printed information might be outdated.

8991400200 281 Item Part No.DocMine RIM COMPL. Name Qty Remarks L 1 5112318824 RIM 1 DC11B 2 5112256604 LOCK RING 1 3 5112256605 RIM COLLAR 1 4 5112256603 RING 1 Refer to the DocMine web page for most up-to-date information. 258 . The Printed information might be outdated.

259 . 8991400200 281 Referenced Pages TIRE SET 253 Refer to the DocMine web page for most up-to-date information.DocMine RIM COMPL. The Printed information might be outdated.

DocMine AIR FILTER SET 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. 260 . The Printed information might be outdated.

DocMine AIR FILTER SET 8991400200 281 AIR FILTER SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 261 .

The Printed information might be outdated. 12x24x2.5 FZB. 262 .5 -HB 200 FZB Refer to the DocMine web page for most up-to-date information. HEX HEAD 2 M 12 X 40 . M 12 .8 FZB / ISO 7040 5 5112155980 HOLDER 1 6 5112280409 CAP 1 7 5112321426 HOSE 1 8 0301235800 FLAT WASHER 2 13 / 24 X 2. 13 24 X 2.5 -HB 200 FZB.DocMine AIR FILTER SET 8991400200 281 Item Part No. Name Qty Remarks L 1 5112259900 BRACKET 1 2 5112155780 AIR FILTER 1 3 0147140303 SCREW.8 FZB ISO 7040.8.8 FZB 4 0291112822 LOCK NUT 2 M 12 .

263 .DocMine AIR FILTER 8991400200 281 AIR FILTER SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated. 264 . Name Qty Remarks L 2 5112155707 GASKET 1 3 5112155706 GASKET 1 4 5112155710 FILTER INSERT 1 5 5112155708 OIL RESERVOIR 1 Refer to the DocMine web page for most up-to-date information.DocMine AIR FILTER 8991400200 281 Item Part No.

265 . The Printed information might be outdated.DocMine CONTROL 8991400200 281 CONTROL Refer to the DocMine web page for most up-to-date information.

6 -HB200 FZB.8.8 FZB 4 0111122900 SPLIT PIN 1 2 X 16 SP 1325 - 00 5 0301232100 FLATWASHER 1 6.8 FZB ISO 7040.DocMine CONTROL 8991400200 281 Item Part No. M 6 . 1 9 5112188600 BOLT SET 1 10 5118091000 LINK ROD HEAD 1 11 0291112815 LOCKNUT 1 M6 .4 / 12 X 1. 6.8 FZB 14 5112294300 PEDAL 1 15 0147124903 SCREW.8 FZB | ISO 7040 Refer to the DocMine web page for most up-to-date information. M6 .8 FZB / ISO 7040. M6.8 FZB / ISO 7040.8 FZB | ISO 7040 12 0346100243 PIPE CLAMP 3 13 0147124303 SCREW.8. The Printed information might be outdated.6 FZB 6 5112240900 NIPPLE 1 7 5112240700 THROTTLE WIRE 1 8 5112237500 CONTROL ATTM. Name Qty Remarks L 1 5112213500 STOP CONTROL 1 2 5112260600 CONTROL ATTM. HEX HEAD 3 M 6 X 25 .4 12 X 1. HEX HEAD 3 M 6 X 10 . 6.6 - HB200 FZB. M6 . M6.4 12 X 1. 266 .8 FZB ISO 7040. 6x12x1.6 FZB 18 0291112815 LOCKNUT 3 M6 .8 FZB 16 0301232100 FLATWASHER 3 6. 6x12x1. 1 3 0147132303 SCREW.6 -HB200 FZB. HEX HEAD 2 M 8 X 20 -8.6 - HB200 FZB. M 6 .4 / 12 X 1.

267 .DocMine STOP CONTROL 8991400200 281 CONTROL Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

268 .8 (DIN 934) 6 5112300268 CLAMP 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine STOP CONTROL 8991400200 281 Item Part No. Name Qty Remarks L 4 5112300267 WIRE NIPPLE 1 5 0261 1099 06 Nut 2 M 8X1 .

DocMine BRAKE VALVE SET 8991400200 281 BASIC CARRIER Refer to the DocMine web page for most up-to-date information. 269 . The Printed information might be outdated.

8 FZB ISO 7040.8.8 FZB ISO 7040. M6 . M12x30 full thread 8.8 FZB 11 0291112815 LOCKNUT 3 M6 .DocMine BRAKE VALVE SET 8991400200 281 Item Part No. HEX HEAD 3 M 6 X 20 .8 FZB | ISO 7040 12 0147132603 SCREW.8 FZB | ISO 7040 9 0147124703 SCREW. M6.8 FZB 13 0291112818 LOCK NUT 2 M 8 . M 6 .8 FZB / ISO 7040. M 8 . HEX HEAD 2 M 8 X 30 .8. HEX HEAD 2 M 12 X 30 . M 6 .8.8 2 5112261800 ATTACHMENT 1 3 0291112822 LOCK NUT 2 M 12 . M 12 . 270 .8 FZB ISO 7040 Refer to the DocMine web page for most up-to-date information.8 FZB / ISO 7040.8 FZB / ISO 7040.8 FZB.9 5 0291112815 LOCKNUT 2 M6 .8 FZB ISO 7040. Name Qty Remarks L 1 0147140103 SCREW. M6. M6 . The Printed information might be outdated.8 FZB / ISO 7040 4 0211125900 SCREW 2 MC6S M 6 X 75 - 12.

The Printed information might be outdated.EQUIPMENT Refer to the DocMine web page for most up-to-date information. 271 .EQUIPMENT 8991400200 281 EL.DocMine EL.

HOUSING 1 3 5112311094 JUNCTION BOX 1 4 5112311095 JUNCTION BOX 1 X6 5 5112319447 JUNCTION BOX 1 7 5112311098 JUNCTION BOX 1 8 5112310074 EL EQUIPM.8. 1 10 3176000090 LOUDWHISTLEHORN 1 11 0147136003 SCREW. M10x20 Full thread. Name Qty Remarks L 1 5112319566 SWITCH PANEL 1 2 5112318017 COUPL. HEX HEAD 1 M 10 X 20 .EQUIPMENT 8991400200 281 Item Part No. 272 . The Printed information might be outdated. 8.DocMine EL.8 FZB.MOTOR 1 9 5112302245 DRIVNING LIGHT.8 FZB Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated. 273 .DocMine SWITCH PANEL 8991400200 281 SWITCH PANEL Refer to the DocMine web page for most up-to-date information.

12 24V DC D & S 24 VOLT 16A. IK 8701.HB 200 FZB 5.8 FZB 27 0291112818 LOCK NUT 1 M 8 .12 24V DC D & S. The Printed information might be outdated. 24 VOLT 16A 33 3176404932 TERMINAL BLOCK 4 34 3176404934 BRIDGE CONN. M 8 . 274 . 1 Refer to the DocMine web page for most up-to-date information.DocMine SWITCH PANEL 8991400200 281 Item Part No. M 5 . 5x10x1 FZB.12 24V DC D & S. IK 8701.3 10 X 1 . 1 12 3217000034 PUSH BUTTON 2 13 3176417004 HEATER INDICAT.HB 200 FZB 23 0147120503 SCREW.8 FZB / ISO 7040. HEX HEAD 2 M 5 X 12 .8 FZB 24 5118090500 RUBBER PROTEC 2 25 3176000145 WARNING BUZZER 1 26 0147132203 SCREW. HEX HEAD 1 M 8 X 16 .8 FZB ISO 7040 22 0301231800 PLAIN WASHER 2 5.8.HB 200 FZB. PANEL PLATE 1 2 3217001205 INDICATION LAMP 8 3 5112313768 FUEL GAUGE 1 COMPLETE 4 3176415800 BULB 1 5 5112255200 GEAR CONTROL 1 6 0162417400 SCREW.8.8 -HB 200 FZB 9 . HOUR METER 1 COMPLETE 10 3217001211 SWITCH 3 11 3217001235 MUSHROOM PUSHB.3 / 10 X 1 . 1 BOSCH 0 251 002 031 5-CYL 14 3176451100 IGNITION LOCK 1 19 5112254700 RELAY SHELF 1 20 3176413000 RELAY 1 21 0291112814 LOCK NUT 2 M 5 . SLOTTED 4 M 4 X 20 .8 FZB / ISO 7040.8 FZB / ISO 7040 8 0301231500 PLAIN WASHER 4 4.8 FZB 7 0291112813 LOCK NUT 4 M 4 . Name Qty Remarks L 1 . 5.8 FZB ISO 7040 28 5112304333 DIODE UNIT 1 LAMPTEST MAX 7 LAMPS 29 3137167100 DIODE UNIT 1 30 3176449203 MIN CIRC BREAK 3 1-POL 16A 31 3176449202 MIN CIRC BREAK 2 10A 1-POL 10A 32 3217958301 RELAY 3 COMPLETE IK 8701.3 / 9 X 0.3 / 10 X 1 .4.

The Printed information might be outdated.DocMine SWITCH PANEL 8991400200 281 Refer to the DocMine web page for most up-to-date information. 275 .

CABLE.8 FZB / ISO 7040 53 0160604200 SCREW. 2 38 3176404951 END SUPPORT 2 TERMINAL MODULE 39 0017206070 CABLE. SLOTTED 4 M 4 X 16 . 1-CORE 4M 6MM BLACK RK 6MM2 BLACK. M20X1.5 A3 60 0697981019 END PLUG 1 M20X1.BOOK 1 57 0129310400 BLIND RIVET 8 2.5MM BLACK RK 2.5MM2 BLACK D1=3.5 7-13 B1 FÖRNICKLAD MÄS.4 TAP / D 48 BS 58 0698514061 CABLE GLAND 4 M20X1.5 8- 13 B1 59 0697980914 LOCK NUT 5 M20X1.8 FZB 54 3217001207 PUSH BUTTON 1 55 5112304599 PLATE 1 56 9106107100 READ INSTR.4. RK 6MM2 BLACK D2=4. 276 . CABLE.DocMine SWITCH PANEL 8991400200 281 Item Part No.5 A3 Refer to the DocMine web page for most up-to-date information. 1-CORE 4M 2.5 MM2 BLACK D1=4. Name Qty Remarks L 35 3176404938 END PLATE 2 36 3176404930 TERMINAL BLOCK 33 37 3176404925 BRIDGE CONN.4 X 7.8 6MM BLACK 40 .8.8 FZB 50 3176434402 PIN INSERT 1 51 3176434301 HOUSING 1 52 0291112813 LOCK NUT 4 M 4 . HEX HEAD 4 M 6 X 16 .5 42 5112242500 EDGE LIST 1M 43 5112221604 EARTH TERMINAL 2 44 0226035107 TAPPING SCREW 2 C M 5 12 48 5112263300 CUSHION 2 49 0147124603 SCREW. 1-CORE 40M RK 1. The Printed information might be outdated.2 41 .

277 . The Printed information might be outdated.DocMine INDICATION LAMP 8991400200 281 SWITCH PANEL Refer to the DocMine web page for most up-to-date information.

278 .DocMine INDICATION LAMP 8991400200 281 Item Part No. Name Qty Remarks L 1 3217001047 LAMP CALOTTE 1 2 3217001072 INTERMED. PART 1 3 3217001059 LAMP INSERT 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

279 .DocMine HOUR METER 8991400200 281 SWITCH PANEL Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated. 280 .3-1 T 70 Refer to the DocMine web page for most up-to-date information.DocMine HOUR METER 8991400200 281 Item Part No. Name Qty Remarks L 1 5112313780 HOUR METER 1 3 1088000301 FLAT PIN SLEEVE 5 A 6.

The Printed information might be outdated.DocMine SWITCH 8991400200 281 SWITCH PANEL Refer to the DocMine web page for most up-to-date information. 281 .

Name Qty Remarks L 1 3217001011 CONTROL SWITCH 1 2 POSITION/STAY PUT 2 3217001072 INTERMED. 282 . The Printed information might be outdated. PART 1 3 3217001073 CONTACT BLOCK 1 NORMALLY OPEN 1 SL ZBE- 101 Refer to the DocMine web page for most up-to-date information.DocMine SWITCH 8991400200 281 Item Part No.

283 .DocMine MUSHROOM PUSHB. 8991400200 281 SWITCH PANEL Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

PART 1 3 3217001073 CONTACT BLOCK 2 NORMALLY OPEN 1 SL ZBE- 101 4 3217001074 CONTACT BLOCK 1 NORMALLY CLOSED 1 BR ZBE-102 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 3217001107 MUSHROOM PUSHB.DocMine MUSHROOM PUSHB. 1 PULL- REL. 284 . The Printed information might be outdated. 8991400200 281 Item Part No.MUSHROOM BUTTON 2 3217001072 INTERMED.

DocMine PUSH BUTTON 8991400200 281 SWITCH PANEL Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 285 .

286 .DocMine PUSH BUTTON 8991400200 281 Item Part No. The Printed information might be outdated. Name Qty Remarks L 1 3217001002 TRIGGER 1 ZB5-AA2 2 3217001072 INTERMED. PART 1 3 3217001073 CONTACT BLOCK 1 NORMALLY OPEN 1 SL ZBE- 101 Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated. 287 .DocMine IGNITION LOCK 8991400200 281 SWITCH PANEL Refer to the DocMine web page for most up-to-date information.

288 .DocMine IGNITION LOCK 8991400200 281 Item Part No. The Printed information might be outdated. Name Qty Remarks L 1 5112310220 IGNITON KEY 1 Refer to the DocMine web page for most up-to-date information.

289 .DocMine PUSH BUTTON 8991400200 281 SWITCH PANEL Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

290 . The Printed information might be outdated. PART 1 3 3217001073 CONTACT BLOCK 1 NORMALLY OPEN 1 SL ZBE- 101 4 3217001074 CONTACT BLOCK 1 NORMALLY CLOSED 1 BR ZBE-102 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 3217001006 TRIGGER 1 2 3217001072 INTERMED.DocMine PUSH BUTTON 8991400200 281 Item Part No.

HOUSING Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine COUPL. HOUSING 8991400200 281 COUPL. 291 .

1 T 70 7 .1 6 1088000409 FLAT PIN SLEEVE 1 C 6.5 A3. 2-CORE 8M 2X1.4. 5-CORE 10M 17 9111389144 CABLE. Name Qty Remarks L 1 5112316914 JUNCTION BOX 1 2 5118089900 RELAY 1 3 0160606100 SCREW. 1 31 0694499000 WIRE MARKER 1 FLEXIPART "NONE" Refer to the DocMine web page for most up-to-date information.8 6MM BLACK 30 3176404913 BRIDGE CONN. 1-CORE 18M 6MM BLACK RK 6MM2 BLACK.1 T 70. The Printed information might be outdated.3. M32X1.5 7-13 B1 FÖRNICKLAD MÄS. HOUSING 8991400200 281 Item Part No.5MM2 BLACK D1=3.5 18 3222300977 PROTECTION HOSE 3. 1-CORE 60M RK 1.50 M 19 0698612609 ADAPTER 1 BVAD-M329GT 20 9111002030 CABLE GEAR 1 21 5112175800 SLEEVE INSERT 1 22 5112157900 PROTECTION COIL 5M 23 3222300978 PROTECTION HOSE 5M 24 0698612593 ADAPTER 3 BVND-M207GT 25 . SLOTTED 2 M 5 X 14 .5 A3 10 0697981019 END PLUG 1 M20X1. RK 6MM2 BLACK D2=4. M16X1.5MM BLACK RK 2.5 26 . C 6.5 4. M20X1.3.5 8- 13 B1 13 5112316350 REDUCER 2 14 0698514060 CABLE GLAND 2 M16X1.DocMine COUPL.5 A3 11 . 292 .5 A3 9 0697980914 LOCK NUT 11 M20X1. 1-CORE 30M 2. CABLE.5 6-10 B1 15 0698612600 ADAPTER 3 BVWD-M207GT 16 9111389110 CABLE.2 27 0017206070 CABLE.8 FZB ISO 7040 5 9139600456 FLAT PIN SLEEVE 4 D 6.8 FZB 4 0291112814 LOCK NUT 2 M 5 .8 FZB / ISO 7040. CABLE. M 5 . ADAPTER 1 BVWD-M329GT 8 0697980916 LOCK NUT 1 M32*1.5 A3 M32X1.5 MM2 BLACK D1=4.3.5-10 B1. ELBOW LEADING 4 12 0698514061 CABLE GLAND 2 M20X1.

293 . The Printed information might be outdated.DocMine COUPL. HOUSING 8991400200 281 Item Part No. Name Qty Remarks L 32 0226032600 TAPPING SCREW 4 M6SF M 5 X 10 - 8.8 FZB 33 0346100203 PIPE CLAMP 4 D=12 NORMA TYP RSGU Refer to the DocMine web page for most up-to-date information.

294 .DocMine JUNCTION BOX 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

DocMine JUNCTION BOX 8991400200 281 COUPL. HOUSING Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 295 .

1-CORE 0. TERM.DocMine JUNCTION BOX 8991400200 281 Item Part No.26 TS35 X 7. 296 .8 6MM BLACK 19 .8.4. RK 6MM2 BLACK D2=4.25 RK 1. SLOTTED 2 M 6 X 12 . Name Qty Remarks L 1 5112316916 DRILLED BOX 1 2 3176436308 MOUNTING RAIL 0. 1-CORE 0.6 - HB200 FZB 7 3176404951 END SUPPORT 2 TERMINAL MODULE 8 3176404900 TERMINAL BLOCK 20 9 3176404901 END PLATE 1 10 3176404911 TERMINAL BLOCK 12 11 3176404912 END PLATE 4 12 3176404913 BRIDGE CONN.5MM2 M BLACK D1=3.5 E29 M 208 07 3 0160124400 SCREW.25 6MM BLACK RK M 6MM2 BLACK. HEX HEAD 1 M 8 X 16 . 1 16 5112304312 MARKING PLATE 2 17 5112304316 FUSE 1 18 0017206070 CABLE. 4 13 3176449101 MARKING PLATE 1 5FW 1-50 1-50 13 3176449102 MARKING PLATE 1 5FW 51-100 TERMINAL MARKERS 14 3176404961 MARKING PLATE 1 15 5112304310 FUSE CON. CABLE.8 5 0147132203 SCREW.8 FZB 6 0301233500 PLAIN WASHER 1 8. The Printed information might be outdated.4 / 16 X 1.5 20 5112221604 EARTH TERMINAL 1 21 0226035107 TAPPING SCREW 1 C M 5 12 Refer to the DocMine web page for most up-to-date information.

297 .EQUIPMENT Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine JUNCTION BOX 8991400200 281 EL.

ELBOW LEADING 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. SLOTTED 1 M 4 X 10 .4 / 16 X 1. Name Qty Remarks L 1 5112241100 BRACKET 1 2 0147132603 SCREW.4. HEX HEAD 2 M 8 X 30 .8. 298 .8 FZB 8 5118092900 COUPLING LIST 1 9 0697981018 END PLUG 1 M16X1. M 8 . 5-CORE 2M 15 0346100202 PIPE CLAMP 6 16 0346100204 PIPE CLAMP 4 17 0346100209 PIPE CLAMP 1 18 0226032600 TAPPING SCREW 13 M6SF M 5 X 10 - 8.5 4. 2-CORE 5M 2X1.8 FZB 19 1088000301 FLAT PIN SLEEVE 2 20 5118090500 RUBBER PROTEC 1 21 0699100100 MARKING SLEEVE 8 21 0699100400 MARKING SLEEVE 2 21 0699100500 MARKING SLEEVE 14 21 0699100900 MARKING SLEEVE 4 22 0697974566 ADAPTER 4 23 .8 FZB ISO 7040 5 1089022701 JUNCTION BOX 1 6 0663613900 O-RING 1 7 0160603900 SCREW.6 - HB200 FZB 4 0291112818 LOCK NUT 2 M 8 .5 A3 10 0698514060 CABLE GLAND 3 M16X1.5-10 B1 11 0698514061 CABLE GLAND 1 M20X1.5 7-13 B1 FÖRNICKLAD MÄS 12 0697974531 ADAPTER 1 13 9111389144 CABLE.8 FZB 3 0301233500 PLAIN WASHER 4 8.DocMine JUNCTION BOX 8991400200 281 Item Part No.8 FZB / ISO 7040.5 14 9111389110 CABLE.

EQUIPMENT Refer to the DocMine web page for most up-to-date information.DocMine JUNCTION BOX 8991400200 281 EL. 299 . The Printed information might be outdated.

5-CORE 4M 15 0346100202 PIPE CLAMP 2 16 0346100204 PIPE CLAMP 7 17 0346100209 PIPE CLAMP 2 18 0226032600 TAPPING SCREW 13 M6SF M 5 X 10 - 8.5 4.8 FZB 19 0699100100 MARKING SLEEVE 12 19 0699100500 MARKING SLEEVE 8 19 0699100600 MARKING SLEEVE 4 19 0699100700 MARKING SLEEVE 4 19 0699100800 MARKING SLEEVE 4 20 0697974566 ADAPTER 4 21 . Name Qty Remarks L 5 1089022701 JUNCTION BOX 1 6 0663613900 O-RING 1 7 0160603900 SCREW.DocMine JUNCTION BOX 8991400200 281 Item Part No.4. The Printed information might be outdated. SLOTTED 1 M 4 X 10 .8 FZB 8 5118092900 COUPLING LIST 1 9 0697981018 END PLUG 1 M16X1. ELBOW LEADING 1 Refer to the DocMine web page for most up-to-date information. 300 .5 A3 10 0698514060 CABLE GLAND 3 M16X1.5 7-13 B1 FÖRNICKLAD MÄS 12 0697974531 ADAPTER 1 13 3217988204 CONNECTOR 3 3M 14 9111389110 CABLE.5-10 B1 11 0698514061 CABLE GLAND 1 M20X1.

EQUIPMENT Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 301 .DocMine JUNCTION BOX 8991400200 281 EL.

M20X1. The Printed information might be outdated.5 15 3217988204 CONNECTOR 1 3M 17 3176404964 MARKING PLATE 1 18 3176404965 MARKING PLATE 1 19 3176404991 MARKING PLATE 1 21 0147132203 SCREW.5 3-7 11 0698514061 CABLE GLAND 1 M20X1. Name Qty Remarks L 1 5112000664 DRILLED BOX 1 2 .5.5MM2 14 9111389144 CABLE. SLOTTED 2 M 4 X 5 .16 M 3 0160603600 SCREW.5-10 B1.8 FZB 22 0301233500 PLAIN WASHER 1 8.8 FZB 4 3176404920 TERMINAL BLOCK 10 5 3176404921 END PLATE 1 6 3176404925 BRIDGE CONN.4 / 16 X 1. 7-CORE 5M 7*1. HEX HEAD 1 M 8 X 16 .2 X 9 TAP / D 48 BS Refer to the DocMine web page for most up-to-date information.5 6-10 B1 10 0698514091 CABLE GLAND 1 M16X1.5 A3 13 9111389113 CABLE. 302 .5 8- 13 B1 12 0697981018 END PLUG 1 M16X1. 1 8 3176404952 END SUPPORT 2 9 0698514060 CABLE GLAND 5 M16X1. M16X1.DocMine JUNCTION BOX 8991400200 281 Item Part No.5 7-13 B1 FÖRNICKLAD MÄS.5 4. MOUNTING RAIL 0.8.6 - HB200 FZB 23 5112221604 EARTH TERMINAL 1 24 0226035107 TAPPING SCREW 1 C M 5 12 25 0694499000 WIRE MARKER 1 FLEXIPART "NONE" 26 5112317077 PLATE 1 27 0129320700 BLIND RIVET 2 3. 2-CORE 10M 2X1.

DocMine JUNCTION BOX 8991400200 281 EL.EQUIPMENT Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 303 .

5-10 B1 11 0698514061 CABLE GLAND 1 M20X1.5 7-13 B1 FÖRNICKLAD MÄS 12 0697974531 ADAPTER 1 13 9111389144 CABLE.5 14 1088000301 FLAT PIN SLEEVE 4 15 9111389110 CABLE.5 4. 304 .8 FZB 8 5118092900 COUPLING LIST 1 10 0698514060 CABLE GLAND 2 M16X1. 2-CORE 5M 2X1. SLOTTED 1 M 4 X 10 . The Printed information might be outdated. Name Qty Remarks L 5 0698520500 JUNCTION BOX 1 6 0663613900 O-RING 1 7 0160603900 SCREW. 5-CORE 5M 16 0226032600 TAPPING SCREW 2 M6SF M 5 X 10 - 8.4.DocMine JUNCTION BOX 8991400200 281 Item Part No.8 FZB 17 0699100000 MARKING SLEEVE 4 17 0699100200 MARKING SLEEVE 4 17 0699100300 MARKING SLEEVE 4 17 0699100400 MARKING SLEEVE 4 17 0699100500 MARKING SLEEVE 8 18 0697974566 ADAPTER 2 Refer to the DocMine web page for most up-to-date information.

305 .MOTOR Refer to the DocMine web page for most up-to-date information.DocMine EL EQUIPM.MOTOR 8991400200 281 EL EQUIPM. The Printed information might be outdated.

6x12x1.MOTOR 8991400200 281 Item Part No.8 FZB 20 0301232100 FLATWASHER 4 6.. M 6 . HEX HEAD 1 M10x35 full thread 8.5 / 20 X 2 -HB 200 FZB 9 0147136403 SCREW.6 FZB 21 5112260700 KNOB 4 22 0291112815 LOCKNUT 4 M6 .6 -HB200 FZB.8 FZB / ISO 7040.8 FZB 26 0216132500 SCREW 2 M 8 X 25 DIN 7991 .8 FZB | ISO 7040 23 5112317703 FUSE BOX 1 25 0226035101 TAPPING SCREW 2 MC6S M 5 X 20 - 5.8 FZB 12 5112261000 BATTERY COVER 1 13 5112260800 RUBBER STROP 2 14 5112265800 CABLE COMPLETE 1 15 5112312692 CABLE COMPLETE 1 16 .10.8 FZB / ISO 7040. Name Qty Remarks L 1 5118090400 RUBBER PROTEC 4 2 0291112818 LOCK NUT 4 M 8 . HEX HEAD 3 M 10 X 20 .8 FZB.8.8 FZB 10 5112260100 CABLE COMPLETE 2 11 0147136003 SCREW. MC6S M 5 X 20 .5 20 X 2 -HB 200 FZB.8 FZB 6 0147140103 SCREW.8 FZB ISO 7040.8 7 0333313200 LOCK WASHER 3 10.8 FZB ISO 7040 3 0346100243 PIPE CLAMP 4 4 5112260900 ATTACHMENT 1 5 0147132303 SCREW.8 FZB. M6.5 / 18 X 0.CABLE 1M 18 4330101600 BULLDOG GRIP 2 19 0147124903 SCREW.9 DIN 6798 8 0301234400 PLAIN WASHER 4 10.4 12 X 1. 306 . HEX HEAD 2 M 12 X 30 . BATTERY 2 16 0926540022 BATTERY 2 17 4310046400 PLAST.8.8 FZB. 8. HEX HEAD 4 M 8 X 20 -8. M 8 . 6.ST.6 - HB200 FZB. HEX HEAD 4 M 6 X 25 . M 10 X 35 . The Printed information might be outdated.4 / 12 X 1. M6 . 10.8 FZB MC6S M5X20-5. M12x30 full thread 8.5.8.DocMine EL EQUIPM.8. M10x20 Full thread.9 27 3176450800 BATTERY SWITCH 1 Refer to the DocMine web page for most up-to-date information.8 FZB.

8 FZB 44 0301235800 FLAT WASHER 4 13 / 24 X 2. M 5 . The Printed information might be outdated.MOTOR 8991400200 281 Item Part No.5 -HB 200 FZB Refer to the DocMine web page for most up-to-date information. 307 . Name Qty Remarks L 28 0291112818 LOCK NUT 2 M 8 . HEX HEAD 1 M 5 X 12 .8 FZB ISO 7040 29 5112265900 CABLE COMPLETE 1 30 5112260000 CABLE COMPLETE 1 31 5112208600 HOLDER 1 32 0697974544 ADAPTER 1 38 3176439400 FUSE 1 39 5118037806 PALM GRIP 1 41 3216153100 FUSE 1 42 0291112814 LOCK NUT 1 M 5 .5 -HB 200 FZB. M 8 .8.8 FZB / ISO 7040.DocMine EL EQUIPM.5 FZB.8 FZB / ISO 7040. 12x24x2. 13 24 X 2.8 FZB ISO 7040 43 0147120503 SCREW.

DocMine BATTERY SWITCH 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. 308 . The Printed information might be outdated.

DocMine BATTERY SWITCH 8991400200 281 EL EQUIPM. The Printed information might be outdated. 309 .MOTOR Refer to the DocMine web page for most up-to-date information.

DocMine BATTERY SWITCH 8991400200 281 Item Part No. 310 . The Printed information might be outdated. Name Qty Remarks L 1 5118037806 PALM GRIP 1 Refer to the DocMine web page for most up-to-date information.

DocMine DRIVING LIGHT. The Printed information might be outdated. Refer to the DocMine web page for most up-to-date information. 311 . 8991400200 281 DRIVING LIGHT.

M 16X1.5 ÖLFLEX 150 D2=9.8 27 5112313478 WIRING 1 DT06-2S- E008+5M CABLE 28 5112313478 WIRING 1 DT06-2S- E008+5M CABLE Refer to the DocMine web page for most up-to-date information.8 BLK 12 0699121300 MARKING SLEEVE 18 PARTEX PK 2/4 - M 13 0699123100 MARKING SLEEVE 18 PARTEX PK 2/4 - 1 14 0699123200 MARKING SLEEVE 4 PARTEX PK 2/4 - 2 15 0699123300 MARKING SLEEVE 4 PARTEX PK 2/4 - 3 16 0699123400 MARKING SLEEVE 4 PARTEX PK 2/4 - 4 17 0699123500 MARKING SLEEVE 8 PARTEX PK 2/4 - 5 18 0699123700 MARKING SLEEVE 12 PARTEX PK 2/4 - 7 19 0699100000 MARKING SLEEVE 4 PARTEX PA 1/3 - 0 20 0699100100 MARKING SLEEVE 4 PARTEX PA 1/3 - 1 21 0699100300 MARKING SLEEVE 4 PARTEX PA 1/3 - 3 22 0699100400 MARKING SLEEVE 4 PARTEX PA 1/3 - 4 23 0699100500 MARKING SLEEVE 10 PARTEX PA 1/3 - 5 24 0699100700 MARKING SLEEVE 2 PARTEX PA 1/3 - 7 25 0699100900 MARKING SLEEVE 2 PARTEX PA 1/3 - 9 26 9111389110 CABLE. D=12 NORMA TYP RSGU D=12 NORMA TYP RSGU 11 3176547504 ASSEMBLY STRIP 18 L=170. 5-CORE 10M 5G1.5-10 B1 8 0226035107 TAPPING SCREW 98 C M 5 12 9 0346100201 PIPE CLAMP 76 D=8 NORMA TYP RSGU RUBBER- COVERED 10 0346100203 PIPE CLAMP 20 D=12 NORMA TYP RSGU. 312 .5 4 0698514060 CABLE GLAND 5 M16X1. The Printed information might be outdated.6 E14 395 17 4 0697974566 ADAPTER 5 PG 11 .B=4.DocMine DRIVING LIGHT. Name Qty Remarks L 1 5112304340 HEADLIGHT 4 2 5112313481 HEADLIGHT 4 NORDIC 100 24V 3 1089022701 JUNCTION BOX 1 5XPG11/PR18. 8991400200 281 Item Part No.5 4.

5 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.5 34 9111389144 CABLE. 2-CORE 5M 2X1. Name Qty Remarks L 29 5112313478 WIRING 1 DT06-2S- E008+5M CABLE 30 5112313478 WIRING 1 DT06-2S- E008+5M CABLE 31 9111389144 CABLE. 313 .5 32 9111389144 CABLE. 2-CORE 5M 2X1. 8991400200 281 Item Part No.5 33 9111389144 CABLE. 2-CORE 5M 2X1. 2-CORE 5M 2X1.DocMine DRIVING LIGHT.

314 . The Printed information might be outdated.DocMine HEADLIGHT 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information.

315 . Refer to the DocMine web page for most up-to-date information.DocMine HEADLIGHT 8991400200 281 DRIVING LIGHT. The Printed information might be outdated.

5 .8 FZB 3 0300800500 PLAIN WASHER 1 9 / 25 X 1. M 8 .DocMine HEADLIGHT 8991400200 281 Item Part No.8 FZB ISO 7040 Refer to the DocMine web page for most up-to-date information. HEX HEAD 1 M 8 X 25 .FZB 4 0291112818 LOCK NUT 1 M 8 . 316 .8 FZB / ISO 7040. Name Qty Remarks L 1 3176449400 BULB 1 H3 70W 24V 2 0147132503 SCREW.8. The Printed information might be outdated.

The Printed information might be outdated. 317 .DocMine HEADLIGHT 8991400200 281 DRIVING LIGHT. Refer to the DocMine web page for most up-to-date information.

318 .8 FZB 3 0300800500 PLAIN WASHER 1 9 / 25 X 1.DocMine HEADLIGHT 8991400200 281 Item Part No.8 FZB ISO 7040 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 3176449400 BULB 1 H3 70W 24V 2 0147132503 SCREW. M 8 .FZB 4 0291112818 LOCK NUT 1 M 8 . HEX HEAD 1 M 8 X 25 .8.5 .8 FZB / ISO 7040. The Printed information might be outdated.

319 .DocMine WIRING 8991400200 281 WIRING Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

2X1.4.5 D2=7.DocMine WIRING 8991400200 281 Item Part No. 320 . The Printed information might be outdated. Name Qty Remarks L 1 9111389144 CABLE. 2-CORE 5M 2X1.5 2 5112313460 CONNECTOR 1 DEUTSCH DT06- 2S-E0008 Refer to the DocMine web page for most up-to-date information.

DocMine CONNECTOR 8991400200 281 WIRING Refer to the DocMine web page for most up-to-date information. 321 . The Printed information might be outdated.

Name Qty Remarks L 1 5112313474 CONTACT HOUSING 1 2 5112313475 WEDGE LOCK 1 3 5112313476 CONTACT SLEEVE 2 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine CONNECTOR 8991400200 281 Item Part No. 322 .

The Printed information might be outdated. 323 .DocMine MOTOR SET 8991400200 281 MOTOR SET Refer to the DocMine web page for most up-to-date information.

DocMine MOTOR SET 8991400200 281 Item Part No. 324 . The Printed information might be outdated. Name Qty Remarks L 1 5112263580 DIESEL ENGINE 1 DEUTZ F5L 912W Refer to the DocMine web page for most up-to-date information.

325 . The Printed information might be outdated.DocMine DIESEL ENGINE 8991400200 281 MOTOR SET Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L 1 3216921400 OIL FILTER 1 2 5112240007 FUEL FILTER 1 3 5112240008 GASKET 1 4 5112263506 V-BELT 1 5 5112263507 V-BELT 1 6 5112263508 SENSOR 1 7 5112302492 LOCK NUT 3 8 5112302347 PRESSURE SWITCH 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 326 .DocMine DIESEL ENGINE 8991400200 281 Item Part No.

DocMine STEERING SYSTEM 8991400200 281 STEERING SYSTEM Refer to the DocMine web page for most up-to-date information. 327 . The Printed information might be outdated.

8. M 10 X 40 . The Printed information might be outdated.5 / 20 X 2 -HB 200 FZB 7 5112234880 VALVE BLOCK 1 9 5112255680 GUIDE UNIT 1 Refer to the DocMine web page for most up-to-date information.5 .8. Name Qty Remarks L 1 5112235100 COVER WASHER 1 2 0266111504 NUT 1 M 18X1.12 (DIN 934) 3 5112235000 STEERING WHEEL 1 4 5112255500 STEERING SHANK 1 5 0147136503 SCREW.5 20 X 2 -HB 200 FZB. HEX HEAD 4 M10x40. 328 .8 FZB 6 0301234400 PLAIN WASHER 4 10. 10.8 FZB.DocMine STEERING SYSTEM 8991400200 281 Item Part No.

The Printed information might be outdated. 329 .DocMine VALVE BLOCK 8991400200 281 STEERING SYSTEM Refer to the DocMine web page for most up-to-date information.

POS: 2-7 Refer to the DocMine web page for most up-to-date information.POS: 3. Name Qty Remarks L Not Shown 5112234891 SEAL KIT 1 INCL. 330 .9. The Printed information might be outdated.11 Not Shown 5112312019 SHOCK VALVE 1 INCL.DocMine VALVE BLOCK 8991400200 281 Item Part No.POS: 8-14 Not Shown 5112321756 RELIEF VALVE 1 INCL.

331 .DocMine FUEL SYSTEM 8991400200 281 BASIC CARRIER Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

5 -11 5013 12 7 0627420900 PRESSURE SCREW 2 M14 X 1.5 -11 5013 12 9 5112238000 FUEL HOSE 1 Refer to the DocMine web page for most up-to-date information. 14 18 X 1.5 / 14 X 1 . 332 .DocMine FUEL SYSTEM 8991400200 281 Item Part No. Name Qty Remarks L 1 5112272300 FUEL HOSE 1 3 0653103300 GASKET 4 8.5 -11 5013 12.11 5013 12 4 0627420303 PRESSURE SCREW 1 M8X1 FZB/KROG 5 5112237800 REDUCER 1 6 0653107000 GASKET 1 14 / 18 X 1.5 OXSV 8 0653107600 GASKET 4 15 / 19 X 1. The Printed information might be outdated.

DocMine CATALYSER SET 8991400200 281 CATALYSER SET Refer to the DocMine web page for most up-to-date information. 333 . The Printed information might be outdated.

8 FZB / ISO 7040. HEX HEAD 2 M 12 X 25 .8 FZB / ISO 7040 Refer to the DocMine web page for most up-to-date information.8. M 12 . 12x24x2. M 8 .5 FZB.6 - HB200 FZB 17 5112314007 PROTECTION 1 18 0147140203 SCREW.8 FZB ISO 7040. 334 .8 FZB ISO 7040 8 5112205100 SILENCER 1 10 5112257900 BAND 2 11 0147140003 SCREW. The Printed information might be outdated.8.8 FZB ISO 7040.8 FZB 7 0291112818 LOCK NUT 4 M 8 .8 FZB 16 0301233500 PLAIN WASHER 2 8.DocMine CATALYSER SET 8991400200 281 Item Part No.5 -HB 200 FZB. HEX HEAD 2 M 8 X 16 . M 12 . EXHAUST BEND 1 14 5112273000 PROTECTION 1 15 0147132203 SCREW. HEX HEAD 2 M 12 X 35 .8.8 FZB 19 0301235800 FLAT WASHER 2 13 / 24 X 2.8 FZB 12 0291112822 LOCK NUT 2 M 12 . 13 24 X 2.8 FZB / ISO 7040 13 .5 -HB 200 FZB 20 0291112822 LOCK NUT 2 M 12 .4 / 16 X 1. HEX HEAD 4 M 8 X 25 .8. Name Qty Remarks L 1 5112265300 CATALYSER 1 2 0347405217 HOSE CLIP 2 3 5112240008 GASKET 1 4 5112265200 HOSE 1 5 5112266000 BEND 1 6 0147132503 SCREW.

335 . The Printed information might be outdated.DocMine CATALYSER 8991400200 281 CATALYSER SET Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated. Name Qty Remarks L Not Shown PNNA Name Not Found In Source Data FIGURE SHOWN FOR INFORMATION ONLY NO PARTS AVAILABLE FOR THIS ARTICLE Refer to the DocMine web page for most up-to-date information.DocMine CATALYSER 8991400200 281 Item Part No. 336 .

DocMine CATALYSER 8991400200 281 Referenced Pages HOSE SET 182 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 337 .

DocMine SAFETY BELT 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 338 .

The Printed information might be outdated. 339 .DocMine SAFETY BELT 8991400200 281 CARRIER Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L 1 5112302211 SAFETY BELT 1 2 0147136003 SCREW.8. 8. 10.DocMine SAFETY BELT 8991400200 281 Item Part No.8 FZB.8 FZB 3 0301234400 PLAIN WASHER 2 10.5 20 X 2 - HB 200 FZB Refer to the DocMine web page for most up-to-date information.5 / 20 X 2 -HB 200 FZB. The Printed information might be outdated.5 / 20 X 2 -HB 200 FZB 10. M10x20 Full thread. 340 . HEX HEAD 2 M 10 X 20 .

The Printed information might be outdated. 341 .DocMine BOOM BRACKET 8991400200 281 CARRIER Refer to the DocMine web page for most up-to-date information.

M 24 .5 FZB.8.8 FZB / ISO 7040 15 0291112830 LOCK NUT 11 M 24 .5 -HB 200 FZB. MOUNT 1 12 0147140103 SCREW.8. HEX HEAD 12 M 20 X 90 .8 10 0147155203 SCREW. 20x37x3 FZB 5 0291112828 LOCK NUT 14 M 20 .8 19 0301235800 FLAT WASHER 14 13 / 24 X 2.8 FZB ISO 7040.8 FZB ISO 7040. 13 24 X 2. 13 24 X 2. The Printed information might be outdated.5 -HB 200 FZB 21 5112319668 COVER 1 Refer to the DocMine web page for most up-to-date information.8 FZB. HEX HEAD 3 M 10 X 50 . HEX HEAD 2 M 12 X 30 .8. M12x30 full thread 8. HEX HEAD 4 M 12 X 30 .8 FZB 14 0291112822 LOCK NUT 3 M 12 .HB 200 FZB 17 9110863800 HAND RAIL 2 18 0147140103 SCREW. M 12 . 12x24x2. HEX HEAD 8 M 12 X 30 .DocMine BOOM BRACKET 8991400200 281 Item Part No. SCREW 1 MC6S M 24 X 90 - 12. 342 . HEX HEAD 2 M 20 X 55 .8.8.8 FZB 8 .5 -HB 200 FZB.8 FZB.HB 200 FZB.8 FZB / ISO 7040 6 0147155903 SCREW.8 FZB ISO 7040. HEX HEAD 2 M 20 X 100 .8 FZB / ISO 7040 16 0301240500 PLAIN WASHER 23 25 / 44 X 4 .8. SCREW 11 MC6S M 24 X 130 .9 3 0211196336 HEX SOCK.8 FZB. 12x24x2. PANEL HOLDER 1 9 0147140103 SCREW.8 FZB 7 0147156103 SCREW. Name Qty Remarks L 1 .8 FZB 11 . M 20 .8.5 FZB.8 13 0147136703 SCREW.12. M12x30 full thread 8.5 -HB 200 FZB 20 0301235800 FLAT WASHER 6 13 / 24 X 2.9 4 0301239400 PLAIN WASHER 30 21 / 37 X 3 . M12x30 full thread 8. BOOM BRACKET 1 2 0211196402 HEX SOCK.

DocMine BRACKET COMPL. 8991400200 281 CARRIER Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 343 .

5 / 20 X 2 -HB 200 FZB 20 0291112820 LOCK NUT 3 M 10 . 10. 8991400200 281 Item Part No.8 FZB. M10x20 Full thread. 10.8 FZB 6 0147155203 SCREW.8 FZB M 10 X 16 - 8. M 10 .8 FZB 15 0301234400 PLAIN WASHER 6 10.5 / 20 X 2 -HB 200 FZB 10. 8. Name Qty Remarks L 1 5112319666 BRACKET 1 4 0147 1553 03 Screw 2 M 20 X 60 .5 20 X 2 -HB 200 FZB.5 / 20 X 2 -HB 200 FZB 10.8 FZB / ISO 7040 13 0392111002 DAMPER 2 50 / 36 60 IRH 1800 14 0147135903 SCREW.8 FZB ISO 7040.8 FZB / ISO 7040 M 10 .8 FZB.5 20 X 2 -HB 200 FZB. HEX HEAD 3 M 10 X 20 . 20x37x3 FZB 8 0291112828 LOCK NUT 8 M 20 .8 FZB 7 0301239400 PLAIN WASHER 16 21 / 37 X 3 .8.8 FZB 19 0301234400 PLAIN WASHER 9 10. HEX HEAD 6 M 10 X 16 . The Printed information might be outdated.8 FZB 18 0147136203 SCREW.8 FZB 5 0147155703 SCREW. M 20 .8. HEX HEAD 3 M 10 X 25 . HEX HEAD 2 M 20 X 55 .8 FZB | ISO 7040 Refer to the DocMine web page for most up-to-date information.8.HB 200 FZB.8 FZB ISO 7040.DocMine BRACKET COMPL. HEX HEAD 4 M 20 X 80 .8.8 FZB. 8. M10x25 Full thread.5 / 20 X 2 -HB 200 FZB 16 9106129211 PROTECTION ROOF 1 17 0147136003 SCREW.8 FZB M 10 X 25 - 8.8. M 10 X 25 - 8.8. 344 . M 10 .8 FZB / ISO 7040.

345 .DocMine JACK BEAM 8991400200 281 JACK BEAM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

HEX HEAD 12 M 24 X 90 .DocMine JACK BEAM 8991400200 281 Item Part No. The Printed information might be outdated.8. INNER TUBE 1 7 .2 DIN 471 SGA 25X1.8. OUTER TUBE 1 2 9110821100 CYLIND.8 FZB 10 0335112700 CIRCLIP 8 SGA 25 X 1. Name Qty Remarks L 1 .BRACKET 2 3 9110854904 SHAFT 2 4 9110776200 SHAFT 2 6 . 346 . CYLINDER 2 HC09 K50 /32K - 800 9 0147140003 SCREW. HEX HEAD 8 M 12 X 25 .2 DIN471 11 0301240500 PLAIN WASHER 12 25 / 44 X 4 .HB 200 FZB 12 0147163803 SCREW.8 FZB Refer to the DocMine web page for most up-to-date information. INNER TUBE 1 8 3217928300 HYDR.

The Printed information might be outdated. CYLINDER 8991400200 281 JACK BEAM Refer to the DocMine web page for most up-to-date information. 347 .DocMine HYDR.

CYLINDER 1 2 9124956400 PISTON 1 3 9123650706 COVER COMPL.SP. 348 . CYLINDER 8991400200 281 Item Part No.75 DIN 472 Refer to the DocMine web page for most up-to-date information.PL. 2 25 / 42 X 20 6 0196 1203 00 Set screw 1 M 5 X 8 SK6SS DIN 916 7 9120099007 SEALING SET 1 8 0335214100 CIRCLIP 4 SGH 42 X 1. Name Qty Remarks L 1 .DocMine HYDR. The Printed information might be outdated. 1 INCLUDING PACKINGS 4 3217928350 PISTON ROD 1 5 0501001300 BEARING.

349 .DocMine PLATFORM 8991400200 281 CARRIER Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

A 4 0147136203 SCREW. HEX HEAD 24 M 10 X 45 . M 10 X 35 .5 20 X 2 -HB 200 FZB.5 / 20 X 2 -HB 200 FZB 8 0291112820 LOCK NUT 8 M 10 . M 10 .8 FZB. M10x25 Full thread.8 FZB.8 FZB / ISO 7040 M 10 .8 FZB | ISO 7040 9 9110859502 END PIECE 4 10 9110859501 PLATE 8 11 9110859500 STAIRS 2 12 0147136603 SCREW.8 FZB M 10 X 25 - 8.5 / 20 X 2 -HB 200 FZB 10.DocMine PLATFORM 8991400200 281 Item Part No.8 FZB 7 0301234400 PLAIN WASHER 8 10. The Printed information might be outdated.8 FZB 13 0291112820 LOCK NUT 24 M 10 .8 FZB / ISO 7040 M 10 .8 FZB ISO 7040.5 / 20 X 2 -HB 200 FZB 10.8 FZB M 10 X 35 . 10.8.5 / 20 X 2 -HB 200 FZB 10. HEX HEAD 4 M 10 X 25 .8.8 FZB. Name Qty Remarks L 1 9110863003 FLOOR RACK 1 3 5112232200 DAMPER 4 NOVIBRA RA125EM- HARDN.8 FZB / ISO 7040.8 FZB | ISO 7040 14 0301234400 PLAIN WASHER 48 10.8. M 10 .5 / 20 X 2 -HB 200 FZB 6 0147136403 SCREW. M 10 .8. HEX HEAD 8 M10x35 full thread 8. 8. M 10 .8 FZB ISO 7040. 350 .5 20 X 2 -HB 200 FZB. M 10 X 25 - 8.5 / 20 X 2 -HB 200 FZB Refer to the DocMine web page for most up-to-date information. 10.8 FZB 5 0301234400 PLAIN WASHER 4 10.8 FZB / ISO 7040. 10.5 20 X 2 -HB 200 FZB.

The Printed information might be outdated. 351 .DocMine SUPPORT LEG 8991400200 281 SUPPORT LEG Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated. 17 30 X 3 .HB 200 FZB 4 0147147903 SCREW.8. Name Qty Remarks L 1 9121591301 HYDR.DocMine SUPPORT LEG 8991400200 281 Item Part No.8.8 FZB Refer to the DocMine web page for most up-to-date information. 352 . BRB 17 x 30 x 3. HEX HEAD 2 M 16 X 50 . CYLINDER 1 SUPPORT LEG BSJ 10-40 2 9106180477 COVER PLUG 2 055 0143 000 03 3 0301237800 PLAIN WASHER 2 17 / 30 X 3 .HB 200 FZB.8 FZB 5 9110896700 FOOT PLATE 1 6 0147 1487 03 Screw 1 M 16 X 90 .

The Printed information might be outdated.DocMine HYDR. CYLINDER Refer to the DocMine web page for most up-to-date information. CYLINDER 8991400200 281 HYDR. 353 .

CYLINDER 8991400200 281 Item Part No. The Printed information might be outdated. 354 . EXT 1 8 0194132000 SET SCREW 1 M 8 X 12 S6SS DIN 914 9 9128707600 PISTON 1 10 0661151000 BACK-UP RING 2 11 0663211801 O-RING 2 12 0663909900 O-RING 2 13 3128209955 CHECK VALVE 2 14 .DocMine HYDR. 1-8 1 0665921400 WIPER 1 2 0665100046 SEAL 1 3 0661154000 BACK-UP RING 1 4 0663614300 O-RING 1 5 0663213400 O-RING 1 6 0665080021 PISTON SEAL 1 7 0665930046 GUIDE RING. CYLINDER 1 NOT SOLD SEPARATELY 15 9126201001 PISTON ROD 1 16 9126201200 PISTON 1 17 9126201100 COVER 1 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L Not Shown 9120099020 SEAL KIT 1 REF. 9-12 Not Shown 9121591350 SEAL KIT 1 REF.

DocMine REPAIR SET 8991400200 281 HYDR. The Printed information might be outdated. CYLINDER Refer to the DocMine web page for most up-to-date information. 355 .

DocMine REPAIR SET 8991400200 281 Item Part No. 356 . Name Qty Remarks L 1 0663909900 O-RING 2 2 0663211801 O-RING 2 3 0661151000 BACK-UP RING 2 4 9128707600 PISTON 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated. CYLINDER Refer to the DocMine web page for most up-to-date information.DocMine CHECK VALVE 8991400200 281 HYDR. 357 .

The Printed information might be outdated.86X 2. 358 .4 90 SHORE 3 0661150095 BACK-UP RING 1 12 16 2 1.3 X 2.3 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 0663909900 O-RING 1 17.62 70 SHORE 2 0663211801 O-RING 1 11.DocMine CHECK VALVE 8991400200 281 Item Part No.

359 . The Printed information might be outdated.DocMine PROTECTION ROOF 8991400200 281 PROTECTION ROOF Refer to the DocMine web page for most up-to-date information.

HEX HEAD 8 M 20 X 50 .1 - FZ ST TREDO 1/4 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 9110814500 PROTECTION ROOF 1 2 9110909400 INNER TUBE 2 3 9110817900 OUTER TUBE 1 4 9126158000 HYDR.8.DocMine PROTECTION ROOF 8991400200 281 Item Part No. HEX HEAD 8 M 20 X 75 . HEX HEAD 4 M 6 X 16 .3 .8 FZB 16 9110832400 NIPPLE 4 UNF 9/16-R 1/4 17 0661102000 SEAL WASHER 4 13.8 FZB 12 0301239400 PLAIN WASHER 16 21 / 37 X 3 . M 20 .5 - DIN 6319 8 0108 1394 00 Spring pin 2 10 X 50 DIN 1481 9 0147155103 SCREW.6 X 2. 20x37x3 FZB 13 9110817901 OUTER TUBE 1 14 9110877200 HATCH 2 15 0147124603 SCREW.8 FZB ISO 7040. 360 .HB 200 FZB.8.7 / 20.DIN 6319 7 0304101200 SPERIC WASHER 4 23.8 FZB 10 0291112828 LOCK NUT 8 M 20 . The Printed information might be outdated. CYLINDER 2 5 3217699300 SCREW 4 6 0304106200 SPERIC WASHER 4 21 / 36 X 6.2 / 36 X 7.8 FZB / ISO 7040 11 0147195865 SCREW.8.

The Printed information might be outdated. 361 . CYLINDER 8991400200 281 PROTECTION ROOF Refer to the DocMine web page for most up-to-date information.DocMine HYDR.

5 X 3 70 SHORE 5 9126158100 PISTON ROD 1 6 9124956500 PISTON 1 7 0663612700 O-RING 1 22. 362 .1.4.3. CYLINDER 8991400200 281 Item Part No.5 1.7-9.6 70 SHORE 8 0665002018 PISTON SEAL 1 SKEGA 63 / 47 / 51 7045 9 0196 1203 00 Set screw 1 M 5 X 8 SK6SS DIN 916 11 0661150066 BACK-UP RING 1 58 63 2. The Printed information might be outdated.1 X 1.11 1 0665917001 WIPER 1 40 / 50 X 7 NBR 90 2 9123355400 COVER 1 3 0665001014 SEAL RING 1 STEFA 40/50 X 10. Name Qty Remarks L Not Shown 9120099009 SEALING SET 1 REF.5 S11EI 4 0663613500 O-RING 1 54.3 Refer to the DocMine web page for most up-to-date information.DocMine HYDR.

363 . The Printed information might be outdated. 8991400200 281 CARRIER Refer to the DocMine web page for most up-to-date information.DocMine FIRE EXTINGUIS.

10.6 - HB200 FZB 6 9106064907 ATTACHMENT 1 7 0147136303 SCREW.8 FZB. HEX HEAD 2 M 10 X 30 .5 20 X 2 -HB 200 FZB. The Printed information might be outdated.8 FZB / ISO 7040.8 FZB ISO 7040 5 0301233500 PLAIN WASHER 4 8.DocMine FIRE EXTINGUIS.8 FZB 4 0291112818 LOCK NUT 2 M 8 .8. M6S 10 x 30 ISO4017. 8991400200 281 Item Part No.8. 1 6KG 2 3217998700 ATTACHMENT 1 3 0147132503 SCREW. M 8 .4 / 16 X 1. M 6 X 20 .8.5 / 20 X 2 -HB 200 FZB Refer to the DocMine web page for most up-to-date information. 364 . HEX HEAD 2 M 8 X 25 .8 FZB 8 0301234400 PLAIN WASHER 2 10. Name Qty Remarks L 1 8092011843 FIRE EXTINGUIS.

The Printed information might be outdated.DocMine SWING ARM 8991400200 281 SWING ARM Refer to the DocMine web page for most up-to-date information. 365 .

8. HEX HEAD 2 M 12 X 30 .8 FZB M 12 X 16 - 8.8. 17 / 30 X 3 .8 FZB 19 9110995538 LOCK ARM 1 20 9110955517 LOCKING 1 21 0147140103 SCREW.8 FZB 9 0291112822 LOCK NUT 6 M 12 .8.8 FZB. M 12 X 45 - 8.5 -HB 200 FZB.8 FZB 7 0147140403 SCREW. CABLE STEERING 1 12 9110931600 PIN 1 14 0108130300 SPRING PIN 1 5 X 35 DIN 1481 15 0291112825 LOCK NUT 2 M 16 .5 -HB 200 FZB 18 0147147903 SCREW.8 FZB.5 FZB.5 -HB 200 FZB 13 / 24 X 2. M 12 X 30 - 8. 13 24 X 2. 366 . M16 FZB.8. M 12 . The Printed information might be outdated.8 FZB / ISO 7040 M 16 .HB 200 FZB.8.8 FZB / ISO 7040 16 0301237800 PLAIN WASHER 8 BRB 17 x 30 x 3. 17 30 X 3 .8 FZB ISO 7040. HEX HEAD 4 M 16 X 40 .8.8 FZB M 12 X 45 . ISO 7 .HB 200 FZB 17 0301235800 FLAT WASHER 16 13 / 24 X 2.8 FZB 8 0147147703 SCREW.R 18 TYPE AH.R 1/8 TYPE AH 11 . 12x24x2. HEX HEAD 2 M 16 X 50 .8 FZB.8 FZB / ISO 7040 10 0544216200 GREASE NIPPLE 1 ISO 7 . M 16 . M12x30 full thread 8.HB 200 FZB 17 / 30 X 3 . Name Qty Remarks L 1 9110900411 SWING ARM 1 2 9110900401 ATTACHMENT 1 4 9110675300 SHAFT 1 5 3217635900 LOCK SHEET 1 35X6 L=80 6 0147 1397 03 Screw 2 M 12 X 16 .8 FZB M 12 X 30 .8 FZB ISO 7040.8.DocMine SWING ARM 8991400200 281 Item Part No. HEX HEAD 6 M 12 X 45 .8 Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated. 367 .DocMine SWING ARM 8991400200 281 SWING ARM Refer to the DocMine web page for most up-to-date information.

DocMine SWING ARM 8991400200 281 Item Part No. The Printed information might be outdated. Name Qty Remarks L 1 9110900400 SWING ARM 1 2 0500450011 BUSHING 2 50 / 55 X 40 WB802 Refer to the DocMine web page for most up-to-date information. 368 .

The Printed information might be outdated. 369 .DocMine CABLE STEERING 8991400200 281 SWING ARM Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L 1 9110673100 ROLLER HOLDER 1 2 3177006001 ROLLER 4 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 370 .DocMine CABLE STEERING 8991400200 281 Item Part No.

371 .DocMine LOCKING 8991400200 281 SWING ARM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated.SPRING 1 L0 61.DI 23.DO 27 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 9110955518 ATTACHMENT 1 2 . 372 . CATCH 1 3 0108120000 SPRING PIN 2 3 X 28 DIN 1481 4 0301239400 PLAIN WASHER 1 21 / 37 X 3 .DocMine LOCKING 8991400200 281 Item Part No. 20x37x3 FZB 5 9110955512 COMPRESS.0.D 2.HB 200 FZB.

373 . The Printed information might be outdated.DocMine WARNING SIGNS 8991400200 281 CARRIER Refer to the DocMine web page for most up-to-date information.

2 13 9106107305 RISK OF CRUSH. The Printed information might be outdated. Name Qty Remarks L 3 9106107301 ELECTRIC. TR 1 8 9106107311 TIPPING HAZ. 1 43 9106107107 SYMBOL PLATE 1 44 9106107109 SYMBOL PLATE 1 45 9106107126 ENGINE OIL 1 46 9106107127 LUBRICATING OIL 1 47 9106107132 PLATE 1 48 9106107193 PLATE 1 Refer to the DocMine web page for most up-to-date information. 3 7 9106107309 TIPPING HAZ. SHOCK 1 5 9106107306 HIGH SOUND LEV. DR 1 9 9106107317 FALLING BOOM 2 12 9106107304 RISK OF CRUSH.DocMine WARNING SIGNS 8991400200 281 Item Part No. BOK 39 9106107115 FUEL 1 40 9106107112 BATTERY SWITCH 1 41 9106107111 WELDING INSTR. 374 . SHOCK 1 4 9106107302 ELECTRIC.BOOK 2 32 9106107102 NO ADMITTANCE 2 33 9106107124 NO ADMITTANCE 2 35 9106107106 SIGN 4 38 9106107113 LABEL 1 HYD. 2 14 9106107315 MOVING PARTS 2 15 9106107314 WARNING SIGN 2 16 5112305400 PLATE 1 31 9106107101 READ INSTR.OLJA/INSTR.

The Printed information might be outdated. 375 .DocMine LABEL LIST 8991400200 281 CARRIER Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L 60 9850500900 LABEL 3 61 9106142765 SIGN 2 62 9106142766 SIGN 2 63 9106142767 SIGN 2 64 3176610100 PLATE 1 65 3176610100 PLATE 1 66 3216739000 SYMBOL PLATE 1 67 3176612600 PLATE 1 68 3176757000 PLATE 1 69 3176610000 PLATE 1 Refer to the DocMine web page for most up-to-date information.DocMine LABEL LIST 8991400200 281 Item Part No. 376 . The Printed information might be outdated.

The Printed information might be outdated.SYST Refer to the DocMine web page for most up-to-date information.SYST 8991400200 281 FIRE SUPPR.DocMine FIRE SUPPR. 377 .

378 . Name Qty Remarks L 1 5112304930 FIRE EXTING.SYST 8991400200 281 Item Part No.DocMine FIRE SUPPR. The Printed information might be outdated.SET 1 2 . CONNECTION SET 1 3 . HOSE SET 1 Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated.SET 8991400200 281 FIRE SUPPR. 379 .DocMine FIRE EXTING.SYST Refer to the DocMine web page for most up-to-date information.

DocMine FIRE EXTING. 380 .SET 8991400200 281 Item Part No.3X1/2"U 12 5112304910 CAP 6 13 3217931611 NOZZLE 6 14 3217931614 LOCK WASHER 12 15 3217931625 SEAL 2 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 3217931641 TANK 1 2 3217931642 ATTACHMENT 1 LT-A-101-30 3 5112317140 TRIGGER 1 4 3217931643 GAS CARTRIDGE 1 5 3217931644 ATTACHMENT 1 6 3217931618 TRIGGER 2 7 3217931619 GAS CARTRIDGE 2 8 3217931628 ATTACHMENT 2 9 3217931602 SAFETY VALVE 1 10 3217931624 CHECK VALVE 2 11 5112304903 BRANCH BLOCK 1 3/4"IN. The Printed information might be outdated.

DocMine CONNECTION SET 8991400200 281 FIRE SUPPR. The Printed information might be outdated. 381 .SYST Refer to the DocMine web page for most up-to-date information.

5 20 X 2 -HB 200 FZB.NPTF 3/4. 6x12x1. 10.4 / 16 X 1.6 - HB200 FZB 75 0291112818 LOCK NUT 2 M 8 . M 10 .4 12 X 1. UN 1 116 - NPTF 34 53 3176655400 NIPPLE 3 UNF 7/8 .DocMine CONNECTION SET 8991400200 281 Item Part No. 382 .5 / 20 X 2 -HB 200 FZB 63 0291112820 LOCK NUT 8 M 10 . 6.6 - HB200 FZB.6 FZB 67 5112304911 ATTACHMENT 6 68 5112304912 ATTACHMENT 1 73 0147133603 SCREW.8 FZB 62 0301234400 PLAIN WASHER 16 10.G 1/2 54 3176006400 NIPPLE 5 UNF 9/16 . UNF 916 . UNF 916 - NPTF 14 55 3715058400 ELBOW NIPPLE 2 UN 9/16xUN 9/16.8 FZB / ISO 7040. HEX HEAD 2 M 8 X 80 . M 10 .8 FZB ISO 7040.UNF 916.G 1/2 52 3176653900 NIPPLE 2 UN 1 1/16 .NPTF 1/4 58 3177007413 CROSSING NIPPLE 2 UNF 9/16 .8 FZB ISO 7040 76 9106107131 PLATE 2 Refer to the DocMine web page for most up-to-date information.4 / 12 X 1. M 8 .8.8 FZB. Name Qty Remarks L 51 3176652700 NIPPLE 6 UNF 7/8 . 8.NPTF 1/4. The Printed information might be outdated.8 FZB / ISO 7040.6 -HB200 FZB. UNF 9/16 - UNF 9/16 56 3176542700 NIPPLE 1 UNF 9/16.8.NPTF 1/4 59 3176152400 NIPPLE 3 UNF 7/8 61 0147136203 SCREW.8 FZB 74 0301233500 PLAIN WASHER 4 8.8 FZB | ISO 7040 64 0226030700 TAPPING SCREW 16 M6SF M 6 X 20 STEEL FZB 65 0301232100 FLATWASHER 16 6. HEX HEAD 8 M10x25 Full thread. M 10 X 25 . UNF 916 57 3176006300 NIPPLE 2 UNF 9/16 .

The Printed information might be outdated.SYST Refer to the DocMine web page for most up-to-date information.DocMine HOSE SET 8991400200 281 FIRE SUPPR. 383 .

5X 1000 R1T RÖD AS51 0574006813 HOSE ASSEMBLY 1 12.5X 700 R1T RÖD AS52 0574006813 HOSE ASSEMBLY 1 12.3X 2200 R1T RÖD AS3 0574006802 HOSE ASSEMBLY 1 6. 384 .3X 3600 R1T RÖD AS2 0574006807 HOSE ASSEMBLY 1 6.5X 1000 R1T RÖD AS62 0574006821 HOSE ASSEMBLY 1 12.5X 1700 R1T RÖD AS41 0574006816 HOSE ASSEMBLY 1 12.5X 1000 R1T RÖD AS50 0574006816 HOSE ASSEMBLY 1 12.5X 1200 R1T RÖD AS61 0574006816 HOSE ASSEMBLY 1 12. Name Qty Remarks L AS1 0574006841 HOSE ASSEMBLY 1 6. The Printed information might be outdated.5X 700 R1T RÖD AS60 0574006818 HOSE ASSEMBLY 1 12.DocMine HOSE SET 8991400200 281 Item Part No.5X 1000 R1T RÖD AS42 0574006816 HOSE ASSEMBLY 1 12.5X 1500 R1T RÖD Refer to the DocMine web page for most up-to-date information.3X 400 R1T RÖD AS4 0574006844 HOSE ASSEMBLY 1 19 X 800 R1T RÖD AS40 0574006823 HOSE ASSEMBLY 1 12.

The Printed information might be outdated. 385 .DocMine BOOM 8991400200 281 BOOM Refer to the DocMine web page for most up-to-date information.

DocMine BOOM 8991400200 281 Item Part No. HOSE NIPPLE SET 1 BUT 28F/BMH2400 COP 1838 155 3128306057 HOSE FRAME SET 1 170 3128094032 ASSEMBLY SET 1 BUT 25/28-BMH 2000 225 3128302380 STOP 2 960 . COVER SET 1 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 150 3128314427 BASIC BOOM 1 BUT 28 L 152 . The Printed information might be outdated. HOSE SET 1 153 . 386 .

The Printed information might be outdated. 387 .DocMine BASIC BOOM 8991400200 281 BASIC BOOM Refer to the DocMine web page for most up-to-date information.

388 . The Printed information might be outdated. Name Qty Remarks L 1 3128314329 BOOM PART 1 2 3128314330 BOOM PART 1 3 3128314432 BOOM PART 1 50 3128308367 HOSE NIPPLE SET 1 51 3128096987 HOSE FRAME SET 1 Refer to the DocMine web page for most up-to-date information.DocMine BASIC BOOM 8991400200 281 Item Part No.

DocMine BOOM PART 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 389 .

Name Qty Remarks L 1 3128280031 BOOM ATTACHMENT 1 2 3128280036 BOOM LINK 1 3 3128314672 CYLINDER LINK 2 4 3128315451 SHAFT COMPL. REAR HC09 125/85/536 11 3128303570 PROTECTION 1 12 3128303571 PROTECTION 1 13 3128303569 SUPPORT 2 14 3128090200 SPACER 2 16 3125496880 EXPANDING SHAFT 1 17 3128307983 BULKHEAD CONN.HB 200 FZB 51 0663613600 O-RING 4 59. M 16 . 1 5 3125494680 EXPANDING SHAFT 2 6 3125198180 EXPANDING SHAFT 2 7 3128308303 SHAFT 1 8 3125198181 EXPANDING SHAFT 2 9 3128308039 BOOM 1 10 9121703200 HYDR. HEX HEAD 2 M 16 X 30 . M16 FZB 41 0291112828 LOCK NUT 2 M 20 .8 FZB / ISO 7040 50 0301237800 PLAIN WASHER 8 17 / 30 X 3 .8. The Printed information might be outdated.5 X 3 70 SHORE Refer to the DocMine web page for most up-to-date information.8 FZB ISO 7040.8 FZB 32 0147147903 SCREW.8. 1 19 3128280009 THRUST BEARING 4 20 3128280008 THRUST BEARING 4 21 3128315032 TELESCOPE SET 1 30 0147 1480 03 Screw 2 M 16 X 55 . 390 .8 FZB 31 0147147503 SCREW.8 FZB / ISO 7040. 17 30 X 3 .HB 200 FZB.8. M 20 .DocMine BOOM PART 8991400200 281 Item Part No. HEX HEAD 7 M 16 X 50 . 1 18 3128307982 BULKHEAD CONN.8 FZB ISO 7040.8 FZB 33 3128306955 BOLT 2 40 0291112825 LOCK NUT 7 M 16 . BRB 17 x 30 x 3. CYLINDER 2 BOOM CYL.

DocMine BOOM ATTACHMENT 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. 391 . The Printed information might be outdated.

HEX HEAD 4 M 8 X 12 . Name Qty Remarks L 1 3128280027 BOOM ATTACHMENT 1 2 3128303897 BUSHING 2 3 0544216200 GREASE NIPPLE 1 ISO 7-R1/8 TYPE AH. ISO 7 .8.DocMine BOOM ATTACHMENT 8991400200 281 Item Part No. 12 X 12 PELD / RED 5 0686610100 PLUG 1 6 0147132003 SCREW. 392 . The Printed information might be outdated.8 FZB Refer to the DocMine web page for most up-to-date information.R 18 TYPE AH 4 0686925227 PROTECTION CAP 1 12 X 12 PELD RED.

393 . The Printed information might be outdated.DocMine BOOM LINK 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information.

394 . Name Qty Remarks L 1 .DocMine BOOM LINK 8991400200 281 Item Part No. The Printed information might be outdated. BOOM LINK 1 2 0544215300 GREASE NIPPLE 1 3 0686925227 PROTECTION CAP 1 12 X 12 PELD RED.8 FZB Refer to the DocMine web page for most up-to-date information. HEX HEAD 2 M 8 X 12 .8. 12 X 12 PELD / RED 4 0147132003 SCREW.

DocMine CYLINDER LINK 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. 395 . The Printed information might be outdated.

DocMine CYLINDER LINK 8991400200 281 Item Part No. The Printed information might be outdated. 396 . Name Qty Remarks L 1 3128280037 CYLINDER LINK 1 2 3177007401 BEARING BUSHING 2 3 0544215300 GREASE NIPPLE 2 4 0686925227 PROTECTION CAP 2 12 X 12 PELD RED Refer to the DocMine web page for most up-to-date information.

DocMine SHAFT COMPL. 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 397 .

398 . Name Qty Remarks L 1 3128315449 PIN 1 2 3128315450 FLANGE 1 3 0147136203 SCREW.DocMine SHAFT COMPL. HEX HEAD 4 M10x25 Full thread.8 FZB.8 FZB Refer to the DocMine web page for most up-to-date information. 8991400200 281 Item Part No. The Printed information might be outdated. 8. M 10 X 25 .8.

DocMine EXPANDING SHAFT 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 399 .

HEX HEAD 1 M 16 X 240 .8 FZB ISO 7040.8 FZB 4 0291112825 LOCK NUT 1 M 16 . M 16 .DocMine EXPANDING SHAFT 8991400200 281 Item Part No.8 FZB / ISO 7040. 400 . The Printed information might be outdated.8. Name Qty Remarks L 1 3125494600 SHAFT 1 2 3125217800 BUSHING 2 3 0147150103 SCREW. M16 FZB Refer to the DocMine web page for most up-to-date information.

401 . The Printed information might be outdated.DocMine EXPANDING SHAFT 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information.

8 FZB 4 0291112825 LOCK NUT 1 M 16 . M16 FZB Refer to the DocMine web page for most up-to-date information.8. The Printed information might be outdated.8 FZB / ISO 7040. M 16 . Name Qty Remarks L 1 3125198100 SHAFT 1 2 3125217800 BUSHING 2 3 0147149903 SCREW.DocMine EXPANDING SHAFT 8991400200 281 Item Part No.8 FZB ISO 7040. HEX HEAD 1 M 16 X 200 . 402 .

403 . The Printed information might be outdated.DocMine EXPANDING SHAFT 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information.

M 16 .8 FZB / ISO 7040. 404 .8 FZB 50 3125200500 SPACER RING 2 60 0291112825 LOCK NUT 1 M 16 . The Printed information might be outdated. Name Qty Remarks L 20 3125198100 SHAFT 1 30 3125217800 BUSHING 2 40 0147149903 SCREW.8 FZB ISO 7040. HEX HEAD 1 M 16 X 200 .DocMine EXPANDING SHAFT 8991400200 281 Item Part No. M16 FZB Refer to the DocMine web page for most up-to-date information.8.

DocMine BOOM 8991400200 281 BOOM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 405 .

The Printed information might be outdated. HEX HEAD 1 M 8 X 12 .9 Refer to the DocMine web page for most up-to-date information.VALVE 4 26 0211196291 SCREW 9 MC6S M 8 X 35 - 12. Name Qty Remarks L 1 3128308043 BOOM 1 2 3128303897 BUSHING 2 3 0544216200 GREASE NIPPLE 2 ISO 7 .R 1/8 TYPE AH 4 0686925227 PROTECTION CAP 2 12 X 12 PELD RED. ISO 7 .8 FZB 17 9106063010 DOUBLE CH. 406 .DocMine BOOM 8991400200 281 Item Part No.8.VALVE 1 30 0211196314 SCREW 3 MC6S M 8 X 70 - 12.9 29 9106063011 DOUBLE CH.R 18 TYPE AH. 12 X 12 PELD / RED 5 0147132003 SCREW.

407 . The Printed information might be outdated.VALVE 8991400200 281 BOOM Refer to the DocMine web page for most up-to-date information.DocMine DOUBLE CH.

DocMine DOUBLE CH.VALVE 8991400200 281 Item Part No. 408 . The Printed information might be outdated. Name Qty Remarks L 1 9106063124 SEAL KIT 4 2 9106063123 CARTRIDGE 4 Refer to the DocMine web page for most up-to-date information.

409 . The Printed information might be outdated.VALVE 147 Refer to the DocMine web page for most up-to-date information.VALVE 8991400200 281 Referenced Pages DOUBLE CH.DocMine DOUBLE CH.

DocMine HYDR. The Printed information might be outdated. CYLINDER 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. 410 .

DocMine HYDR. The Printed information might be outdated. 411 . CYLINDER Refer to the DocMine web page for most up-to-date information. CYLINDER 8991400200 281 HYDR.

412 .13.SP. CYLINDER 8991400200 281 Item Part No.1.VALVE 1 15 9124956800 PISTON 1 19 9123760300 COVER 1 23 0544210600 GREASE NIPPLE 2 AH M 6X1 SMS 1568 Refer to the DocMine web page for most up-to-date information.8.14.9.PL.20-22 2 9126461009 PIPE 1 3 9123919800 PISTON ROD 1 4 9128734500 BUSHING 1 5 0335216500 CIRCLIP 2 SGH 90 X 3 DIN 472 6 0501001900 BEARING.DocMine HYDR. 1 60 / 90 X 80 7 9127230000 SCREW 1 10 8231120286 CHECK VALVE 1 12 8231120367 OVERCENT. The Printed information might be outdated.1 6-18. 1. Not Shown 9121669650 SEAL KIT 1 INCL.9. Name Qty Remarks L Not Shown 9120099401 SEAL KIT 1 INCL.8.

CYLINDER Refer to the DocMine web page for most up-to-date information. 413 .DocMine SEAL KIT 8991400200 281 HYDR. The Printed information might be outdated.

DocMine SEAL KIT 8991400200 281 Item Part No. 414 . The Printed information might be outdated. Name Qty Remarks L 1 9125618600 O-RING 2 2 9125664800 SEAL WASHER 1 3 0661100013 SEAL WASHER 1 Refer to the DocMine web page for most up-to-date information.

CYLINDER Refer to the DocMine web page for most up-to-date information.DocMine CHECK VALVE 8991400200 281 HYDR. The Printed information might be outdated. 415 .

DocMine CHECK VALVE 8991400200 281

Item Part No. Name Qty Remarks L

- 8231120698 SEAL KIT 1 INCL.ITEM 1-3

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

416

DocMine EXPANDING SHAFT 8991400200 281

BOOM PART

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

417

DocMine EXPANDING SHAFT 8991400200 281

Item Part No. Name Qty Remarks L

1 3125496800 SHAFT 1

2 3125496900 BUSHING 2

3 0147141503 SCREW, HEX HEAD 1 M 12 X 100 - 8.8
FZB

4 0291112822 LOCK NUT 1 M 12 - 8 FZB ISO
7040, M 12 - 8
FZB / ISO 7040

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

418

DocMine TELESCOPE SET 8991400200 281

TELESCOPE SET

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

419

DocMine TELESCOPE SET 8991400200 281

Item Part No. Name Qty Remarks L

1 0211196294 SCREW 5 MC6S M 12 X 40 -
12.9

2 3128259242 HYDR. CYLINDER 1

3 3125497601 CRADLE 6

4 3125494486 BEARING HOUSING 1

5 3125497400 RING 1

6 3128312577 KEY 3

7 3128312579 EXTENSION TUBE 1

8 0211196278 SCREW 9 MC6S M 8 X 12 -
12.9

9 3128312560 CLAMPING RING 1

10 3128302000 PIN 2

11 0211196078 SCREW 2 MC6S M 8 X 40 -
12.9

12 3128312561 CLAMPING RING 1

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

420

DocMine HYDR. CYLINDER 8991400200 281

TELESCOPE SET

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

421

DocMine HYDR. CYLINDER 8991400200 281

Item Part No. Name Qty Remarks L

Not Shown 3128259258 SEAL KIT 1 INCL.REF.
1,3,5,8,9,11,12

1 0663211600 O-RING 1 9,3 X 2,4 70
SHORE

2 3128259259 WASHER 1

3 0665002018 PISTON SEAL 1 SKEGA 63 / 47 /
51 7045

4 3128259261 PISTON 1

5 9125729500 SET SCREW 1 A2 M 6 8

6 3128259262 SPACER 1

8 0663613500 O-RING 1 54,5 X 3 70
SHORE

9 0661150066 BACK-UP RING 1 58 63 2,5
1,3

10 9123355400 COVER 1

11 0665001014 SEAL RING 1 STEFA 40/50 X
10,5 S11EI

12 0665917000 WIPER 1 40 / 50 X 10 AU 92

13 3128259263 PISTON ROD 1

14 9128734200 BUSHING 1

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

422

DocMine BEARING HOUSING 8991400200 281

TELESCOPE SET

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

423

DocMine BEARING HOUSING 8991400200 281

Item Part No. Name Qty Remarks L

1 3125494403 BEARING HOUSING 1

3 3128216500 COVER 2

4 3128216600 SEAL 2

5 3128216900 BUSHING SEGMENT 6

6 3128216700 WASHER 2

7 0101136400 PIN 2 CP 8H6 X 30 - 11
1650 06

8 0102041500 PIN 1 CP 10M6 X 40 -
11 1922 04

9 0544216200 GREASE NIPPLE 3 ISO 7 - R 18 TYPE
AH, ISO 7 - R 1/8
TYPE AH

10 0211196281 SCREW 12 MC6S M 8 X 20 -
12.9, M8x20 12.9

11 0211196347 SCREW 16 MC6S M 12 X 130
- 12.9

12 0147132903 SCREW, HEX HEAD 18 M 8 X 45 - 8.8 FZB

13 0686925227 PROTECTION CAP 3 12 X 12 PELD
RED, 12 X 12
PELD / RED

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

424

DocMine BOOM PART 8991400200 281

BOOM PART

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

425

DocMine BOOM PART 8991400200 281

Item Part No. Name Qty Remarks L

1 3128308069 BOOM ATTACHMENT 1

2 3128280005 LINK 1

3 3128280007 LINK 2

4 3125197480 EXPANDING SHAFT 2

5 3128306951 SHAFT 1

6 3128308303 SHAFT 1

7 3125198280 EXPANDING SHAFT 2

8 3125493780 EXPANDING SHAFT 2

9 3128217203 CYLIND.BRACKET 1

10 9121701702 HYDR. CYLINDER 2

11 3128025110 CYLINDER GUARD 1

12 3128025102 ATTACHMENT 1

13 3128280008 THRUST BEARING 2

14 3128280009 THRUST BEARING 2

15 3128280010 THRUST BEARING 4

16 3128305626 RUBBER CLOTH 1

17 3128302055 ATTACHMENT 2

18 3128302056 FLAT BAR 1

19 3128302054 RUBBER CLOTH 1

20 3128020100 PLATE 1

21 0690411400 PLATE 1 100 X 60 - 11
2333 76

22 0690111600 PLATE 2 160 X 80

23 0129310400 BLIND RIVET 8 2,4 X 7,4 TAP / D
48 BS

30 0211196328 SCREW 10 MC6S M 16 X 80 -
12.9

31 3128306954 BOLT 1

32 3128306955 BOLT 1

33 0147 1478 03 Screw 2 M 16 X 45 - 8.8
FZB

40 0291112826 LOCK NUT 1 M 16 - 8 FZB ISO
7043, M 16 - 8
FZB / ISO 7043

41 0291112828 LOCK NUT 1 M 20 - 8 FZB ISO
7040, M 20 - 8
FZB / ISO 7040

42 0291112825 LOCK NUT 5 M 16 - 8 FZB / ISO
7040, M 16 - 8
FZB ISO 7040,
M16 FZB

50 0301237800 PLAIN WASHER 3 17 / 30 X 3 - HB
200 FZB, BRB 17
x 30 x 3, 17 30 X
3 - HB 200 FZB

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

426

DocMine BOOM PART 8991400200 281

Item Part No. Name Qty Remarks L

52 0663213500 O-RING 4 44,2 X 3 70
SHORE 44,2X3
70SHORE

Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

427

428 . The Printed information might be outdated.DocMine BOOM ATTACHMENT 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated.DocMine BOOM ATTACHMENT 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. 429 .

ISO 7 . 60 / 65 X 40 6040 DX 3 0544216200 GREASE NIPPLE 2 ISO 7-R1/8 TYPE AH. 430 .R 18 TYPE AH 4 0686925227 PROTECTION CAP 2 12 X 12 PELD RED. Name Qty Remarks L 1 3128308042 BOOM ATTACHMENT 1 2 0500452003 BUSHING 2 60 65 X 40 6040 DX. The Printed information might be outdated.DocMine BOOM ATTACHMENT 8991400200 281 Item Part No. 12 X 12 PELD / RED Refer to the DocMine web page for most up-to-date information.

DocMine LINK 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 431 .

Name Qty Remarks L 1 .DocMine LINK 8991400200 281 Item Part No. The Printed information might be outdated. 432 . LINK 1 2 3177007400 BEARING BUSHING 2 45 50 40 F8-H8 H7 3 0544215300 GREASE NIPPLE 1 AH G 1/4 SMS 1585 4 0686925227 PROTECTION CAP 1 12 X 12 PELD RED. 12 X 12 PELD / RED 12 X 12 PELD / RED Refer to the DocMine web page for most up-to-date information.

433 . The Printed information might be outdated.DocMine EXPANDING SHAFT 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information.

434 . M16 FZB Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. M 16 .DocMine EXPANDING SHAFT 8991400200 281 Item Part No.8 FZB 4 0291112825 LOCK NUT 1 M 16 .8. Name Qty Remarks L 1 3128307786 SHAFT 1 2 3125217900 BUSHING 2 3 0147196028 SCREW.8 FZB ISO 7040. HEX HEAD 1 M 16 X 210 .8 FZB / ISO 7040.

The Printed information might be outdated. 435 .DocMine EXPANDING SHAFT 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information.

8 FZB / ISO 7040 M 16 .8 FZB 4 0291112825 LOCK NUT 1 M 16 . HEX HEAD 1 M 16 X 160 . Name Qty Remarks L 1 3125198200 SHAFT 1 2 3125217900 BUSHING 2 3 0147149603 SCREW. M16 FZB.DocMine EXPANDING SHAFT 8991400200 281 Item Part No. The Printed information might be outdated. M 16 .8 FZB ISO 7040.8 FZB / ISO 7040 Refer to the DocMine web page for most up-to-date information. 436 .8.

437 . The Printed information might be outdated.DocMine EXPANDING SHAFT 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information.

8 FZB 4 3125200200 SPACER RING 2 5 0291112825 LOCK NUT 1 M 16 . Name Qty Remarks L 1 3125493700 BUSHING 2 2 3125198300 SHAFT 1 3 0147149603 SCREW. M16 FZB Refer to the DocMine web page for most up-to-date information.8 FZB ISO 7040. HEX HEAD 1 M 16 X 160 .8 FZB / ISO 7040. The Printed information might be outdated. 438 . M 16 .DocMine EXPANDING SHAFT 8991400200 281 Item Part No.8.

439 . The Printed information might be outdated.DocMine CYLIND.BRACKET 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information.

DocMine CYLIND. Name Qty Remarks L 2 3128303897 BUSHING 2 3 0544216200 GREASE NIPPLE 2 ISO 7 . The Printed information might be outdated.BRACKET 8991400200 281 Item Part No.R 18 TYPE AH 4 0686925227 PROTECTION CAP 2 12 X 12 PELD RED Refer to the DocMine web page for most up-to-date information. 440 .

441 . CYLINDER 8991400200 281 HYDR. CYLINDER Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine HYDR.

The Printed information might be outdated.8 Refer to the DocMine web page for most up-to-date information.1.13.0 10 8231120286 CHECK VALVE 1 11 8231120306 OVERCENT. 1.8. 442 .14.5 1.3 19 9123650711 COVER COMPL.9.SP.1 X 1.2 X 3 70 SHORE 17 0663614300 O-RING 1 94. CYLINDER 8991400200 281 Item Part No.9 Not Shown 9121701750 SEAL KIT 1 REF.5 DIN 472 6 0501000016 BEARING.5 X 3 70 SHORE 18 0661150068 BACK-UP RING 1 95 100 2.1 6-28.8.4 70 SHORE 22 0665918100 WIPER 1 50 / 60 X 10 AU 92 23 0544210600 GREASE NIPPLE 2 AH M 6X1 SMS 1568 24 9125801600 PLUG 2 3/8" BSP DIN 908 25 0661100016 SEAL WASHER 2 17.1 X 2.VALVE 1 13 0196155210 SET SCREW 1 M 8 X 12 SK6SS DIN 916 14 0665080034 PISTON SEAL 1 E1X 75 100 15 9124956700 PISTON 1 16 0663213100 O-RING 1 34. 1 45 / 68 X 32 7 9127230000 SCREW 1 8 9125664800 SEAL WASHER 1 9 0661100013 SEAL WASHER 1 18.6 90 SHORE 2 9126449202 PIPE 1 3 9126181203 PISTON ROD 1 4 9128734400 BUSHING 1 5 0335215500 CIRCLIP 2 SGH 68 X 2. 1 20 0665001016 SEAL RING 1 STEFA 50 / 65 X 10 S11EI 21 9125605900 O-RING 1 99.PL. Name Qty Remarks L Not Shown 8231120698 SEAL KIT 2 FOR STERLING VALVES Not Shown 9120099401 SEAL KIT 1 REF.20-22 1 9125618600 O-RING 2 9.28 X 23.DocMine HYDR.7 26.

CYLINDER Refer to the DocMine web page for most up-to-date information.DocMine OVERCENT.VALVE 8991400200 281 HYDR. 443 . The Printed information might be outdated.

8231120698 SEAL KIT 1 INCL. 444 . Name Qty Remarks L .DocMine OVERCENT. The Printed information might be outdated.VALVE 8991400200 281 Item Part No. ITEM 1-3 Refer to the DocMine web page for most up-to-date information.

DocMine COVER COMPL. 445 . CYLINDER Refer to the DocMine web page for most up-to-date information. 8991400200 281 HYDR. The Printed information might be outdated.

5 X 3 70 SHORE 3 0661150068 BACK-UP RING 1 95 100 2. Name Qty Remarks L 1 9123355700 COVER 1 2 0663614300 O-RING 1 94.DocMine COVER COMPL.3 4 9125658400 SEALRING 1 HC09 DIA 50MM 5 0665918100 WIPER 1 50 / 60 X 10 AU 92 Refer to the DocMine web page for most up-to-date information. 8991400200 281 Item Part No. The Printed information might be outdated. 446 .5 1.

The Printed information might be outdated. 8991400200 281 Referenced Pages SEAL KIT 413 CHECK VALVE 415 Refer to the DocMine web page for most up-to-date information.DocMine COVER COMPL. 447 .

DocMine BOOM PART 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. 448 . The Printed information might be outdated.

DocMine BOOM PART 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. 449 . The Printed information might be outdated.

DocMine BOOM PART 8991400200 281 Item Part No.8 FZB ISO 7040.8 FZB / ISO 7040 50 0301237800 PLAIN WASHER 12 17 / 30 X 3 .VALVE 1 12 9121667500 HYDR. 450 .HB 200 FZB Refer to the DocMine web page for most up-to-date information. 135 149 X 18 7 3128314165 FEED HOLDER 1 8 3128259243 HYDR.9 44 0291112830 LOCK NUT 1 M 24 . M 24 . Name Qty Remarks L 1 3128312644 TURNING DEVICE 1 2 3128314086 PROTECTION 1 3 3125494100 COVER 1 4 3125492400 SHIM 1 5 3128314659 BEARING HOUSING 1 6 0666809603 AXIAL SEAL 1 135 / 149 X 18. The Printed information might be outdated. CYLINDER 1 9 3153865000 WASHER 1 10 3122030900 RUBBER RING 1 11 9106063010 DOUBLE CH. CYLINDER 1 80/50-300 13 3125496880 EXPANDING SHAFT 1 14 3125495280 EXPANDING SHAFT 2 15 3125496400 BUSHING 1 16 3125496500 BUSHING 1 17 3125496300 WASHER 1 18 3128305915 SPACER SLEEVE 1 30 0211196328 SCREW 12 MC6S M 16 X 80 - 12.9 35 0211196291 SCREW 3 MC6S M 8 X 35 - 12. BRB 17 x 30 x 3.12.HB 200 FZB.9 38 0211196289 SCREW 4 MC6S M 12 X 30 - 12.12.9 39 0211196083 SCREW 2 MC6S M 12 X 20 - 12. MC6S M 12 X 30 .9.9 36 0211196348 SCREW 1 MC6S M 16 X 130 .9 37 0211196309 SCREW 12 MC6S M 16 X 60 - 12. 17 30 X 3 .

DocMine TURNING DEVICE 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. 451 . The Printed information might be outdated.

END CAP 1 7 . RELIEF VALVE 2 13 . SCREW 4 10 . 23-28 1 . Name Qty Remarks L Not Shown 3128307749 PISTON. BACK-UP RING 1 21 .5. CUP SEAL 1 17 . CUP SEAL 1 15 . LOCK RING 1 8 . SHAFT 1 4 . HOUSE 1 2 . THRUST WASHER 2 29 3128209011 OVERCENT. BACK-UP RING 2 23 . GREASE FITTING 2 12 . SET SCREW 2 11 . COMPL. REF. WEARING RING 1 28 . O-RING 1 22 . WEARING RING 1 24 . O-RING 1 18 .8 Not Shown 3128307754 REPAIR KIT 1 INCL. CUP SEAL 1 16 . 4. WEARING RING 4 26 . 452 . CUP SEAL 2 DEEP 19 . 8-12 Not Shown 3128307760 SEAL KIT 1 INCL. WEARING RING 1 25 . 1 INCL.VALVE 2 Refer to the DocMine web page for most up-to-date information. REF.DocMine TURNING DEVICE 8991400200 281 Item Part No. DOWEL PIN 2 9 . REF. CUP SEAL 1 14 . The Printed information might be outdated. REF. 13-22 Not Shown 3128307778 REPAIR KIT 1 INCL. WEARING RING 1 27 . CUP SEAL 1 20 . SOCKET 1 5 . PISTON 1 6 .

DocMine BEARING HOUSING 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. 453 . The Printed information might be outdated.

B1T 90 95 50 110 3 3128314167 BUSHING 1 4 0544216200 GREASE NIPPLE 1 ISO 7 .DocMine BEARING HOUSING 8991400200 281 Item Part No. 454 .R 1/8 TYPE AH 5 0686925227 PROTECTION CAP 1 12 X 12 PELD RED.R 18 TYPE AH. 12 X 12 PELD / RED Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 3128314660 BEARING HOUSING 1 2 0500450003 FLANGE BUSHING 1 90 / 95 / 110X 50 WB802WF. The Printed information might be outdated. ISO 7 .

455 . CYLINDER 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information.DocMine HYDR. The Printed information might be outdated.

5 1.3 10 9123355200 CYLINDER COVER 1 11 0665001012 SEAL RING 1 A1 32 40 12 0665910017 WIPER 1 32 / 45 X 10 AU 94 13 3128259257 PISTON ROD 1 14 9128734200 BUSHING 1 Refer to the DocMine web page for most up-to-date information.2 X 3 70 SHORE 9 0661150065 BACK-UP RING 1 45 50 2. 456 .5 4 3128259255 PISTON 1 5 9125729500 SET SCREW 1 A2 M 6 8 6 3128259256 SPACER 1 8 0663213500 O-RING 1 44. CYLINDER 8991400200 281 Item Part No.DocMine HYDR. Name Qty Remarks L Not Shown 3128259254 SEAL KIT 1 1 0663211600 O-RING 1 9. The Printed information might be outdated. SEAL 1 M 50/40 X 12.3 X 2.4 70 SHORE 2 3128259249 WASHER 1 3 .

457 . CYLINDER Refer to the DocMine web page for most up-to-date information. CYLINDER 8991400200 281 HYDR. The Printed information might be outdated.DocMine HYDR.

CYLINDER 8991400200 281 Item Part No. Name Qty Remarks L Not Shown 9120099401 SEAL KIT 1 Not Shown 9121667550 SEALING SET 1 Not Shown 9126358700 CONVERSION KIT 1 1 9128734300 BUSHING 2 2 0544216200 GREASE NIPPLE 3 ISO 7 . 12 X 12 PELD / RED Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.R 18 TYPE AH.R 1/8 TYPE AH 5 9126332900 PISTON 1 8 .DocMine HYDR. ISO 7 . MANTLE 1 9 9126333000 PISTON ROD 1 10 9123355600 CYLINDER COVER 1 16 0211132503 SCREW 2 MC6S M 8 X 25 - 8. 458 .8 FZB 17 9126176600 PISTON ROD EYE 1 19 9125801600 PLUG 2 3/8" BSP DIN 908 20 9128699800 SLIDE 1 21 3128209955 CHECK VALVE 2 22 9126457701 CONE 1 23 9127215400 SPRING 2 24 9128503400 PLUG 2 26 9126457703 CONE 1 28 9127229801 PIPE 1 32 9127230000 SCREW 1 33 0686925227 PROTECTION CAP 3 12 X 12 PELD RED.

459 . CYLINDER 8991400200 281 Referenced Pages SEAL KIT 413 CHECK VALVE 357 Refer to the DocMine web page for most up-to-date information.DocMine HYDR. The Printed information might be outdated.

460 .DocMine EXPANDING SHAFT 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

DocMine EXPANDING SHAFT 8991400200 281 BOOM PART Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 461 .

HEX HEAD 1 M 12 X 120 .8 4 0291112822 LOCK NUT 1 M 12 .8 FZB ISO 7040.DocMine EXPANDING SHAFT 8991400200 281 Item Part No.8 FZB / ISO 7040 Refer to the DocMine web page for most up-to-date information.8. Name Qty Remarks L 1 3125495200 SHAFT 1 2 3125495300 BUSHING 2 3 0147141800 SCREW. M 12 . 462 . The Printed information might be outdated.

VALVE 147 EXPANDING SHAFT 417 Refer to the DocMine web page for most up-to-date information. 463 .DocMine EXPANDING SHAFT 8991400200 281 Referenced Pages DOUBLE CH. The Printed information might be outdated.

The Printed information might be outdated.DocMine HOSE NIPPLE SET 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. 464 .

The Printed information might be outdated.DocMine HOSE NIPPLE SET 8991400200 281 HOSE NIPPLE SET Refer to the DocMine web page for most up-to-date information. 465 .

Name Qty Remarks L 1 3128308368 HOSE SET 1 2 . 466 . NIPPLE SET 1 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine HOSE NIPPLE SET 8991400200 281 Item Part No.

467 . The Printed information might be outdated.DocMine HOSE SET 8991400200 281 HOSE NIPPLE SET Refer to the DocMine web page for most up-to-date information.

Use Cool.3X 4300 R2AT Refer to the DocMine web page for most up-to-date information.3X 4300 R2AT FR2 0574031711 HOSE ASSEMBLY 1 6..3X 3800 R2AT FL3 0574027811 HOSE ASSEMBLY 1 6.3X 2200 R2AT FR1 0574031711 HOSE ASSEMBLY 1 6. length 600 mm. 3/8".3X 3800 R2AT FL2 3176685900 HOSE ASSEMBLY 1 6. 468 . The Printed information might be outdated. UNF 3/4-16-IR). (End B. 10 X 750 R2AT BRL2 3176568100 HOSE ASSEMBLY 1 Hose dia. 10 X 600 R2AT BRL6 3176568500 HOSE ASSEMBLY 1 10 X 400 R2AT BRR2 3176373300 HOSE ASSEMBLY 1 10 X 700 R2AT BRR6 3176568500 HOSE ASSEMBLY 1 10 X 400 R2AT BE1 3176568000 HOSE ASSEMBLY 1 6. JIC. JIC< UNF 3/4-16- IR).3X 800 R2AT FE1 3176568500 HOSE ASSEMBLY 1 10 X 400 R2AT FE2 3176568500 HOSE ASSEMBLY 1 10 X 400 R2AT FE3 0574128611 HOSE ASSEMBLY 1 10 X 3800 R2AT FE4 0574128611 HOSE ASSEMBLY 1 10 X 3800 R2AT FE5 0574127611 HOSE ASSEMBLY 1 10 X 1900 R2AT FE6 0574127611 HOSE ASSEMBLY 1 10 X 1900 R2AT FL1 3176685900 HOSE ASSEMBLY 1 6.3*800 R2AT 6. (End A. Name Qty Remarks L BFL1 0574128611 HOSE ASSEMBLY 1 10 X 3800 R2AT BFL2 0574128611 HOSE ASSEMBLY 1 10 X 3800 R2AT BFL4 3176373300 HOSE ASSEMBLY 1 10 X 700 R2AT BFR1 0574128611 HOSE ASSEMBLY 1 10 X 3800 R2AT BFR2 0574128611 HOSE ASSEMBLY 1 10 X 3800 R2AT BFR4 0574126211 HOSE ASSEMBLY 1 10 X 750 R2AT.3X 800 R2AT BE2 3176568000 HOSE ASSEMBLY 1 6.3X 2200 R2AT FL4 0574027811 HOSE ASSEMBLY 1 6.3*800 R2AT 6.DocMine HOSE SET 8991400200 281 Item Part No.

DocMine NIPPLE SET 8991400200 281 HOSE NIPPLE SET Refer to the DocMine web page for most up-to-date information. 469 . The Printed information might be outdated.

470 . UNF 916 .G 14.G 14 UNF 916 . UNF 7/8 . UNF 3/4 .UNF 9/16 4 3176355600 NIPPLE 2 UNF 9/16 5 3176733600 NIPPLE 2 UN 3/4 x 7/8. UNF 9/16 .DocMine NIPPLE SET 8991400200 281 Item Part No.G 3/8. UNF 3/4 - G 3/8 3 3176650100 NIPPLE 2 UNF 3/4 .G 3/8 13 3176147200 NIPPLE 2 UNF 34. UNF 3/4 14 3176634800 NIPPLE 1 UN 9/16 x R 1/4. UN 3/4 2 3176634400 NIPPLE 8 UN 34 x R 38 90GR.UNF 3/4 UNF 7/8 . The Printed information might be outdated.G 3/8 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 3176661500 CAP NUT 2 UNF 3/4. R 3/8" x UN 9/16 16 3176306000 NIPPLE 4 UNF 3/4 17 3176553500 NIPPLE 4 UNF 3/4 18 3176654700 NIPPLE 2 UNF 9/16 20 3176651200 NIPPLE 18 R 3/8 .UNF 3/4 6 3176635200 NIPPLE 4 UNF 9/16 .UN 3/4.G 1/4 15 3176634900 NIPPLE 2 UNF 9/16 .G 3/8 7 3176654800 NIPPLE 1 UNF 3/4 8 3176649600 NIPPLE 4 UNF 9/16 9 3176649800 NIPPLE 2 UNF 7/8 10 0661102600 SEAL WASHER 2 TREDO G 3/8 11 3125495000 JOINT NIPPLE 2 12 3176635200 NIPPLE 2 UNF 9/16 .

DocMine HOSE FRAME SET 8991400200 281 HOSE FRAME SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 471 .

6 - HB200 FZB.6 FZB 40 3176368100 STRAP 8 L=500.8 FZB | ISO 7040 26 3128306102 ATTACHMENT LUG 1 27 3128028901 ELBOW PLATE 2 30 3128022400 PROTECTION COIL 4 80 X 1200 MM 32 3128022801 PROTECTION COIL 1 34 0226991512 SCREW 16 M 6 X 20 . Name Qty Remarks L 1 3128306256 HOSE HOLDER 1 2 3128209800 ATTACHM. 472 .W=25 41 3125199780 HOSE PROTECTION 1 Refer to the DocMine web page for most up-to-date information. HEX HEAD 1 M 12 X 35 .8 FZB / ISO 7040.DocMine HOSE FRAME SET 8991400200 281 Item Part No.6 -HB200 FZB.5 35 X 3 -11 300 FZB.8. HEX HEAD 5 M 10 X 45 . M 10 .4 / 12 X 1. The Printed information might be outdated. Nut 16 M 6 .8 FZB 6 0147147903 SCREW.5 / 35 X 3 -11 300 FZB 5 0147140203 SCREW. 6.8 FZB ISO 7040. 12. M 10 .8 FZB / ISO 7040.8.4 12 X 1.8 FZB 7 0291112825 LOCK NUT 5 M 16 . HEX HEAD 5 M 16 X 50 .8 FZB 36 0301232100 FLATWASHER 6 6. PLATE 2 3 3128209700 SLEEVE 2 4 0300801100 PLAIN WASHER 1 12.8.8 FZB 25 0291112820 LOCK NUT 5 M 10 .8 FZB ISO 7040. M16 FZB 8 3128209801 ATTACHM. PLATE 1 13 3128024400 ATTACHMENT 2 16 3128028700 CHAIN 2 17 3128028904 CHAIN 1 18 3128028905 CHAIN 1 21 3128307719 HOSE HOLDER 12 22 3128028903 RING PIN 11 RING SPRINT 23 3217312400 SHACKLE 5 24 0147136603 SCREW.STEEL FZB 35 0266 2108 00 Hex. 6x12x1. M 16 .

473 .DocMine HOSE HOLDER 8991400200 281 HOSE FRAME SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

9.8.DocMine HOSE HOLDER 8991400200 281 Item Part No. M 12 .9 11 3128310840 SPACER 2 12 0246195652 STUD 2 M 12 90 4 30 15 75 8.5 FZB. HEX HEAD 3 M 12 X 100 . MC6S M 12 X 30 .8 FZB ISO 7040. MOUNT 1 3 3128306261 ATTACHMENT 1 4 3128306318 CLAMP 1 5 0147141503 SCREW.8 FZB / ISO 7040 9 0301235800 FLAT WASHER 1 13 / 24 X 2. The Printed information might be outdated. Name Qty Remarks L 1 .5 -HB 200 FZB. YOKE 1 2 . HEX HEAD 1 M 12 X 100 . 474 . 13 24 X 2.8 FZB 8 0291112822 LOCK NUT 6 M 12 .8 - Refer to the DocMine web page for most up-to-date information.8.5 -HB 200 FZB 10 0211196289 SCREW 2 MC6S M 12 X 30 - 12.8 FZB 7 0147141512 SCREW.12. 12x24x2.

The Printed information might be outdated. 475 .DocMine HOSE SET 8991400200 281 BOOM Refer to the DocMine web page for most up-to-date information.

3X 2000 R2AT BE3 3176697600 HOSE ASSEMBLY 1 6.5X 3100 R2AT L4 0574228311 HOSE ASSEMBLY 1 12.3X 2000 R2AT BFL3 0574127711 HOSE ASSEMBLY 1 10 X 2000 R2AT BFR3 0574127711 HOSE ASSEMBLY 1 10 X 2000 R2AT BRL4 0574127711 HOSE ASSEMBLY 1 10 X 2000 R2AT BRR4 0574127711 HOSE ASSEMBLY 1 10 X 2000 R2AT D4 0574228311 HOSE ASSEMBLY 1 12. The Printed information might be outdated.5X 3200 R2AT FE7 0574131511 HOSE ASSEMBLY 1 10 X 2300 R2AT FE8 0574131511 HOSE ASSEMBLY 1 10 X 2300 R2AT FL5 0574031511 HOSE ASSEMBLY 1 6. 476 .3X 2000 R2AT BE4 3176697600 HOSE ASSEMBLY 1 6.3X 2300 R2AT FR5 0574031511 HOSE ASSEMBLY 1 6.3X 2300 R2AT FL6 0574031511 HOSE ASSEMBLY 1 6.3X 2300 R2AT FR6 0574031511 HOSE ASSEMBLY 1 6.3X 2300 R2AT F7 0574232611 HOSE ASSEMBLY 1 12. Name Qty Remarks L AR7 3176568200 HOSE ASSEMBLY 1 10 X 3000 R2AT AR8 0574131511 HOSE ASSEMBLY 1 10 X 2300 R2AT BAN1 3176697600 HOSE ASSEMBLY 1 6.5X 3100 R2AT F8 0574232611 HOSE ASSEMBLY 1 12.DocMine HOSE SET 8991400200 281 Item Part No.5X 3200 R2AT PD4 0574128111 HOSE ASSEMBLY 1 10 X 2800 R2AT R7 0574333211 HOSE ASSEMBLY 1 19 X 3300 R2AT R8 0574333211 HOSE ASSEMBLY 1 19 X 3300 R2AT S3 0574453311 HOSE ASSEMBLY 1 25 X 3200 R9R TS5 0574006541 HOSE ASSEMBLY 1 25 X 3200 R2AT W4 0574328511 HOSE ASSEMBLY 1 19 X 3600 R2AT Refer to the DocMine web page for most up-to-date information.

477 . The Printed information might be outdated.DocMine HOSE NIPPLE SET 8991400200 281 HOSE NIPPLE SET Refer to the DocMine web page for most up-to-date information.

DocMine HOSE NIPPLE SET 8991400200 281 Item Part No. Name Qty Remarks L 1 . HOSE SET 1 1838/BULKHEAD Refer to the DocMine web page for most up-to-date information. 478 . The Printed information might be outdated.

The Printed information might be outdated. 479 .DocMine HOSE SET 8991400200 281 HOSE NIPPLE SET Refer to the DocMine web page for most up-to-date information.

5X 3200 R2AT D3 0574228611 HOSE ASSEMBLY 1 12.5X 3800 R2AT F3 0574228311 HOSE ASSEMBLY 1 12.5X 3200 R2AT L3 0574228611 HOSE ASSEMBLY 1 12. Name Qty Remarks L AR3 0574128311 HOSE ASSEMBLY 1 10 X 3200 R2AT AR4 0574128311 HOSE ASSEMBLY 1 10 X 3200 R2AT AR5 0574128411 HOSE ASSEMBLY 1 10 X 3400 R2AT AR6 0574128411 HOSE ASSEMBLY 1 10 X 3400 R2AT D2 0574228311 HOSE ASSEMBLY 1 12.5X 3200 R2AT F5 0574228411 HOSE ASSEMBLY 1 12.5X 3400 R2AT L2 0574228311 HOSE ASSEMBLY 1 12.5X 3800 R2AT PD2 0574128311 HOSE ASSEMBLY 1 10 X 3200 R2AT PD3 0574128611 HOSE ASSEMBLY 1 10 X 3800 R2AT R3 0574328311 HOSE ASSEMBLY 1 19 X 3200 R2AT R4 0574328311 HOSE ASSEMBLY 1 19 X 3200 R2AT R5 0574328411 HOSE ASSEMBLY 1 19 X 3400 R2AT R6 0574328411 HOSE ASSEMBLY 1 19 X 3400 R2AT S2 0574000074 HOSE ASSEMBLY 1 25 X 4200 R9R S3 0574000032 HOSE ASSEMBLY 1 25 X 2700 R9R TS2 0574000077 HOSE ASSEMBLY 1 25 X 4200 R2AT TS3 0574006497 HOSE ASSEMBLY 1 25 X 2700 R2AT V2 3176766600 HOSE ASSEMBLY 1 19 X 3000 R2AT V3 0574333111 HOSE ASSEMBLY 1 19 X 3900 R2AT Refer to the DocMine web page for most up-to-date information. 480 .5X 3400 R2AT F6 0574228411 HOSE ASSEMBLY 1 12. The Printed information might be outdated.DocMine HOSE SET 8991400200 281 Item Part No.5X 3200 R2AT F4 0574228311 HOSE ASSEMBLY 1 12.

481 . The Printed information might be outdated.DocMine HOSE FRAME SET 8991400200 281 BOOM Refer to the DocMine web page for most up-to-date information.

HEX HEAD 2 M 16 X 60 .DocMine HOSE FRAME SET 8991400200 281 Item Part No. 482 . The Printed information might be outdated.8 FZB 3 3128022400 PROTECTION COIL 3 80 X 1200 MM Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 3128305978 HOSE GUIDE 1 2 0147148103 SCREW.8.8 FZB M 16 X 60 - 8.

The Printed information might be outdated.DocMine ASSEMBLY SET 8991400200 281 ASSEMBLY SET Refer to the DocMine web page for most up-to-date information. 483 .

HEX HEAD 4 M 12 X 30 . M12x30 full thread 8. The Printed information might be outdated. M 16 . M16 FZB 10 3128094030 HOLDER 1 11 0147140103 SCREW.8 FZB.8 FZB / ISO 7040.8 FZB 9 0291112825 LOCK NUT 8 M 16 . PLATE 2 8 0147147903 SCREW.8.8.HB 200 FZB 7 3128094000 ATTACHM.DocMine ASSEMBLY SET 8991400200 281 Item Part No.8 12 0333520009 LOCK WASHER 4 13 / 25. HEX HEAD 16 M 16 X 70 . BRB 17 x 30 x 3.HB 200 FZB. M 16 X 70 - 8.8 FZB ISO 7040. HEX HEAD 8 M 16 X 50 .8 FZB M 16 X 70 5 0301237800 PLAIN WASHER 32 17 / 30 X 3 .8. 484 .4 X 3.7 FZB Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 3128306181 HOLDER 4 2 3128306180 HOLDER 4 4 0147148303 SCREW.8 FZB. 17 30 X 3 .

The Printed information might be outdated. 485 .DocMine HOLDER 8991400200 281 ASSEMBLY SET Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L 1 3128061900 KEY 6 2 3128078439 HOLDER 1 3 3128307488 SLIDING PIECE 2 Refer to the DocMine web page for most up-to-date information.DocMine HOLDER 8991400200 281 Item Part No. 486 . The Printed information might be outdated.

DocMine HOLDER 8991400200 281 ASSEMBLY SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 487 .

488 . The Printed information might be outdated.DocMine HOLDER 8991400200 281 Item Part No. Name Qty Remarks L 1 3128061900 KEY 6 2 3128078438 HOLDER 1 3 3128307488 SLIDING PIECE 2 Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated. 489 .DocMine COVER SET 8991400200 281 BOOM Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L 1 3128308092 COVER 1 2 3128290020 COVER 5 3 3128290021 COVER 1 4 0147132603 SCREW. The Printed information might be outdated. HEX HEAD 19 M 8 X 30 . 490 .6 - HB200 FZB 6 0663613800 O-RING 1 69.4 / 16 X 1.8 FZB 5 0301233500 PLAIN WASHER 19 8.5 X 3 70 SHORE Refer to the DocMine web page for most up-to-date information.8.DocMine COVER SET 8991400200 281 Item Part No.

The Printed information might be outdated. 491 .DocMine FEED 8991400200 281 FEED Refer to the DocMine web page for most up-to-date information.

T38 70 3128280193 HOSE NIPPLE SET 1 Refer to the DocMine web page for most up-to-date information.DocMine FEED 8991400200 281 Item Part No. The Printed information might be outdated. 492 . Name Qty Remarks L 10 8311124751 ROCK DRILL 1 COP 1838ME-T38 07 50 3128280331 FEED 1 BMH 2*43L 60 3128305963 BUSHING SET 1 R38.

The Printed information might be outdated.DocMine FEED 8991400200 281 FEED Refer to the DocMine web page for most up-to-date information. 493 .

8 FZB 5 0291112822 LOCK NUT 2 M 12 . HEX HEAD 4 M 16 X 80 .8 FZB ISO 7040.5 -HB 200 FZB.3X 1000 R2AT 1 0147140103 SCREW.DocMine FEED 8991400200 281 Item Part No.HB 200 FZB. 17 30 X 3 .HB 200 FZB 9 3128071092 LIMIT SWIT.8. Name Qty Remarks L AR1LS1 3176648600 HOSE ASSEMBLY 1 6.8 FZB 3 0147140203 SCREW.8 FZB / ISO 7040 7 0301235800 FLAT WASHER 6 13 / 24 X 2. HEX HEAD 2 M 12 X 40 . BRB 17 x 30 x 3.3X 1000 R2AT AR2LS2 3176648600 HOSE ASSEMBLY 1 6.8 FZB 4 0147148503 SCREW. M 12 .8.5 -HB 200 FZB 8 0301237800 PLAIN WASHER 4 17 / 30 X 3 .8 2 0147140303 SCREW.8 FZB.SUPPORT 1 21 3128230103 SPRING 1 22 3128078435 SPRING 1 23 3128078254 DRILL STEEL SUP 1 25 3128259059 FEED BEAM 1 26 3128087800 HOSE FENDER 1 27 3128303527 DOWEL 1 28 3176355600 NIPPLE 2 UNF 9/16 30 . The Printed information might be outdated. HEX HEAD 4 M 12 X 35 . CYLINDER SET 1 Refer to the DocMine web page for most up-to-date information. HEX HEAD 4 M 12 X 30 . M12x30 full thread 8.5 FZB. 12x24x2. 494 . SET 1 10 3128280350 BASIC PART SET 1 11 3128306175 ROCK DRILL KIT 1 COP 1238/1838 14 3128062100 SPACER 1 15 3128049400 SPACER SLEEVE 1 16 3128078197 PULL ROPE 1 17 3128055102 RETURN ROPE 1 19 3128301684 INTERM. 13 24 X 2.8.8.

DocMine FEED 8991400200 281 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 495 .

The Printed information might be outdated. 496 . SET 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information.DocMine LIMIT SWIT.

497 . The Printed information might be outdated. SET 8991400200 281 LIMIT SWIT. SET Refer to the DocMine web page for most up-to-date information.DocMine LIMIT SWIT.

The Printed information might be outdated. SET 8991400200 281 Item Part No.8 FZB 10 3128071100 ANGLE 1 11 0147136303 SCREW.8 FZB / ISO 7040.8 FZB | ISO 7040 9 0147148403 SCREW.8. HEX HEAD 2 M 10 X 22 .8 FZB 6 0301234400 PLAIN WASHER 4 10.5 / 20 X 2 -HB 200 FZB 7 3128071000 BRACKET 1 8 0291112820 LOCK NUT 2 M 10 .G 1/4 5 0147136103 SCREW. M 10 .8. Name Qty Remarks L 1 3128306183 LIMIT SWITCH 1 2 3176655200 NIPPLE 2 UNF 9/16 .8 FZB ISO 7040.8.DocMine LIMIT SWIT. M 6 X 20 . M 10 .8 FZB. 10. HEX HEAD 2 M 16 X 75 . M6S 10 x 30 ISO4017. HEX HEAD 2 M 10 X 30 .8 FZB Refer to the DocMine web page for most up-to-date information.8.5 20 X 2 -HB 200 FZB. 498 .

The Printed information might be outdated. SET Refer to the DocMine web page for most up-to-date information.DocMine LIMIT SWITCH 8991400200 281 LIMIT SWIT. 499 .

The Printed information might be outdated. Name Qty Remarks L 1 3128070900 BUSHING 1 2 0653116200 GASKET 1 3 3128082700 PLUNGER 1 4 0661102600 SEAL WASHER 1 5 3128306184 VALVE HOUSING 1 6 0665003004 PISTON ROD SEAL 1 7 0665911701 WIPER 1 8 9125688900 O-RING 1 9 .DocMine LIMIT SWITCH 8991400200 281 Item Part No. 500 . SEAL PLUG 1 Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated.DocMine BASIC PART SET 8991400200 281 BASIC PART SET Refer to the DocMine web page for most up-to-date information. 501 .

Name Qty Remarks L 1 . The Printed information might be outdated. DETAIL SET 1 Refer to the DocMine web page for most up-to-date information. DETAIL SET 1 2 3128280122 DETAIL SET 1 3 . 502 .DocMine BASIC PART SET 8991400200 281 Item Part No.

DocMine DETAIL SET 8991400200 281 DETAIL SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 503 .

504 . HEX HEAD 2 M 16 X 80 . M 16 X 70 - 8.8 FZB 18 0291112815 LOCKNUT 2 M6 . 17 30 X 3 .8.8.8 FZB 12 3128314012 HOLDER SET 8 13 3128314013 HOLDER SET 8 15 0147148303 SCREW.8 FZB | ISO 7040 19 0301232100 FLATWASHER 2 6. 6.5 FZB.5 -HB 200 FZB 22 0111128100 SPLIT PIN 1 3. 6x12x1.HB 200 FZB 17 0147124703 SCREW. Name Qty Remarks L 1 0147150003 SCREW. 13 24 X 2.8 FZB 2 3128049700 COVER 1 3 0666671800 RADIAL LIP SEAL 1 SIMRIT 100 / 120 X 12 6 3128048600 PIPE 1 7 3128078430 PULLEY WHEEL 1 8 0666800704 AXIAL SEAL 1 137 / 162 X 15 9 3128048500 PLATE 1 10 0147140003 SCREW.6 -HB200 FZB.8 FZB 25 3128256139 BACK HEAD 1 26 3128078626 END PIECE 1 27 0147135903 SCREW.6 FZB 20 3128300853 PLATE 1 21 0301235800 FLAT WASHER 4 13 / 24 X 2.8 FZB.8.8 FZB M 16 X 70 16 0301237800 PLAIN WASHER 20 17 / 30 X 3 .8.5 -HB 200 FZB.8 FZB 28 3128047600 WASHER 1 29 0147195829 SCREW.HB 200 FZB. HEX HEAD 1 M 16 X 320 . HEX HEAD 4 M 16 X 220 . HEX HEAD 14 M 16 X 70 . BRB 17 x 30 x 3.8 FZB 30 3222309749 ROPE TENSION 1 31 3128048400 CRADLE PLATE 1 Refer to the DocMine web page for most up-to-date information.4 12 X 1. HEX HEAD 2 M 10 X 16 .8 FZB ISO 7040. M6. HEX HEAD 4 M 12 X 25 .6 - HB200 FZB. M6 .8. HEX HEAD 2 M 6 X 20 .8 FZB / ISO 7040. M 6 .2 X 25 SP 1325 - 00 23 3125063900 BUFFER 1 24 0147148503 SCREW.DocMine DETAIL SET 8991400200 281 Item Part No. The Printed information might be outdated.8.4 / 12 X 1. 12x24x2.8.

DocMine DETAIL SET 8991400200 281 Item Part No. HEX HEAD 2 M 16 X 140 .8. The Printed information might be outdated.8 FZB Refer to the DocMine web page for most up-to-date information. 505 . Name Qty Remarks L 32 0113223100 BOLT 1 HCB 12H11 X 35 33 3128256137 SPACER 1 34 3128256136 SPACER 2 35 0147149403 SCREW.

The Printed information might be outdated.DocMine PULLEY WHEEL 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. 506 .

507 . The Printed information might be outdated.DocMine PULLEY WHEEL 8991400200 281 DETAIL SET Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated.DocMine PULLEY WHEEL 8991400200 281 Item Part No. 508 . Name Qty Remarks L 1 0500453620 BUSHING 1 100 / 105 X 50 2 . BLOCK 1 Refer to the DocMine web page for most up-to-date information.

509 . The Printed information might be outdated.DocMine HOLDER SET 8991400200 281 DETAIL SET Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated. Name Qty Remarks L 1 3128078548 HOLDER 1 2 3128303930 SLIDING PIECE 1 3 3128061900 KEY 3 Refer to the DocMine web page for most up-to-date information. 510 .DocMine HOLDER SET 8991400200 281 Item Part No.

DocMine HOLDER SET 8991400200 281 DETAIL SET Refer to the DocMine web page for most up-to-date information. 511 . The Printed information might be outdated.

The Printed information might be outdated.DocMine HOLDER SET 8991400200 281 Item Part No. 512 . Name Qty Remarks L 1 3128078549 HOLDER 1 2 3128303930 SLIDING PIECE 1 3 3128061900 KEY 3 Refer to the DocMine web page for most up-to-date information.

513 . The Printed information might be outdated.DocMine DETAIL SET 8991400200 281 BASIC PART SET Refer to the DocMine web page for most up-to-date information.

M 12 X 65 .HB 200 FZB.5 FZB. 514 .5 -HB 200 FZB 30 0108332200 SPRING PIN 1 6 X 16 DIN 7343 31 0291112818 LOCK NUT 2 M 8 .5 -HB 200 FZB.8. HEX HEAD 2 M 16 X 50 . HEX HEAD 4 M 12 X 65 .8.8 FZB 24 3128089300 PROFILE 1 25 0147140803 SCREW.DocMine DETAIL SET 8991400200 281 Item Part No.8 FZB Refer to the DocMine web page for most up-to-date information.10.8 FZB.8.8. HEX HEAD 2 M 8 X 50 .9 FZB 18 3128078385 CLAMP 4 19 3128302301 HOSE ATTACHMENT 1 20 0266 2114 00 Hex.8 FZB 6 3128078378 WIPER 1 7 0108335900 SPRING PIN 1 8 X 32 DIN 7343 8 0301239400 PLAIN WASHER 1 21 / 37 X 3 .8 FZB / ISO 7040 35 0147133003 SCREW.8 FZB M 12 X 65 - 8.8 FZB 34 0291112822 LOCK NUT 2 M 12 .8 FZB 4 3128302113 PLATE 2 5 0147140003 SCREW. HEX HEAD 6 M 12 X 25 .8. Nut 2 M 16 . HEX HEAD 2 M 10 X 16 . 20x37x3 FZB 9 0339100020 CLAMPING UNIT 1 C 35 60 17 M 6 22 28 34 8 10 3128078258 CRADLE PLATE 1 11 3128047600 WASHER 1 12 0335215200 CIRCLIP 2 SGH 62 X 2 DIN 472 13 0502122601 BALL BEARING 2 35 / 62 X 14 14 3128078190 PULLEY WHEEL 1 15 3128048100 SHAFT 1 17 0147196228 SCREW. HEX HEAD 2 M 12 X 35 . Name Qty Remarks L 1 3128078536 WASHER 2 2 3128305149 ATTACHMENT 2 3 0147147903 SCREW.8 FZB ISO 7040 32 3128078384 ATTACHMENT 1 33 0147140203 SCREW. 13 24 X 2.8 FZB 26 3128305575 CLAMP 2 28 0147135903 SCREW. 12x24x2.8 FZB / ISO 7040. The Printed information might be outdated.8 FZB ISO 7040. HEX HEAD 8 M 12 X 55 .8. M 12 .8 FZB 29 0301235800 FLAT WASHER 18 13 / 24 X 2. M 8 .8.

DocMine DETAIL SET 8991400200 281 Item Part No. 515 . The Printed information might be outdated. Name Qty Remarks L 38 3222316852 SIGN 2 39 3128048200 WASHER 2 40 3128078273 DATA PLATE 1 41 0129310400 BLIND RIVET 12 2.R 1/8 TYPE AH 73 0686925227 PROTECTION CAP 1 12 X 12 PELD RED.R 18 TYPE AH.4 X 7. ISO 7 . 12 X 12 PELD / RED Refer to the DocMine web page for most up-to-date information.4 TAP / D 48 BS 70 3222310440 NIPPLE 1 71 3222310454 EXTENDER 1 72 0544216200 GREASE NIPPLE 1 ISO 7 .

DocMine DETAIL SET 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. 516 . The Printed information might be outdated.

DocMine DETAIL SET 8991400200 281 BASIC PART SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 517 .

M 8 - 8 FZB ISO 7040 Refer to the DocMine web page for most up-to-date information. HEX HEAD 3 M 12 X 30 .8 FZB M 12 X 30 . HEX HEAD 2 M 8 X 75 .8. M 12 X 30 - 8.8 FZB / ISO 7040. 518 .8 FZB 2 3128071500 HOSE GUIDE 1 3 0147140103 SCREW. The Printed information might be outdated.8 4 3128305561 CLAMP 1 7 0291112818 LOCK NUT 2 M 8 .8 FZB.8.8 FZB / ISO 7040 M 8 .DocMine DETAIL SET 8991400200 281 Item Part No. M12x30 full thread 8.8 FZB.8. Name Qty Remarks L 1 0147133503 SCREW.

The Printed information might be outdated. 519 .DocMine ROCK DRILL KIT 8991400200 281 ROCK DRILL KIT Refer to the DocMine web page for most up-to-date information.

9 9 3315019510 LOCK WASHER 4 17/25.8 FZB 2 3128305225 DRIVER 1 3 3128061000 SPACER 2 4 3128306174 CRADLE 1 6 3128047510 HOSE DRUM 1 COMPL.WITH BUSHINGS 7 3128060900 SPACER 1 8 0211196383 SCREW 6 MC6S M 6 X 16 - 12.8 FZB. 520 . Name Qty Remarks L 1 0147148203 SCREW.DocMine ROCK DRILL KIT 8991400200 281 Item Part No.7 HRC50 FZB Refer to the DocMine web page for most up-to-date information. M6S 16 x 65 8 .8.4 X 3. HEX HEAD 4 M 16 X 65 . The Printed information might be outdated.

The Printed information might be outdated.DocMine HOSE DRUM 8991400200 281 ROCK DRILL KIT Refer to the DocMine web page for most up-to-date information. 521 .

DocMine HOSE DRUM 8991400200 281 Item Part No. The Printed information might be outdated.R 1/8 TYPE AH Refer to the DocMine web page for most up-to-date information.R 18 TYPE AH. ISO 7 . Name Qty Remarks L 1 3128047509 HOSE DRUM 1 2 3128047502 SLEEVE 1 3 0500453620 BUSHING 2 100 / 105 X 50 4 0544216200 GREASE NIPPLE 1 ISO 7 . 522 .

DocMine FEED BEAM 8991400200 281 FEED Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 523 .

The Printed information might be outdated. Name Qty Remarks L 1 0259206200 THREAD INSERT 8 M16 MID-GRIP HELI-COIL M 16 X 2D 2 3128259159 FEED BEAM 1 3 0259200900 THREAD INSERT 8 M12 MID-GRIP HELI-COIL M 12 X 1D 6 3128300407 PLUG 1 8 3128045818 SLIDE BAR 2 9 3128045818 SLIDE BAR 2 Refer to the DocMine web page for most up-to-date information. 524 .DocMine FEED BEAM 8991400200 281 Item Part No.

DocMine CYLINDER SET 8991400200 281 CYLINDER SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 525 .

The Printed information might be outdated. CYLINDER 1 Refer to the DocMine web page for most up-to-date information. UNF 3/4 21 3128078266 NIPPLE 2 22 0661102600 SEAL WASHER 2 TREDO G 3/8 23 3176306000 NIPPLE 2 UNF 3/4 30 3128259404 HYDR. 526 . Name Qty Remarks L F1 0574128311 HOSE ASSEMBLY 1 10 X 3200 R2AT F2 0574128311 HOSE ASSEMBLY 1 10 X 3200 R2AT 20 3176147200 NIPPLE 2 UNF 34.DocMine CYLINDER SET 8991400200 281 Item Part No.

CYLINDER 8991400200 281 CYLINDER SET Refer to the DocMine web page for most up-to-date information. 527 .DocMine HYDR. The Printed information might be outdated.

The Printed information might be outdated.3 13 9126395100 COVER 1 Refer to the DocMine web page for most up-to-date information.5 1.DocMine HYDR. CYLINDER 8991400200 281 Item Part No. Name Qty Remarks L Not Shown 3128259405 SEAL KIT 1 BMH 2000 63/40 2 9127354770 WASHER 1 4 9236201029 PISTON 1 8 3128259407 PISTON ROD 1 10 0661150066 BACK-UP RING 1 58 63 2. 528 .

529 .DocMine BUSHING SET 8991400200 281 FEED Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated.DocMine BUSHING SET 8991400200 281 Item Part No. Name Qty Remarks L 1 3128302553 BUSHING 1 D=39 1 3128302554 BUSHING 1 D=36 1 3128302555 BUSHING 1 D=56 1 3128302557 BUSHING 1 D=26 1 3128302558 BUSHING 1 D=29 1 3128302559 BUSHING 1 D=33 1 3128302560 BUSHING 1 D=45 2 3128302546 BUSHING 1 D=37 2 3128302547 BUSHING 1 D=33 2 3128302548 BUSHING 1 D=43 2 3128302549 BUSHING 1 D=47 2 3128302550 BUSHING 1 D=59 2 3128302551 BUSHING 1 D=64 2 3128302552 BUSHING 1 D=29 2 3128302556 BUSHING 1 D=26 2 3128302561 BUSHING 1 D=41 2 3128302562 BUSHING 1 D=51 Refer to the DocMine web page for most up-to-date information. 530 .

DocMine HOSE NIPPLE SET 8991400200 281 HOSE NIPPLE SET Refer to the DocMine web page for most up-to-date information. 531 . The Printed information might be outdated.

The Printed information might be outdated. Name Qty Remarks L V0 3115276100 HOSE ASSEMBLY 1 2 . HOSE SET 1 Refer to the DocMine web page for most up-to-date information.DocMine HOSE NIPPLE SET 8991400200 281 Item Part No. 532 .

DocMine HOSE SET 8991400200 281 HOSE NIPPLE SET Refer to the DocMine web page for most up-to-date information. 533 . The Printed information might be outdated.

Name Qty Remarks L D1 0574000021 HOSE ASSEMBLY 1 12.DocMine HOSE SET 8991400200 281 Item Part No. 534 .5X 3500 R2AT L1 0574006462 HOSE ASSEMBLY 1 10 X 3900 R2AT PD1 0574006462 HOSE ASSEMBLY 1 10 X 3900 R2AT R1 0574328611 HOSE ASSEMBLY 1 19 X 3800 R2AT R2 0574328611 HOSE ASSEMBLY 1 19 X 3800 R2AT S1 0574353711 HOSE ASSEMBLY 1 19 X 4000 R9R TS1 0574333411 HOSE ASSEMBLY 1 19 X 3700 R2AT V1 0574006850 HOSE ASSEMBLY 1 19 X 3550 R2AT Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

535 .DocMine ELECTR. SYSTEM Refer to the DocMine web page for most up-to-date information. SYSTEM 8991400200 281 ELECTR. The Printed information might be outdated.

ELECTRIC SET 1 Y/D START 680 . SYSTEM 8991400200 281 Item Part No. 536 . Name Qty Remarks L 650 9106128787 BASIC EL. HEADLIGHT SET 1 690 . The Printed information might be outdated. VOLT KIT 1 653 9110995563 EMC-SET 1 670 . 1 652 .DocMine ELECTR.CAB. FLASHING BEACON 1 210 5112313433 REVERSE ALARM 1 Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated.DocMine BASIC EL.CAB. 8991400200 281 BASIC EL. Refer to the DocMine web page for most up-to-date information.CAB. 537 .

8 FZB 5 0301234400 PLAIN WASHER 12 10. HEX HEAD 6 M 10 X 20 . 538 .8 FZB 4 0147135903 SCREW. The Printed information might be outdated. HEX HEAD 6 M 10 X 16 .CAB. 8991400200 281 Item Part No.CABINET 1 380-690V 50/60HZ 2 0392111002 DAMPER 6 50 / 36 60 IRH 1800 3 0147136003 SCREW.8 FZB.5 / 20 X 2 -HB 200 FZB 9 3217001109 EMERG.DocMine BASIC EL. 8.5 20 X 2 -HB 200 FZB.8.8. M10x20 Full thread. Name Qty Remarks L 1 9106128761 ELECTR. 10. STOP BOX 1 MED LAMPA OCH M20- FÖRSKRUVNING Refer to the DocMine web page for most up-to-date information.

539 .CABINET Refer to the DocMine web page for most up-to-date information.DocMine ELECTR.CABINET 8991400200 281 ELECTR. The Printed information might be outdated.

TRANSIENT PROT. 1 K 29 3176410800 DIODE 1 K 29 3176426101 RELAY 1 INSTICKS.CABINET 8991400200 281 Item Part No. 540 .DocMine ELECTR.CABINET 1 5 9106128644 TOUCH GUARD 1 C 69 3176432503 CAPACITOR 1 ECL 3217987100 PULSE UNIT 1 F 6 3217931155 MOTORPROTECTOR 1 F 17 3176449201 MIN CIRC BREAK 1 1-POL 6A F 18 3217931164 MOTORPROTECTOR 1 F 19 3217931166 MOTORPROTECTOR 1 F 20 3217931180 MOTORPROTECTOR 1 F 22 3176449203 MIN CIRC BREAK 1 1-POL 16A F 48 3176449203 MIN CIRC BREAK 1 1-POL 16A F 49 3176449202 MIN CIRC BREAK 1 10A 1-POL 10A F 66 3176425801 MIN CIRC BREAK 1 2-POL. 6A G/U- CHARACT. Name Qty Remarks L 1 9106128631 ELECTR. PART 6 H 36 3217001047 LAMP CALOTTE 1 H 38 3217001047 LAMP CALOTTE 1 H 39 3217001047 LAMP CALOTTE 1 H 53 3217001045 LAMP CALOTTE 1 H 53 3217001061 LAMP INSERT 1 H 65 3217001047 LAMP CALOTTE 1 K 10 3217966602 EARTHFAULTRELAY 1 110V 0. CONTACT 1 K 28 3217978753 RELAY 1 K 28 .11- POL K 29 3176432402 RELAY SOCKET 1 SR3P-05 11- POLIG K 30 3217978753 RELAY 1 K 30 . The Printed information might be outdated.3A K 26 3217970806 PHASE SEQ.RELAY 1 3*200-500VAC CSA APPROVED K 28 3035331373 AUX. * F 67 3176449204 MIN CIRC BREAK 1 1-POL 20A F 77 3176449203 MIN CIRC BREAK 1 1-POL 16A F 91 3217987302 EARTHFAULTRELAY 1 H 35 3217001047 LAMP CALOTTE 1 H 35 3217001059 LAMP INSERT 5 H 35 3217001072 INTERMED. 1 K 30T 3217978851 TIMING RELAY 1 Refer to the DocMine web page for most up-to-date information. TRANSIENT PROT.

CONTACT 1 K 64 3217978753 RELAY 1 K 64 . 1 K133 3217929905 TIMING RELAY 1 K163 3217958301 RELAY 1 COMPLETE IK 8701.12 24V DC D & S. TRANSIENT PROT. 24 VOLT 16A P 12 3217927731 VOLT METER 1 P 66 3217965802 HOUR METER 1 12-24V DC SKENMONT.12 24V DC D & S 24 VOLT 16A.12 24V DC D & S.12 24V DC D & S. The Printed information might be outdated.12 24V DC D & S 24 VOLT 16A. 24 VOLT 16A K164 3217958301 RELAY 1 COMPLETE IK 8701. 1 110-250V VARISTOR K 64 3035331373 AUX. IK 8701.DocMine ELECTR. 1 K132 9106115702 CONTACTOR 1 K132 .12 24V DC D & S.12 24V DC D & S. 1 110-250V VARISTOR K 61D 9106115717 CONTACTOR 1 K 61D 9111373432 TRANSIENT PROT. 541 . IK 8701. IK 8701. PART 1 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L K 31 3217958301 RELAY 1 COMPLETE IK 8701. TRANSIENT PROT. 1 110-250V VARISTOR K 61DT 3217978851 TIMING RELAY 1 K 61T 3217978851 TIMING RELAY 1 K 61Y 9106115716 CONTACTOR 1 K 61Y 9111373432 TRANSIENT PROT. IK 8701. IK 8701.CABINET 8991400200 281 Item Part No. IK 8701. 1 K128 9111373410 RELAY 1 CA3KN40BD 24VDC K128 9111373430 TRANSIENT PROT.12 24V DC D & S 24 VOLT 16A.12 24V DC D & S. 1 K127 9106115702 CONTACTOR 1 K127 . *) Q 7 9106112500 MAIN SWITCH 1 S 13 3217984111 SWITCH 1 S 32 3217001002 TRIGGER 1 ZB5-AA2 S 32 3217001072 INTERMED. 24 VOLT 16A K 32 3217929905 TIMING RELAY 1 K 61 9106115717 CONTACTOR 1 K 61 9111373432 TRANSIENT PROT. TRANSIENT PROT.

Name Qty Remarks L S 32 3217001073 CONTACT BLOCK 1 NORMALLY OPEN S 51 3217984112 SWITCH 1 T 10 3217965522 TRANSFORMER 1 T 11 3217951202 TRANSFORMER 1 380-660/110V 50VA *) T 16 3217965615 TRANSFORMER 1 T 50 3217978903 TRANSFORMER 1 T 62 3217965510 TRANSFORMER 1 U 68 3176432905 RECTIFIER 1 U 68 3176432930 COOLING FLANGE 1 U158 3217967405 BATTERY CHARGER 1 U180 9106071301 POWER UNIT 1 V 33 3176432601 DIODE UNIT 1 X1 3176456803 SOCKET OUTLET 1 12 3176404900 TERMINAL BLOCK 84 13 3176404901 END PLATE 2 14 3176404902 BRIDGE CONN. 542 . 2 15 3176404904 TERMINAL BLOCK 9 16 3176404911 TERMINAL BLOCK 2 17 3176404940 TERMINAL BLOCK 3 18 3176404951 END SUPPORT 10 TERMINAL MODULE 20 3176404912 END PLATE 1 21 3176449103 MARKING PLATE 1 5FW 101-150 22 3176449104 MARKING PLATE 1 Refer to the DocMine web page for most up-to-date information.DocMine ELECTR. The Printed information might be outdated.CABINET 8991400200 281 Item Part No.

DocMine ELECTR.CABINET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 543 .CABINET 8991400200 281 ELECTR.

6 - HB200 FZB 11 0266211000 NUT 6 M 8 .4. The Printed information might be outdated.3 10 X 1 - HB 200 FZB Refer to the DocMine web page for most up-to-date information.CABINET 8991400200 281 Item Part No.8 FZB 12 0266210700 NUT 2 M 5 . 5x10x1 FZB.4 / 16 X 1.8 FZB 14 0162420500 SCREW.8 FZB.HB 200 FZB.3 / 10 X 1 . 544 . MOUNTING PLATE 1 5 9106128642 DOOR 1 6 9106128641 DOOR 1 7 9106128663 MOUNTING PLATE 1 8 9106128664 MOUNTING PLATE 1 10 0301233500 PLAIN WASHER 6 8.8 FZB 15 . SLOTTED 4 M 5 X 12 . 5. Name Qty Remarks L 1 9106128640 CABINET 1 2 9106128644 TOUCH GUARD 1 3 9106128647 SLIDE 1 4 . M 5 - 8 FZB 13 0211120503 SCREW 2 MC6S M 5 X 12 - 8.DocMine ELECTR. TAPPING SCREW 8 A M5 8 16 0301231800 PLAIN WASHER 8 5.

DocMine DOOR 8991400200 281 ELECTR. The Printed information might be outdated.CABINET Refer to the DocMine web page for most up-to-date information. 545 .

Name Qty Remarks L 1 9106128657 DOOR 1 2 9106112014 ROD 2 3 9106112013 ADAPTER 2 4 9106112009 LATCH 1 5 9106112050 HANDLE 1 6 0090700501 RUBBERMOULDING 2. The Printed information might be outdated. = M EPDM Refer to the DocMine web page for most up-to-date information.DocMine DOOR 8991400200 281 Item Part No.10 15 X 10 MTRL. 546 .

CABINET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine DOOR 8991400200 281 ELECTR. 547 .

80 15 X 10 MTRL.DocMine DOOR 8991400200 281 Item Part No. The Printed information might be outdated. 548 . = M EPDM Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 9106128655 DOOR 1 2 9106112014 ROD 2 3 9106112013 ADAPTER 2 4 9106112009 LATCH 1 5 9106112050 HANDLE 1 6 0090700501 RUBBERMOULDING 2.

RELAY 8991400200 281 ELECTR.DocMine PHASE SEQ. 549 . The Printed information might be outdated.CABINET Refer to the DocMine web page for most up-to-date information.

Name Qty Remarks L 1 3176426105 RELAY 1 2 3176426200 RELAY SOCKET 1 11-POLIG PLUG IN SOCKET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.DocMine PHASE SEQ. 550 .RELAY 8991400200 281 Item Part No.

CABINET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 551 .DocMine MAIN SWITCH 8991400200 281 ELECTR.

552 . The Printed information might be outdated.DocMine MAIN SWITCH 8991400200 281 Item Part No. Name Qty Remarks L 1 9106112510 CONTACT BREAKER 1 2 9106112511 OVERLOAD RELAY 1 3 9106112512 PROTECTION 1 4 9106112513 CONTACT BLOCK 1 5 9106112515 COIL 1 6 9106112516 PALM GRIP 1 Refer to the DocMine web page for most up-to-date information.

553 . Refer to the DocMine web page for most up-to-date information.CAB. STOP BOX 8991400200 281 BASIC EL. The Printed information might be outdated.DocMine EMERG.

5 7-13 B1 FÖRNICKLAD MÄS. STOP BOX 8991400200 281 Item Part No.5 7- 13 B1 Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L 1 3176000114 LIGHT EMIT.DocMine EMERG. The Printed information might be outdated. M20X1. DIO 1 2 0698514061 CABLE GLAND 1 M20X1. 554 .

555 .DocMine VOLT KIT 8991400200 281 VOLT KIT Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

DocMine VOLT KIT 8991400200 281 Item Part No. The Printed information might be outdated. DRAWING 1 A01 .2KW 2 9106108901 ELECTRIC MOTOR 1 5 8115901756 COMPRESSOR 1 LE22-10 S E 2930 1213 05 SPAREPARTLIST. ATTACHMENT SET 1 1 9106112942 THERMAL RELAYS 1 DCS12/18-1 380- 440V60HZ Y/D 45/55+2. 556 . PDF Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L Not Shown .

DocMine ATTACHMENT SET 8991400200 281 VOLT KIT Refer to the DocMine web page for most up-to-date information. 557 . The Printed information might be outdated.

DRAWING 1 240 0291112818 LOCK NUT 4 M 8 . M 8 . Name Qty Remarks L Not Shown .8 FZB 242 0301233500 PLAIN WASHER 8 8.6 - HB200 FZB 243 9110984902 SHIM 1 244 5112301422 RUBBER BELT 2 245 9110984903 SHIM 1 Refer to the DocMine web page for most up-to-date information. 558 .4 / 16 X 1.8.8 FZB ISO 7040 241 0147133503 SCREW.8 FZB / ISO 7040. The Printed information might be outdated. HEX HEAD 4 M 8 X 75 .DocMine ATTACHMENT SET 8991400200 281 Item Part No.

559 .DocMine THERMAL RELAYS 8991400200 281 VOLT KIT Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

DocMine THERMAL RELAYS 8991400200 281 Item Part No. TERM. The Printed information might be outdated. Name Qty Remarks L F 60 3035330895 OVERLOAD PROT. CONTACTS 1 1 3176404918 FUSE CON. 1 2 3176404930 TERMINAL BLOCK 1 Refer to the DocMine web page for most up-to-date information. 560 . 1 F126 3217931159 MOTORPROTECTOR 1 F126 3217931170 AUX.

The Printed information might be outdated. SYSTEM Refer to the DocMine web page for most up-to-date information.DocMine EMC-SET 8991400200 281 ELECTR. 561 .

Name Qty Remarks L 1 3222304880 GROUND BRAID 2 GROUND BRAID 2 0226031000 TAPPING SCREW 4 M6SF M 6 X 10 - 8. 562 . The Printed information might be outdated.DocMine EMC-SET 8991400200 281 Item Part No.8 FZB Refer to the DocMine web page for most up-to-date information.

563 .DocMine ELECTRIC SET 8991400200 281 ELECTRIC SET Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

5 A3 26 0698520500 JUNCTION BOX 1 41 0147136003 SCREW.8. HEX HEAD 1 M 10 X 20 .5 / 20 X 2 -HB 200 FZB 44 0226035107 TAPPING SCREW 2 C M 5 12 50 0694511022 CABLE LUG 2 52 0694511016 CABLE LUG 3 58 9030070000 AIR HOSE 2M 59 9030040000 AIR HOSE 1.5 19-28 B1 8 9106175200 FLANGE 1 9 9106175202 FLANGE 1 10 0698514061 CABLE GLAND 6 M20X1.5-10 B1 14 5112316350 REDUCER 4 16 3176422132 CABLE GLAND 1 17 0698514065 CABLE GLAND 1 18 5112316346 ENLARGER 1 19 0697974566 ADAPTER 3 22 0697981018 END PLUG 1 M16X1. M10x20 Full thread.8 FZB.5 4.5 A3 24 0697981021 END PLUG 1 M32X1.DocMine ELECTRIC SET 8991400200 281 Item Part No. 10. MARKING SET 1 1 .5 20 X 2 -HB 200 FZB. 8.8 FZB 42 0301234400 PLAIN WASHER 1 10. Name Qty Remarks L A01 . CABLE SET 1 2 9106175207 FLANGE 1 3 3217987615 FLANGE 7 4 3217988204 CONNECTOR 4 3M 6 5112316345 ENLARGER 2 7 0698514064 CABLE GLAND 4 M40X1. The Printed information might be outdated.5 7-13 B1 FÖRNICKLAD MÄS 12 0697974544 ADAPTER 1 13 0698514060 CABLE GLAND 6 M16X1. 564 .5 A3 23 0697981019 END PLUG 7 M20X1.50 Refer to the DocMine web page for most up-to-date information.

The Printed information might be outdated.DocMine CABLE SET 8991400200 281 ELECTRIC SET Refer to the DocMine web page for most up-to-date information. 565 .

4-CORE 2M PUR-MANTEL D2=10-11.5 IP67 LED+Z-DIOD W22 9111389110 CABLE.5MM W11 9111389109 CABLE. 5-CORE 5M 5G1.5 W26 3217988214 CABLE COMPLETE 1 M12-CONN 4X0.DocMine CABLE SET 8991400200 281 Item Part No. 3-CORE 3M BUFLEX 3X 25 + 3X 6MM2 W 2B 0017230710 CABLE.5 W14 3217988205 VALVE PLUG 2 5M 5MM 2X0. 566 . 3-CORE 3M BUFLEX 3X 25 + 3X 6MM2 W5 0017230722 CABLE.34 6MM IP67 PUR L=5000MM Refer to the DocMine web page for most up-to-date information. Name Qty Remarks L W 2A 0017230710 CABLE. The Printed information might be outdated.12-CORE 6M 12X1.

The Printed information might be outdated.DocMine HEADLIGHT SET 8991400200 281 HEADLIGHT SET Refer to the DocMine web page for most up-to-date information. 567 .

D=8 NORMA TYP RSGU 8 0226035107 TAPPING SCREW 22 C M 5 12 9 0346100242 PIPE CLAMP 6 D=15 NORMA TYP RSGU 10 0147135903 SCREW.DocMine HEADLIGHT SET 8991400200 281 Item Part No.8 FZB. 8.M 16X1. 3-CORE 7M 3*1.8 FZB 11 0301234400 PLAIN WASHER 4 10.5 .8 FZB 21 0392111002 DAMPER 2 50 / 36 60 IRH 1800 22 0147124603 SCREW.8 FZB ISO 7040.4 12 X 1. M10x20 Full thread.6 - HB200 FZB. HEX HEAD 4 M 6 X 16 .5 / 20 X 2 -HB 200 FZB 10. 6x12x1. HEX HEAD 2 M 10 X 20 .8 FZB 23 0301232100 FLATWASHER 4 6. Name Qty Remarks L 1 3217979861 HEADLIGHT 2 2 3217979922 YOKE 2 3 3217979923 YOKE 2 4 3176424501 BULB 2 T3Q/CL 500W 5 0698520500 JUNCTION BOX 1 3XPG11-PR18.M 20X1.8 FZB / ISO 7040.5 13 9111389106 CABLE.4 / 12 X 1. 6.5 6-10 B1 7 0346100201 PIPE CLAMP 8 D=8 NORMA TYP RSGU RUBBER- COVERED.5 11-17 B1 16 0346100203 PIPE CLAMP 1 D=12 NORMA TYP RSGU 17 1089022701 JUNCTION BOX 1 5XPG11/PR18. M 6 .8.5 C2 15 0698514062 CABLE GLAND 2 M25X1.5 14 0697974531 ADAPTER 2 PG 11 .5 / 20 X 2 -HB 200 FZB.M 25X1.5 6 0698514060 CABLE GLAND 6 M16X1.6 -HB200 FZB. 568 .6 FZB 24 0291112815 LOCKNUT 4 M6 .8. M6 .5 14 1088025415 ENLARGER 2 M 20X1.5 20 X 2 - HB 200 FZB 12 9111389106 CABLE.8 FZB | ISO 7040 Refer to the DocMine web page for most up-to-date information.8.6 E14 395 17 18 5112304340 HEADLIGHT 4 19 0346100243 PIPE CLAMP 3 D=19 NORMA TYP RSGU 20 0147136003 SCREW. The Printed information might be outdated.5-10 B1. M6. M16X1. HEX HEAD 2 M 10 X 16 .6 77X90MM 6 0697974566 ADAPTER 6 PG 11 . 3-CORE 2M 3*1. 10.5 4.

569 .DocMine HEADLIGHT SET 8991400200 281 Referenced Pages HEADLIGHT 314 Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

570 .DocMine FLASHING BEACON 8991400200 281 This page intentionally left blank Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated.

The Printed information might be outdated. SYSTEM Refer to the DocMine web page for most up-to-date information. 571 .DocMine FLASHING BEACON 8991400200 281 ELECTR.

DocMine FLASHING BEACON 8991400200 281 Item Part No. 572 . The Printed information might be outdated. Name Qty Remarks L 1 5112313902 FLASH LIGHT 1 3 9106064955 PROTECTION CAP 1 Refer to the DocMine web page for most up-to-date information.

SYSTEM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 573 .DocMine REVERSE ALARM 8991400200 281 ELECTR.

574 .5 4. Name Qty Remarks L 1 3176000145 WARNING BUZZER 1 2 0698514060 CABLE GLAND 1 M16X1.5 A3 5 . The Printed information might be outdated.DocMine REVERSE ALARM 8991400200 281 Item Part No.5-10 B1 3 5112316350 REDUCER 1 4 0697980914 LOCK NUT 1 M20X1. SHRINKING TUB.30 NOT SOLD SEPARATELY Refer to the DocMine web page for most up-to-date information. 0.

DocMine AIR/WATERSYSTEM 8991400200 281 AIR/WATERSYSTEM Refer to the DocMine web page for most up-to-date information. The Printed information might be outdated. 575 .

Name Qty Remarks L 500 9106150912 AIR/WATERSYSTEM 1 AIR/WATER SYSTEM Refer to the DocMine web page for most up-to-date information. 576 . The Printed information might be outdated.DocMine AIR/WATERSYSTEM 8991400200 281 Item Part No.

The Printed information might be outdated. 577 .DocMine AIR/WATERSYSTEM 8991400200 281 AIR/WATERSYSTEM Refer to the DocMine web page for most up-to-date information.

2 17 3177503100 PRESSURE GAUGE 1 0-60 BAR 20 3177502100 PRESSURE GAUGE 1 D = 63. AIR SPARE PARTS SET 8202 0304 02 BAL 20 .50 6. Name Qty Remarks L A03 .72 RSK 5003421 5 8202030402 BALL VALVE 1 R 34"-16 BAR BREMEN.7 .G 3/4 - TYP A 6 3217995530 FLOW GUARD 1 8 3217903602 SAFETY VALVE 1 351.22 FZB WITH ADJUSTING SCREW.5 X 5 28 0347610500 HOSE CLIP 1 16 . The Printed information might be outdated.G 3/8 - TYP A.DocMine AIR/WATERSYSTEM 8991400200 281 Item Part No.PUMP 1 ECL-PUMP 11 3217740380 OIL RESERVOIR 1 14 3176760600 POLYAMIDE HOSE 3M 16 3217927300 POLYAMIDE HOSE 25M SOLD BY THE METER 13 9 .3 X 3. 0-16 BAR D = 63.8 X 3. 0 - 16 BAR 25 9030010000 AIR HOSE 1. 16 .22 FZB Refer to the DocMine web page for most up-to-date information.16 BAR